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. Machine body

Notes for using this parts book

. This book was prepared based on information available in October 1999.

Parts are subject {o changes in design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line © '
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Qktober 1999.

Modellianderungen sind vorbehalten.

e |

Die Teile, die als kompletter Satz geliefert werden, sind mit einer '____!

gestrichelten Linie umrandet.
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Notas para usar este Manual de Piezas

Este libro ha sido compilado baséndose en los datos de que se disponia en octubre
1999.

Las piezas quedan sujetas a cambios de disefio sin aviso previo.

Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A . EHBIR / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |qQTy b o NAME OF PARTS RM
1 S42531001 IRV HEAD
2 542445001 18|75 4 2 8X25 BOLT, SOCKET (5/P WASHER) M8X25
< BES-960B{, 961BCE > < For "BES-960BC & 961BC" >
5 $42532001 Bl —Lhii—L ARM COVER, L
6 062501016 | 12{~as5x10 SCREW, PAN M5X10
8 542533001 B{FEI Ly NHIFE CAP VISOR GUIDE
g 018501036 | 1217 +HKi FsX10 BOLT, SOCKET M5X10Q
iR 542450001 2{aF ANV FA FIXEDBED, A
12 $42451001 151N KB FIXEDBED, B
13 542460001 IETENYR RETRACTING BED
15 543479001 1INV EANR—CY7 2 BED COVERASSY, C
15-1 542411001 HNRYFAHN—C BED COVER, C
15-2 543498000 1B e FATSE e i TAPE, C
16 S$43480001 2{NV EARnN—aY 3 BED COVER ASSY, A
16-1 $42412001 2iNY P A=A BED COVER, A
16-2 543497000 2NV AN —F = TA TAPE, A
17 542412001 3NV R R=A BED COVER, A
19 542413001 iHN—-gHTA COVER SUPPORT, A
21 061400816 18{4 > 04x8 SCREW, FLAT M4X8
23 $23418001 36{ AxTaxs SCREW, M4X5 -
25 $42415001 3lnn—4yzx COVER SUPPORT
27 008400806 3i+ bTR2704%8 SCREW, TRUSS M4X8
29 S43481001 TNy Fhiii-gs 3 BED COVER ASSY, B
29-1 542414001 1Y Khsi—-8 BED COVER, B
29-2 543498000 1INV KN —5F—T8 TAPE, B
30 542466000 VTIRY FHN—-2 =i BED COVERSEAL
31 543482001 2Har e~V RFh—-aAT 2 FIXED BED COVER ASSY, A
31-1 542416001 2{aF IRV EDIt-A FIXED BED COVER, A
31-2 S$43500000 2NV EHN—-F—-TD TAPE, D
33 $42417001 Y FANR—H BED SPACER
35 $42418001 3Ny FHY TR BED SUPPOPTBOLT
37 018082536 | 12{7+#il b8X2S BOLT, SOCKET M8X25
38 025080236 12| 5% HExF2rhg WASHER, PLAINM 8
39 542419001 4l{h - HH1B COVER SUPPORT, B
41 061400816 8142 4x8 SCREWY, FLAT M4X8
43 523418001 Al A 2 T4X5 SCREW, M4X5
45 542420001 BNV EHHTA BED SUPPORT, A
47 542445001 1217 5F I b2 28x25 BOLT, SOCKET (5/P WASHER) Mi8X25
49 §42421001 3INY FYHIB BED SUPPORT, B
50 542427001 BfF—18—2 Y SCREW, TAPER M4
51 542446001 Gi7HFI Y Y I6X14 BOLT, SOCKET (5/P WASHER) Mi6X 14
53 542422001 BNV FHHTFY BED SUPPORT NUT
54 018082536 &7 FHE N b 8X25 BOLT, SOCKET M8X25
55 542426001 SR E ST WASHER, PLAINS 8
57 542423001 IRV R TDIHY R BED BRACKET
5% 542445001 QP+ 2 28X25 BOLT, SOCKET (5/P WASHER) Mi8X25
61 542424001 NV EHHT Y BED SUPPORT SHAFT
62 0125008356 6{7F k >5X8 SET SCREW, SOCKET (FT) M5X8
63 528424001 QRASArHFHR WASHER, THRUST
64 028120242 3R H 22 WASHER, SPRING 2-10
65 025100132 bl ¥HRxIAY10 WASHER, PLAINS 10
67 028100246 G/ ¥ Hx2-10 WASHER, SPRING 2-10
68 021100202 6+ 2210 NUT, 2M10
71 104449009 3{dhE2158 RUBBER CAP, 15.5
73 542425001 -~ a4y CORD HOLDER
155-960-050
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165-960-050




A . F1REE{® / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la méquina

REF.NO. CODE Q'TY P NAME OF PARTS RMY
74 510243000 161F 1027 T 2 TNK-3N CORD HOLDER, NK-3N
75 S00480000 | 21 iz~ LA #5 CORD HOLDER, 5N
77 062400816 | 207 ~Z14X8 SCREW, PAN M4X8
81 S42448001 JNYFEAEFY BED RETRACTING DOG
83 018400636 3|7 axe BOLT, SOCKET M4X6
85 542449001 3RV ERAERT A DOG PLATE
87 062400616 6|+~ amaxs SCREW, PAN M4X6
89 536220001 e HENRL0E SENSOR PCB ASSY
91 062300506 6] ~m3xs SCREW, PAN M3X5
23 S42447001 S5INYFAHTF BED GUIDE
94 018401236 | 20{7 K b axs2 BOLT, SOCKET M4X12
< BIB200VA > < For Single phase 200V AC>
9111 510820001 NWFHTUSIRN LABEL, 200V AC
< BIRI20VA > < For Single phase 220V AC>
911-2 510820003 1| F7mY I~ LABEL, 220V AC
< BIE230VH > < For Single phase 230V AC>
911-3 510820004 1NFFyonl LABEL, 230V AC
< BAR240VH > < For Single phase 240V AC>
911-4 $10820005 HF 7Y INIL LABEL, 240V AC
155-960-050



B . ~JL b7/ —B4 / Belt cover mechanism / Gurtabdeckung / Couvre-courroie
/ Cubierta de correa

155-060-051
C . EREEhBAR / Driving shaft mechanism / Antriebswellenmechanismus / Arbre d'entrainement

/ Mecanismo de gje impusor

g—31
%-wso

155-060-103



B. ~NJL b A /N —F1% / Belt cover mechanism / Gurtabdeckung / Couvre-courroie
/ Cubierta de correa

NAME OF PARTS

REF.NO. CODE a7y b X o RM
1 5423332001 TN b /i=N=2 BELT COVER BASE
2 0A5401006 |  3|F~a/{xkT4x10 SCREW, PAN (S/P WASHER) M4X10
3 542338009 TN bpR—ay 2 BELT COVER ASSY, A
4 002400514 3|+ F 45 SCREW, PAN M4X5
5 542337109 T kA8 -3 BELT COVER, B
6 008400604 | 4|+ 5 234X6 SCREW, TRUSS M4X6
7 542340001 TN bR =2F A BELT COVER STAY
8 0AS5400806 | 2|+ ~+ 7 24x808 SCREW, PAN (S/P WASHER) M4X8
9 542341009 1NFt1vv—78 MARK, B STOP
155-960-051

C . BRENEHASIR / Driving shaft mechanism / Antriebswellenmechanismus / Arbre d'entrainement
/Mecanismo de eje impusor

REF.NO. CODE Q'TY ErAA NAME OF PARTS RM
1 542344001 Ho RS SGoar DRIVING SHAFT BEARING
2 542445001 A7 Y7 28X25 BOLT, SOCKET (S/P WASHER) M8X25
5 532422001 HWo RS ZGaxan DRIVING SHAFT BUSH
6 012060636 1|74 & 7 6X6 SET SCREW, SOCKET (FT) M6X6
7 076202800 e = P7 04620222 BALL BEARING, 6202727
8 048350242 2{F 2T FFAIC35 RETAINING RING, INTERNAL €35
17 532423100 117—-Ys PULLEY,B
18 S42345009 HF—UR4—IB PULLEY SCALE, B
19 012060636 2|7 FEF6X6 SET SCREW, SOCKET (FT) M6X6
20 076204659 & =¥ re208vy BALL BEARING, 6204VV
21 532536001 ATAVE &3 2 ZERO BIGHT NEEDLE LOCATION DOG
22 062401616 2|7 ~N34X186 SCREW, PAN M4X16
23 026040236 e 3¥FHFrIH%4 WASHER, PLAIN 4
24 532424000 HEFFIS=1:DL b ROLLER BEARING, THRUST
25 532521001 21252 MFHR WASHER, THRUST
26 512134001 {FHx9TH>~ COLLAR, INNER CLAMP
27 0120606356 2|7 T6X6 SET SCREW, SOCKET {FT) M6X6
28 542343000 WrEaTs DRIVING SHAFT
29 545503001 L R A R V. CONNECTING SHAFT, 12
30 532650001 | 14|17 x¥F545 Y bhS5—~ CHANGE BRACKET COLLAR
3 018501436 | 147+ 4K ksXi4 BOLT, SOCKET M5X 14
155-960-103



D . _k#hBA{& / Upper shaft mechanism / Obere Welle / Mécanisme de I' arbre supérieur
/ Mecanismo del eje superior

155-960-109



D . F#RS{% / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur

/ Mecanismo del eje superior

REF.NO. CODE Q'TY I g NAME OF PARTS RM
1 $42534201 VAR R B N s A NEEDLE BAR DRIVING CAM ASSY
11 542535001 OINUFET T E AL NEEDLE BAR DRIVING CAM
1-2 542536001 Gl EI ALY AD TS~ COLLAR
1-3 (018502536 677K F5X25 BOLT, SOCKET M5X25
1-4 S42537001 BlNPULT -5 3 BEARING CASE ASSY
1-5 542539201 BIR/ AV T HL WORK CLAMP CAM
1-6 062670812 | 18|+ ~23.57-40X8 SCREW, PAN SM3.57-40X8
1-7 025350136 | 18jicsH¥Hx 335 WASHER, PLAINS 3.5
1-8 028350246 | 18inx¥H 1235 WASHER, SPRING 2-3.5
1-9 542540000 Biz— RNy d NEEDLE BEARING
1-10 542541001 by ay R CONNECTTING ROD
1-11 012500536 617+ 35%5 SET SCREW, SOCKET (FT) M5X5
1-12 542542001 BlF L ErhLN-2 THREAD TAKE-UP BASE
1-13 501696001 18] 5 1 23.57X6 SCREW, FLAT SM3.57X6
1-14 S47938000 BlF B FYohba THREAD TAKE-UP DRIVING CAM, A
1-15 062670812 | 18] ~1357-40X8 SCREW, PAN SVI3.57-40X8
1-16 025350136 | 18|32 ¥ #2335 WASHER, PLAINS 3.5
1-17 028350246 | 18i{sx¥H 2233 WASHER, SPRING 2-3.5
2 018501236 | 187+ # )L bsx12 BOLT, SOCKET M5X12
5 542544001 I ANV iy Rl B P AR 3 NEEDLE BAR DRIVING LEVER ASSY
6 S42547001 Bl Ry L h DRIVNG CONNECTOR
7 542548001 121NO3E > PIN, 3
8 062300416 | 121~ 2aM3Xa SCREW, PAN M3X4
9 012400436 ¢ 12|7+t54axa SET SCREW, SOCKET (FT) M4X4
10 542549001 GRS RGNSy NEEDLE BAR DRIVING LEVER SHAFT
11 002400514 6+ F~N114X5 SCREW, PAN M4X5
12 012500536 ] 12{7+kT5X5 SET SCREW, SOCKET (FT) M5X5
13 542619001 Gy bAS— SET SCREW COLLAR
14 012400436 | 12|7+Ec5axa SET SCREW, SOCKET (FT) M4X4
15 $42550001 BINOAE PIN, 1
16 002400514 6|+ ~N34x3 SCREW, PAN MA4X5
17 021060106 G129+ 16 NUT, 1 M6
18 025060236 GlEsHHARFIY6 WASHER, PLAINM 6
19 028060246 SN FHR2-6 WASHER, SPRING 2-6
20 542551201 GlovLTULSATFEYE JUMP SOLENOID ASSY
20-1 542552001 VAP rVIVES S Xt JUMP SOLENQID BASE
20-2 $42553200 iU TILSAR JUMP SOLENOID
20-3 $42931000 DRV O R B SOLENQID CUSHION
20-4 $44516001 blevrHT— SET SCREW COLLAR
20-5 $36264001 12| 7+ k 335%X35 |SET SCREW, SOCKET (FT) Mi3.5X3.5
21 018501036 | 18| 7R Jb #5X10 BOLT, SOCKET M5X10
22 549452001 SlHT1TFo8193% TUMP ROTARY BODY ASSY
22-1 012300336 | 24|7+L353x3 SETSCREW, SOCKET (FT) M3X3
31 542557001 B|S¥LTHARYYS JUMP GUIDE SHAFT
32 $42620001 BlHn3 -6 COLLAR, 6
33 549455001 BlUZ pyss s STOPPER SHAFT,
34 S49458000 | 12UR puynsdL STOPPER RUBBER, J
35 048030346 61k A7E3 RETAINING RING, E3
36 014500836 | 1217+ 494 35x8 SET SCREW, SOCKET (CP) M5X8
37 842927001 Gla1Thiz SPRING, COIL
49 S$42560001 BinUER AL FeY NEEDLE BAR VERTICAL SET
40-1 $42561001 GlovTrrds JUMP CLAMP
40-2 062670812 6|F ~113.57-40X8 SCREW, PAN SM3.57-40X8
40-3 $42562001 GV T JUMP BRACKET
40-4 542616001 GlvvrTiix SPRING, JUMP
40-5 542614001 BIErAURD AR BASE NEEDLE BAR BUSH
43 $42563001 6| R/ FEY BASE NEEDLE BAR
42 012500536 | 12{7+ L 35X%5 SET SCREW, SOCKET (FT) M5X5
47 028050246 | 18|/ x¥FH k25 VWASHER, SPRING 2-5
155-960-109



E1

. $1#58% (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961BC)

/ Nadelstangenvorrichtung (BES-860BC, 961BC)
/ Mécanisme de la barre a aiguille (BES-960BC, 961BC)
/ Mecanismo de la barra de aguja (BES-960BC, 961BC)

~

o,

19—8& 498 & 65

155-960-118




E1.&1#ER{R (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961BC)
/ Nadelstangenvorrichtung (BES-960BC, BES-961BC)
/ Mécanisme de |a barre a aiquille (BES-960BC, 961BC)
/ Mecanismo de la barra de aguja (BES-960BC, 961BC)

REF.NO. CODE QTY ErxT NAME OF PARTS RM
1 542648301 SIALE: Sy Rl S R NEEDLE BAR CASE ASSY
1-1 532581301 Bl Eir—2 NEEDLE BAR CASE
1-2 332584101} S4|nUsHD NEEDLE BAR
1-3 532585001 ¢ S54{nUmek Tz NG SPRING, COMPRESSION
1-4 118735002 | 54{¥#H =% WASHER
1-5 536153100 | S4(7viacrda RUBBER, CUSHION
1-6 $32587001 | 54|98 M LTy~ TOP DEAD CENTER STOPPER
1-7 018301036 | 54 {7 ##® N +3X10 BOLT, SOCKET M3X10
1-8 532588001 | S4(nuUssHx NEEDLE BAR CLAMP
1-9 062350816 | 54|+ ~235x8 SCREW, PAN M3.5X8
1-10 533149000 () e D AL FELT PACKING
1-11 532654001 P el i o FELT SUPPORT
1-12 062400816 | 12|73 ~24xs SCREW, PAN M4X8
1-13 025040136 | 12le5¥H R a4 WASHER, PLAINS 4
1-14 533149000 ] el | A PR FELT PACKING _
1-15 S36505001 | S4{nyUsa p T THREAD GUIDE, NEEDLE BAR
1-16 536264001 | 54|77k 53.5X35 SET SCREW, SOCKET (FT) M3.5X3.5
1-17 539415301 GloTTHnN—-u32 UPPER COVER ASSY
1-17-1 540719101 | B4|+na 35 INNER THREAD GUIDE
1-17-2 008300514 | 541+ 3 X335 SCREW, TRUSS MSX5
1-18 008400806 | 24|+ +%Z2204x8 SCREW, TRUSS M4X8
1-19 532592009 6{ATFHIN~ LOWER COVER
1-20 008400806 | 12|+ b3 204x8 SCREWV, TRUSS M4X8
1-21 544930001 6loa1h3Fys LOWER THREAD GUIDE ASSY
1-21-1 532593001 G{ig1hiF LOWER THREAD GUIDE
1-21-2 544928000 61 bAFIT L~k THREAD PRESSER SHEET
1-22 S44827001 | BAlq r AV IR SPRING
1-23 062300416 | 54{+~aM3x4 SCREW, PAN M3X4
1-24 008400806 | 121+~ A14X8 SCREW, TRUSS M4X8
1-25 532595001 BINYRIHA L —N GUIDE RAIL, NEEDLE BAR
1-26 062400816 | 30+ ~04x8 SCREW, PAN M4X8
1-27 532596001 Blor—AIAI L= RAIL FOR CASE
1-28 062401016 | 24|+~a4x10 SCREWY, PAN M4X10
1-29 532597001 Bliia s SPRING BRACKET
1-30 014400636 §|7HvHIaxs SET SCREW, SOCKET (CP) M4X86
1-31 532600001 s|FELTY THREAD TAKE-UP SHAFT
1-32 532631001 S|FETY TV THREAD TAKE-UP SHAFT BUSH
i-33 532651001 | S4|7rErl/ii—-73 THREAD TAKE-UP LEVER ASSY
1-33-1 532633000 | S54|F B L/~ THREAD TAKE-UP LEVER
1-33-2 532632000 | 54{FErAR THREAD TAKE-UP BOSS
1-33-3 546404001 | 108|~Nzm3xX7 SCREW, PAN M3X7
1-34 014400636 | 24|77 H 24%6 SET SCREW, SOCKET (CP)} M4X6
1-35 532634001 B|F A ELKTLY THREAD TAKE-UP HOLDING SHAFT
1-36 532635001 S|FrErRYTY L THREAD TAKE-UP HOLDING BUSH
1-37 $32637000 | S4|7rEr®kY THREAD TAKE-UP HOLDING
1-38 $32638001 | 54|{xv 7% SPRING
1-39 515629011 | 54|32/ YpaxKS NEEDLE, DBXKS (#11)
1-40 535632001 Sles¥Hizxg WASHER, PLAIN M8
1-41 536434001 6|1 hIFA THREAD GUIDE, A
1-42 062400616 | 12[+~2Maxe SCREW, PAN M4X6
1-43 540718001 SlThbIFIT THREAD GUIDE, U
1-44 008400806 | 12|+ ~3ZA24x8 SCREW, TRUSS M4X38
2 018061636 | 24|7+H I b6X16 BOLT, SOCKET M6X16
3 025060236 | 24|e>¥HEFaI6 WASHER, PLAINM &
4 028060246 | 24|12 #H %26 WASHER, SPRING 2-6
5 $32582101 BINURTr—~ZFH AR NEEDLE BAR CASE BRACKET, R
6 532583101 Gl URS -2 RH1L NEEDLE BAR CASE BRACKET, L
155-960-118
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E1.

£H#5E1% (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961 BC)

/ Nadelstangenvorrichtung (BES-960BC, 961BC)
/ Mécanisme de la barre a aiguille (BES-960BC, 961BC)
/ Mecanismo de la barra de aguja (BES-960BC, 961BC)

11

155-060-118




E1 . $14ERA1R (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961BC)

/ Nadelstangenvorrichtung (BES-960BC, 961BC)

/ Miécanisme de la barre a aiguille (BES-960BC, 961BC)
/ Mecanismo de la barra de aguja (BES-960BC, 961BC)

REF.NO. CODE QTY ElAdg NAME QF PARTS RM

7 $32652001 | 12{rF¥rE PIN, W/SCREW
8 $32653001 | 12{AF¥XFV b NUT
9 113431002 | 12{¥#H=x WASHER
44 532598001 GlUzTHTK LINEARGUIDE
45 018301036 | 24|F+ K +3X10 BOLT, SOCKET M3X10
a7 542592001 6 [RIRAN~ X RSR BASE
48 018501436 | 18|77+ #J h5X14 BOLT, SOCKET M5X14
49 062300416 | 36|+ ~M3IX4 SCREW, PAN M3X4
58 070699800 6|5 vy resszz BALLBEARING, RADIAL 699ZZ
59 532639001 6|V a3 IhT - BEARING COLLAR
60 542624001 BITFHAALH POSITIONING PLATE
61 018401036 | 12|7+ &L baxio BOLT, SOCKET M4X10
62 018501236 6] 7 F RN FEXT2 BOLT, SOCKET Mi5X12
63 025050236 BlEZHFHEFLIS WASHER, PLAINM 5
64 028050246 Gl/ixyH 225 WASHER, SPRING 2-5
65 062300816 | 12|+ ~zm3xe SCREW, PAN M3X8
101 545101001 i s ATE- FaV LABEL, 1 HEAD
102 545102001 1 rodreni-5au2 LABEL, 2 HEAD

1103 545103001 e Frewii-3~03 LABEL, 3HEAD
104 545104001 e T nN—3~Na LABEL, 4 HEAD
105 545105001 1Tib g T nN=S N5 LABEL, 5 HEAD
106 545106001 L ra Al vl LABEL, 6 HEAD
155-960-118

12



E2 . §145884% (BES-1260BC, 1261BC) / Needle bar mechanism (BES-1260BC, 1261BC)
/ Nadelstangenvorrichtung (BES-1260BC, 1261BC)

/ Mécanisme de la barre a aiguille (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

13

155-C60-118
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E2 . $#1#EEI{R (BES-1260BC, 1261BC) / Needle bar mechanism (BES-12608C, 12618C)

/ Nadelstangenvorrichtung (BES-12608C, 1261BC)
/ Mécanisme de la barre a aiguille (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

REF.NO. CODE QTY [ NAME OF PARTS RM
1 S$45504201 BiNURDr—R129 2 NEEDEL BAR CASE ASSY, 12
1-1 S45505001 SiNYRTr—212 NEEDLE BAR CASE, 12
1-2 $32584101 72{n1) Ky NEEDLE BAR
1-3 532585001 AP ESE 373 Iy FAT SPRING, COMPRESSION
1-4 118735002 | 72|44 % WASHER
1-5 $36153100 | 72{vvi3.d4 RUBBER, CUSHION
1-6 $32587001 T2{U AN F R pY - TOP DEAD CENTER STOPPER
1-7 018301036 | 72| 7+ £ +3X10 BOLT, SOCKET M3X10
1-8 S32588001 ] 72|nuUkrmax NEEDLE BAR CLAMP
1-9 062350816 | 72|+ ~N235%8 SCREW, PAN M3.5X8
1-10 545506000 Y el A ALVE R ) FELT PACKING, 12
1-11 545507001 G| 7T RFHT2 FELTSUPPORT, 12
1-12 062400816 | 12|+ ~=14x8 SCREW, PAN M4X8
1-13 025040136 | 12|es¥Hxr3ms WASHER, PLAINS 4
1-14 545506000 BTN IV H 212 FELT PACKING, 12
i-15 S36505001 | 72{nUES T hPeH THREAD GUIDE, NEEDLE BAR
1-16 5836264001 | 727+ E535X35 SET SCREW, SOCKET (FT) M3.5X3.5
1-17 45508109 Bl FhnN—1293 UPPER COVER ASSY, 12
1-18 S45584101 BT FIFYTI203 UPPER THREAD GUIDE ASSY, 12
i-19 548399001 6i+H1 F3F124 INNER THREAD GUIDE, 12A
1-20 008400806 | 36|+ +> A 04x8 SCREW, TRUSS M4X8
1-21 545512009 B lHhFHiI—12 LOWER COVER, 12
1.22 008400806 | 12|+ +3> 2 04x8 SCREW, TRUSS M4X8
1-23 S45585001 BlyHfFIF1293 LOWER THREAD GUIDE ASSY, 12
1-23-1 S4492700%1 | T2|1 hFH TR SPRING
1-23-2 062300416 | 72|F~3M3xX4 SCREW, PAN M3X4
1-24 008400806 | 12]+ F> 2 m4x8 SCREW, TRUSS M4X8
1-25 S45515001 BN RYH B —I12 NEEDLE BAR GUIDE RAIL, 12
1-26 062400816 | 30|#+~24xs8 SCREW, PAN M4X8
1-27 545516001 Glor—AEYL—I12 RAIL FOR CASE, 12
1-28 062401016 | 24|F~24ax10 SCREW, PAN M4X10
1-29 S45517001 6l/8% 12 SPRING BRACKET
1-30 014400636 67+ 7K 34K6 SET SCREW, SOCKET (CP) M4X6
1-31 545518001 Bl7ELTY12 THREAD TAKE-UP SHAFT
1-32 532631001 BlFroEryr gy THREAD TAKE-UUP SHAFT BUSH
1-33 $32651001 | 72|57rErbn—#3 THREAD TAKE-UP LEVER ASSY
1-33-1 §32633000 | 72|57t bii- THREAD TAKE-UP LEVER
1-33-2 S$32632000 | 72|57 E KR THREAD TAKE-UP BOSS
1-33-3 S46404001 | 144+ ~M3X7 SCREW, PAN M3X7
1-34 014400636 | 24|72 K 24x6 SET SCREW, SOCKET (CP) Mi4X6
1-35 545519001 BlIFrELHEYIT12 THR. TAKE-UP HOLDING SHAFT, 12
1-36 532635001 BlF BRIy THREAD TAKE-UP HOLDING BUSH
1-37 §32637000 | 72{r oLk THREAD TAKE-UP HOLDING
1-38 532638001 | 72|58 v oz SPRING
1-39 515629011 72|13 22V DBXKS NEEDLE, DBXK5 (#11)
1-40 $35632001% SlESY¥HES WASHER, PLAIN M8
1-41 545520001 8|1 F3IFA12 THREAD GUIDE, A 12
1-42 062400616 | 12|+ ~aMmaxe SCREW, PAN M4X6
2 018061636 | 24|77+ HN rEX16 BOLY, SOCKET M&6X16
3 025060236 | 24|e>H¥HxFave VWASHER, PLAINM 6
4 028060246 | 24|/ x¥H2r2-6 WASHER, SPRING 2-5
5 545532101 IRAUE BB S g NEEDLE BAR CASE BRACKET, R
6 545522101 BINURY =2 R ATL NEEDLE BAR CASE BRACKET, L
7 532652001 12|11 FF A PIN, PW/SCREW
8 $32653001 12|11 FFAFY b NUT
9 113431002 | 12|¥#H =% WASHER
44 S$45523101 GlUZPHT 320 LINEAR GUIDE, 320
155-C60-118
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E2.

$+iERB4% (BES-1260BC, 1261BC) / Needle bar mechanism (BES-1260BC, 1261BC)
/ Nadelstangenvorrichtung (BES-1260BC, 1261BC)

/ Mécanisme de la barre & aiguille (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

~J l 47 1-4—C

15
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£2 . $H4ER91% (BES-1260BC, 1261BC) / Needle bar mechanism (BES-1260BC, 1261BC)
/ Nadelstangenvorrichtung (BES-1260BC, 1261BC)
/ Miécanisme de la barre a aiguille (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

REF.NO. CODE Q1Y B X NAME OF PARTS RV}
45 018301036 | 24|7F+H 0 2310 BOLT, SOCKETM3X10
47 542592001 6|rSR<— X RSR BASE
48 018501436 187+ K F5X14 BOLT, SOCKET M5X14
49 062300416 | 36|+ ~zM3X4 SCREW, PAN M3X4
58 (070699800 6|27 U699z BALL BEARING, RADIAL 699ZZ
59 §32639001 I3 nS — BEARING COLLAR
60 $42624001 BIAFHFALRH POSITIONING PLATE
61 018401036 | 12{7+#Fi bax10 BOLT, SOCKET M4X10
62 018501236 6{7F I b5X12 BOLT, SOCKET M5X12
63 025050236 BleSHHxFIYs WASHER, PLAIN M 5
64 028050246 B|NRHHR2S WASHER, SPRING 2-5
65 062300816 12 |+ NI M3X8 SCREW, PAN M3X8
101 S45101001 ey dre =3~ LABEL, 1 HEAD
102 545102001 P AT RaV Py LABEL, 2 HEAD
103 545103001 HE P I A S T I LABEL, 3HEAD
104 545104001 (R r b AT Fa Y.} LABEL, 4 HEAD
105 $45105001 Tk T+ =5~ LABEL, SHEAD
106 $45106001 1 b T m—5A0E LABEL, 6 HEAD
155-C60-118
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Ft . $HEUAIRMERI(R (BES-960BC, 961BC) / Needle bar flip-up mechanism (BES-960BC, 961BC)

/ Nadelstangehochstellung (BES-860BC, 961BC)
/ Mécanisme de sautée de la barre a aiguille (BES-960BC, 961BC)

/ Mecanismo del lanzador de barra de aguja (BES-960BC, 961BC)

1.29

17
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F1.$#t484i2 12 1ER8 1% (BES-960BC, 961BC) / Needle bar fiip-up mechanism (BES-960BC, 961BC)
/ Nadelstangehochstellung (BES-960BC, 961BC)
!/ Mécanisme de sautée de la barre a aiguille (BES-960BC, 961BC)
/ Mecanismo del lanzador de barra de aguja (BES-960BC, 961BC)

REE.NO. CODE Q'TY koAt NAME OF PARTS R
1 542646301 HFT VRV IRTE CHANGE BOX ASSY
11 544697001 1FLL UKV R CHANGE BOX
1-2 544686001 HFTYho- CHANGE BOX COLLAR
1-3 014060632 2|7y I6X6 SET SCREW, SOCKET (CP) MbX6
1-4 544690001 IRE PR v CAM SHAFT
1-5 517390001 HFxYha CHANGE CAM
1-6 $12500536 2|7+ E35X5 SET SCREW, SOCKET {(FT) M5X5
1-7 542632100 /LR E—HCT 3 PULSE MOTOR ASSY, C
1-8 018401236 417 F RN b axiz BOLT, SOCKET M4X12
1-9 028040246 AN FFHx2-4 WASHER, SPRING 2-4
1-10 025040136 4les3¥Ax894 WASHER, PLAINS 4
-1 542628051 T F VP LFy—p BEVEL GEAR, A
1-12 014400636 2|7+ K5 4X6 SET SCREW, SOCKET (CP) M4X6
1-13 517401051 HE VLYY -8 CAM GEAR, B
1-14 014400636 2|77 2 4%6 SET SCREW, SOCKET (CP) M4X6
1-15 532647001 HFreyaOo~x-2 CHANGE ROLLER BASE
1-16 532648001 QlnrLzowy b CAM ROLLER SET
1-17 021500103 9w 1225 NUT, TM5
1-18 028050246 QiirHFH22-5 WASHER, SPRING 2-5
1-19 004401003 2+ 47 27410 SCREW, FLAT M4X10
1-20 544685001 VAVEAS A AR/ FLANGE BUSHING
1-21 014500832 2P+ 7K I5X8 SET SCREW, SOCKET (CP) M5X8
1-22 542630101 HFTLUF-RFHS CHANE CASE BRACKET
1-23 532598001 Wo=rdHqr LINEAR GUIDE
1-24 018301036 417 40k F3X10 BOLT, SOCKET M3X10
1-25 062300506 BiF~N2a3X5 SCREW, PAN M3X5
1-26 S40727100 NRF2AA—573 POTENTIOMETER ASSY
1-27 542631000 WRF-vRA=a18 POTENTIOMETER PLATE
1-28 025100236 Hes>¥HxFa710 WASHER, PLAINM 10
1-29 542645000 lfFxv7—-u CHANGE PULLEY
1-30 014400636 2[7HUEzaxe SET SCREW, SOCKET (CP) M4X6
1-31 014300832 17+ o8 3IM3%8 SET SCREW, SOCKET (CP) M3X8
2 542445001 3p7 R b2 28X25 BOLT, SOCKET (5/P WASHER) M8X25

155-960-122
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F2 . i t1g{FBB{% (BES-1260BC, 1261BC) / Needle bar flip-up mechanism (BES-1260BC, 1261BC)
/ Nadelstangehochstellung (BES-1260BC, 1261BC)
/ Mécanisme de sautée de la barre & aiguille (BES-1260BC, 1261BC)
/ Mecanismo del lanzador de barra de aguja (BES-1260BC, 1261BC)

o e e —

155-C60-122
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F2 . 4H4E4i iR YeBA{R (BES-1260BC, 1261BC) / Needle bar flip-up mechanism (BES-1260BC, 12618()
/ Nadelstangehochstellung (BES-1260BC, 1261BC)
/ Mécanisme de sautée de la barre a aiguilie (BES-1260BC, 1261BC)
/ Mecanismo del lanzador de barra de aguja (BES-1260BC, 1261BC)

REF.NO. CODE Q'TY L NAME OF PARTS RV
1 545524101 MHFr TRy oRi29 2 CHANGE BOX ASSY, 12
1-1 545526001 HFIT TRy 2 212 CHANGE BOX, 12
1-2 $45529001 HaHbovo b CAM SHAFT
1-3 517390001 HFxTvna CHANGE CAM
1-4 012500536 2P ETEXS SET SCREW, SOCKET {FT) Mi5X5
1-5 544685001 2l RS oy FLANGE BUSHING
1-6 542632100 TSR E~HCY X PULSE MOTOR ASSY, C
1-7 018401236 & 7 HR I b axr2 BOLT, SOCKET M4X12
1-8 028040246 SN H 32-4 WASHER, SPRING 2-4
1-9 025040136 4les¥Hzxi a4 WASHER, PLAINS 4
1-10 S45095001 11F¥YL¥Y—A BEVEL GEAR, A
1-11 014400636 2P i 3 4X6 SET SCREW, SOCKET (CP) M4X6
1-12 545099001 HEvo¥y—B BEVEL GEAR, B
1-13 014060632 2|7+ 7K 16X6 SET SCREW, SOCKET {CP) M6X6
1-14 S45530001 1w s ®v—-a REDUCTION GEAR, A
1-15 523651001 2|7 e Texehy A SET SCREW, SOCKET (FT) M6X6
1-16 021060106 21varv e NUT, 1 M6
1-17 012500536 2|7+ Z5X5 SET SCREW, SOCKET (FT) M5X5
1-18 $45531001 1w ¥v—-8 REDUCTION GEAR, B
1-19 014400636 2|7+ R E4x6 SET SCREW, SOCKET (CP) M4X6
1-20 545533001 e iv7 SENSORSHAFT
1-21 012500536 1 FFEZ5X5 SET SCREW, SOCKET {FT) Mi5X5
1-22 S45537001 HFILLIaON~2124 3 CHANGE ROLLER BASE ASSY, 12
1-22-1 545534001 T{FToononN—-X12 CHANGE ROLLER BASE, 12
1-22-2 047300642 {27 U d e ANE PIN, SPRING ROLL AW3
1-23 532648001 122|240 b CAM ROLLER SET
1-24 021500103 12|#Y b1 28 NUT, 1 M5
1-25 028050246 | 12|12 ¥H 325 WASHER, SPRING 2-5
1-26 $45535101 1FIoTr—RR4ET CHANGE CASE BRACKET
1-27 545536101 1V =7HTF3I70 LINEAR GUIDE, 370
1-28 018301036 | 1273 H) +3X10 BOLT, SOCKET M3X10
1-29 018300836 47+ Kb F3X8 BOLT, SOCKET M3X8
1-30 540727100 HRFL X273 POTENTIOMETER ASSY
1-31 S$45538000 HFEFAA~F 1 R12 POTENTIOMETER PLATE, 12
1-32 062400616 2|+ R TIMAXE SCREW, PAN M4X6
1-33 546830000 NWFL 72XV —BT R PLATE, REDUCTION GEAR (B)
1-34 025100236 HesHH2FII10 WASHER, PLAIN M 10
1-35 $42645000 HFzovr-Y CHANGE PULLEY
1-36 014400636 2I7FH o HEaxe SET SCREW, SOCKET (CP) M4X6
1-37 525664000 1o~ FHiL 446 CORD HOLDER, 6N
1-38 062400616 HF N 1M4X6 SCREW, PAN M4X6
2 S42445001 417+ KL b7 Z8X25 BOLT, SOCKET (S/P WASHER) M8X25

P by N—F > < Using the toransport for stopper>

10 545582001 Havassned FIXING BRACKET
11 546831001 12w aFsh+s FIXING BRACKET, B
12 018061636 6|7+ R LeX16 BOLT, SOCKET M6X16
13 028060246 6|/ 2 HxR2-6 WASHER, SPRING 2-6
14 025060236 BlEIHHRFIIE6 WASHER, PLAIN M 6
155-C60-122
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G1 . ILB8{R / Presser foot mechanism/ Stoffdriickerfuf3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

155-960-201

| =]
LHE

i

/ For Supply parts >

< {eR
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G1. I B3R / Presser foot mechanism / Stoffdrickerfull / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY EAA NAME OF PARTS RIM
1 542292101 BlU YT s FLEY b TUBULAR ROUND ARM SET, L
1-1 542291051 iV T/ FLY R TUBULAR ROUND ARM ASSY, L
1-2 $32775000 6|77 AYILINE SPRING, COMPRESSION
1-3 U08671003 | 12]+-#~+& L A3X5D8 SCREW, PAN (5/P WASHER) M3X5
1-4 542289101 12{aF 1 FIXED PIN
1-5 503695001 12|15 %6 WASHER, PLAIN 6
1-6 028060246 | 12| x4 Hx2-8 WASHER, SPRING 2-6
1-7 542288001 12{a5F 1 Lt~ FIXED LEVER
1-8 532885001 12{bn— LEVER PIN
1-9 048020346 | 24{h A TE2 RETAINING RING, E2
2 $42295101 G|VYESIFREY b TUBULAR ROUND ARM SET, R
2-1 542294051 GV YESIFRY S TUBULAR ROUND ARM ASSY, R
2-2 $32775000 R i AT SPRING, COMPRESSION
2-3 Uoge71003 | 12]+-+ N+ 4 A3XSDB SCREW, PAN {S/P WASHER) M3X5
2-4 542289101 12{a71E- FIXED PIN
2-5 503695001 12{#dixe WASHER, PLAIN 6
2-6 028060246 | 12|83 ¥HF2-6 WASHER, SPRING 2-6
2-7 542288001 1225111~ FIXED LEVER
2-8 532885001 121 LEVER PIN
2-9 048020346 | 24|b ATE2 RETAINING RING, E2
<z 728EXAT0mm> < Sewing area "285X410mm” >
17 542330001 6w 30%437 2 TUBULAR FRAME SET, 30X43
17-1 542331001 6|Hh7 7 730x43%7 X SQUARE FRAME ASSY, 30X43
17-1-1 532798001 67 AhT— COLLAR
17-1-2 532799001 G| YAFY bM4 NUT, Mid
17-1-3 533802001 6|77 L X xTME SCREW, M4
17-1-4 $36043000 PR = R FAT 3 SPRING, COMPRESSION
17-2 542334001 12|YvT79Hh+9D HOLDER,D
17-3 062401416 | 24{F~24x14 SCREW, PAN M4X14
17-4 021400206 | 24|23 33 b4 NUT, 2 M4
" USARH
~$FAA 7Y 388 " | " For USA & option parts for general ”
<#sT ) 785X100mm> <Sewing area “85X100mm"” >
21 539101001 12\ —107 % TUBULAR FRAME ASSY, 10
21-1 539103001 12\ 79—-10v b OUTER TUBULAR FRAME, 10
21-2 532798001 12|09 2 4 h 5w COLLAR
21-3 532799001 12|77 2 43 F M4 NUT, M4
21-4 533802001 1299 2434 SCREW, M4
21-5 $36043000 | 12177391 % SPRING, COMPRESSION
21-6 539104001 281097 o hFGC HOLDER, C
21-7 061300616 | 36|+ > 13Xe SCREW, FLAT M3X6
<HET Y 71I5X130mm > < Sewing area “115X130mm" >
21 539105001 12|y —137% TUBULAR FRAME ASSY, 13
21-1 539107001 1210749 ~13V b QUTER TUBULAR FRAME, 13
21-2 $32798001 122|999 xh3— COLLAR
21-3 $32799001 12|70 2 4+ M4 NUT, M4
21-4 533802001 12|77 24234 SCREW, M4
21-5 S36043000 | 12|73 9% SPRING, COMPRESSION
21-6 $39104001 | 24| w Y2 2Hh+7C HOLDER, C
21-7 061300616 | 36|% 3 33x6 SCREW, FLAT M3Xé
155-960-201
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G1.# L B8R / Presser foot mechanism / Stoffdrickerfuf3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY BXAq NAME OF PARTS R
" USAEC, MEXm A " For USA, EC, MIEX &
~ AR Ty S option parts for general ”

<HERT ) 7285X410mm > < Sewing area "285X410mm"” >

23 542330001 6 30X437 3 TUBULAR FRAME SET, 30X43

23-1 S42331001 AT T730X437 § SQUARE FRAME ASSY, 30X43

23-1-1 $32798001 Gl AhT— COLLAR

23-1-2 532799001 BTV L AFY M4 NUT, M4

23-1-3 533802001 Bi7v X RYMS SCREW, M4

23-1-4 536043000 RS- Rt SPRING, COMPRESSION

23-2 $42334001 120090 2Hh+F9D HOLDER, D

23-3 062401416 | 24{+~24x14 SCREW, PAN M4X14

23-4 021400206 | 24202+ k4 NUT, 2 M4
<HERI U 72160mm> < Sewing area “@160mm” >

96 549377001 BIUY I —167 3 TUBULAR FRAME ASSY, 16

96-1 S49378001 By YT -1 F TUBULAR FRAME, 16 INNER

95-2 549371001 Glwn77 16 b ROUND FRAME, 16 QUTER

96-3 $32798001 Bl AHhT— COLLAR

96-4 532793001 67 ATV M4 NUT, M4

96-5 533802001 GV AR Ms SCREW, M4

96-6 536043000 A= L FAT SPRING, COMPRESSION

96-7 549379001 1209 Y79 hFJE HOLDER, E

96-8 062300616 | 36]F~M3X6 SCREW, PAN MI3X6
<HENT UF2190mm> < Sewing area "@1%0mm” >

96 S49380001 BlY YT —18Y 3 TUBULAR FRAME ASSY, 19

96-1 549381001 BV Y T 19T F TUBULAR FRAME, 19 INNER

96-2 549375001 Blx N7 —19Y b ROUND FRAME, 19 GUTER

96-3 $32798001 G177 xRS~ COLLAR

96-4 532799001 BV AFY MG NUT, M4

96-5 533802001 IR S VT SCREW, M4

96-6 536043000 G| 7y E YA SPRING, COMPRESSION

96-7 $48378001 120790+ JE HOLDER, E

96-8 062300616 | 36|+~ 1MBXs SCREW, PAN M3X6
YA T e " OPTION PARTS
<HBEIYU7S3I0mm> < Sewing area “@30mm” >

41 515623000 61Z77RT /7Y —07 TUBULAR ROUND FRAME, TFA-07
<HEHT Y 7S50mm> < Sewing area “@50mm” >

41 515624000 6|70/ VY —09 TUBULAR ROUND FRAME, TFA-09
<HHT VY FI8Imm> < Sewing area "@80mm” >

a1 515625000 6|770F /7912 TUBULAR ROUND FRAME, TFA-12
<RETY7ST10mm> < Sewing area “"@110mm” >

41 $15626000 Gl7v0F/ 77 —15 TUBULAR ROUND FRAME, TFA-15
<RI U7S140mm> < Sewing area "@140mm” >

41 535655001 67T ES 7718 TUBULAR ROUND FRAME, TFA-18

: <HE T ) F205X200mm > < Sewing area "205X200mm” >

46 515627000 BI77OF /ST 9—24%24 TUBULAR ROUND FRAME, TFA-24X24
<HEWT ) 7285X215mm> < Sewing area “"285X215mm" >

46 515628000 67Ot/ Uy —24X30 TUBLLAR ROUND FRAME, TFA-24X30
<HH T 7410X260mm > < Sewing area "410X260mm” >

46 536495001 3{7v0E /77 —22X45 TUBULAR ROUND FRAME, TFA-32X45

155-960-201
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G1. I B8{& / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE = NAME OF PARTS RV
i AR - " OPTION PARTS
<#HPT ) 730X50mm> < Sewing area "30X50mm"” >
21 $44700001 YT —057 3 TUBULAR FRAME ASSY, 05
211 532798001 TOLANT~ COLLAR
21-2 $32799001 T2 ATV 4 NUT, M4
21-3 $33802001 TG AT SCREW, M4
21-4 $36043000 T AR SPRING, COMPRESSION
215 539104001 YYD THFIC HOLDER, C
21-6 061300616 5 113X6 SCREW, FLAT M3X6
<@EPIT ) 755HT0Mm > < Sewing area “55X70mm" >
21 $44703001 VYT —077 3 TUBULAR FRAME ASSY, 07
211 532798001 Do LANT— COLLAR
21-2 §32799001 DT AFY M4 NUT, M4
21-3 $33802001 TG YA F I SCREW, M4
21-4 536043000 FIIATINR SPRING, COMPRESSION
21-5 539104001 VU gHFIC HOLDER, C
21-6 061300616 # 5 23X6 SCREW, FLAT M3X6
T ESRER " For Supply parts
<S=8mm,L=2Tmm> <S=8mm,L=2Tmm>
49 533207000 ZaFIATELZIN ADJUSTING SCREW, 21
<$=8mm,L=23mm> <$=8mm,L=23mm>
49 533208000 FoFIATELRID ADJUSTING SCREW, 23
<S8 =8mm, L= 27mm> <S=8mm,L=27mm>
49 $33209000 DeFATeSRI27 ADJUSTING SCREW, 27
<S=8mm, L=3Tmm> <S=8mm,L=3Tmm>
49 529634001 TYFIVRYRIL ADJUSTING SCREW, L
155-960-201
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G2 . #LE8{R / Presser foot mechanism / Stoffdriickerfuf3 / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

e — AN oo M ot RS, Amamamat

"FSLaBE —

/OPTION PARTS *__ — === 204
%— 204,
= /

o
/ For Supply parts >

25
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G2 .1 TR / Presser foot mechanism / Stoffdriickerfull / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

REF.NO. CODE lqTvy Ao NAME OF PARTS RMY
3 S43465001 Hes2099 7L —LYE HOLDER BASE FRAME ASSY
3-1 542335001 1fes793m 7L ~LC? 3 HOLDER BASE FRAME ASSY, C
3-1-1 542314001 tHes7937 70 —4C HOLDER BASE FRAME, C
3-1-2 S42304000 GIANY I 7Ty FELT,Y
3-2 542315001 1les7 2580701 — 4L HOLDER BASE FRAME, L
3-3 542316001 1lesx2723%9 70— 4R HOLDER BASE FRAME, R
3-4 §42324000 217 ~LbHFY S ER FRAME CONNECTING PLATE, R
3-5 $42297001 12{n 29 LME NUT, SQUARE M6
3-6 018061036 | 12{7FFEN r6X10 BOLT, SOCKET M6X10
3-7 025060236 12l ¥ H2FL96 WASHER, PLAIN M &
3-8 018401436 817K hax14 BOLT, SOCKET M4aX14
3-9 025040236 lesH¥HRrFaIo4 WASHER, PLAIN M 4
3-10 842321001 LR R VRN VR i o o 3 FRAME CONNECTING PLATE ASSY, F
3-11 018401236 { 32| 7F#H N bax1z BOLT, SOCKET M4X12
3-12 025040236 1 325 HAF194 WASHER, PLAIN M 4
3-13 542326001 V2 Ar KA SRV, S N VR AL HOLDER BASE SETTING FRAME ASSY
3-14 060401016 | 21|/34 > Faxio0 SCREW, BIND M4X10
<) 7285X410mm > <« Sewing area "285X410mm” >
16 $43473001 6T 30X437 2 SQUARE FRAME SET, 30X43
16-1 542331001 6lh o7 730Xa37 3 SQUARE FRAME ASSY, 30X43
16-1-1 §32798001 S 7 ART - COLLAR
16-1-2 §$32799001 6|77 Ay A NUT, M4
16-1-3 533802001 B| 77 AR TMA SCREW, M4
16-1-4 536043000 6|77 AMNZ SPRING, COMPRESSION
16-2 S$43471001 bles 77 Hh+JBL HOLDER, BL
16-3 543472001 G279 HhF9BR HOLDER, BR
16-4 062401216 | 24|+ -~amax12 SCREW, PAN M4X12
16-5 021400206 | 24i22 a4+ ra NUT, 2 M4
<3 Ty 7450X305mm > < Sewing area “450X305mm” >
18 533804101 6| %7 730x48%7 = SQUARE FRAME SET, 30X48
18-1 $32795101 6|52 7 730X48% SQUARE FRAME ASSY, SPFA-30X48
18-1-1 532798001 GBIV AR T~ COLLAR '
18-1-2 $3279%001 GiT o L AFY bMa NUT, M4
18-1-3 533802001 BlT7Y YV AZIYMA SCREW, M4
18-1-4 536043000 Blooyannx SPRING, COMPRESSION
18-2 533805001 Sl 7290+ 7AR HOLDER, AR
18-3 533806001 plesv R+ AL HOLDER, AL
18-4 062401216 24| F NTIMSX12 SCREW, PAN M4X12
18-5 021400206 241292+ 14 NUT, 2 M4
A " OPTION PARTS "
SEREH > < For settting the holder base assy >
19 546999001 121V 72 2T M4B KNOB SCREW, M4B
20 542329001 #2799 3 SASHES FRAME ASSY
20-1 S42318001 AR R By Ry R SASHES FRAME HOPIZONTAL
20-2 542317001 VAL Dy SASHES FRAME, VERTICAL
20-3 532791000 | 164w &> 7 Uy Fa90 CLIP, 290
20-4 536408000 AR 207220 CLIP, 220
20-5 060401016 | 221/81 » Faxi10 SCREW, BIND M4X10
155-960-201
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G2 . ¥ B8{% / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

"HTYa R e e e e e e e ——

——
/OPTION PARTS " %— 20-4 & ~ 5
~

— /%* 20-4
/2&——? 20-2
=

=

< HERER
I For Suppty parts >
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G2 . ¥ T B1% / Presser foot mechanism / StoffdrickerfuBl / Miécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE QY BrAq NAME OF PARTS R

" AT R “ OPTION PARTS ”
<gEm T Y 7285X410mm> < Sewing area "285X410mm” >

16 543473001 1215 7730%X437 3 SQUARE FRAME SET, 30X43

16-1 542331001 1274 7 4730X43%7 & SQUARE FRAME ASSY, 30X43

16~1-1 $32798001 121009485 — COLLAR

16-1-2 $32799001 121749 245U M4 NUT, M4

16-1-3 533802001 12177 A%V M4 SCREW, M4

16-1-4 ‘836043000 { 1217931 % SPRING, COMPRESSION

16-2 543471001 2lesv 0077801 HOLDER, BL

16-3 S43472001 12|59 %H+7BR HOLDER, BR

16-4 062401216 | 48|F~OM4ax12 SCREW, PAN M4X12

16-5 021400206 | 482234V b4 NUT, 2 M4
<®@HUIY7S175mm> <Sewing area "@175mm” >

24 515642001 BiT>ToN ROUND FRAME, SPF-21
<HEHExTY7B210Mmm> < Sewing area "@210mm” >

24 515646001 BlT>7v28 ROUND FRAME, SPE-25
<RI Y 7205X200mm> | <Sewing area “205X200mm"” >

26 515650001 Bih o7 28X24 SQUARE FRAME, SPFA-24X24
<pEHT U 7415X170mm > <Sewing area "415X170mm" >

26 515654001 617799 45X23 SQUARE FRAME, SPFA-45X23
<fEE T Y 7415X213mm > < Sewing area “415X215mm" >

26 15658001 6|# 7747 45X27 SQUARE FRAME, SPFA-45X27
<@P1 Y 7415X260mm > < Sewing area "415X260mm” >

26 515660001 6|H17 7745%32 SQUARE FRAME, SPFA-45X32
"R " For Supply parts
<S=8mm, L=2Tmm> <S=8mm,L=21mm>

49 $33207000 HooFamersxin ADJUSTING SCREW, 21
<S$=8mm, L=23mm> <S5 =8mm,L=23mm>

49 $33208000 1|7oFamefd 23 ADJUSTING SCREW, 23
<5 =8mm, L=27Tmm> <S$=8mm,L=27/mm>

49 533209000 oo Faotririay ADJUSTING SCREW, 27
<8=8mm,L=31mm> <5 =8mm,L=31Tmm>

49 529634001 NZ7FaYEYRTL ADJUSTING SCREW, L.

155-960-201
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G3 . #B 1 BB{% / Presser foot mechanism / StoffdriickerfuBB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

< FIA RIS,
/ For Supply parts >

29
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G3 . T B8R / Presser foot mechanism / Stoffdriickerful / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE QTY ErAq NAME OF PARTS RM

3 543465001 Hes7923900L-4L7E HOLDER BASE FRAME ASSY

31 $42335001 Hesos337L-ALCY R HOLDER BASE FRAME ASSY, C

3-1-1 542314001 Hes923970—4C HOLDER BASE FRAME, C

3-1-2 542304000 GIANYITTINRY FELT,Y

3-2 542315001 NeITTAG T — 4L HOLDER BASE FRAME, L

3-3 542316001 HeTT9a377 L ~AR HOLDER BASE FRAME, R

3-4 542324000 217 =Lyt aR FRAME CONNECTING PLATE, R

3-5 542297001 12{h 74+ FME NUT, SQUARE M6

3-6 018061036 | 12|7+#Jr +6X10 BOLT, SOCKET M6X10

3.7 025060236 | 12|39 A%F 196 WASHER, PLAINM 6

3-8 018401436 817 FHI bax14 BOLT, SOCKET M4X14

3-9 025040236 Sles¥HRrFII4 WASHER, PLAINM 4

3-10 542321001 AT L Ly A 2E7 3 FRAME CONNECTING PLATE ASSY, F

3-11 018401236 | 32{7+£1 baxi2 BOLT, SOCKET M4X12

3-12 025040236 | 32{ES¥#H3xFL4 WASHER, PLAINM 4

3-13 $42326001 HeST7 b UI P T—Ly 2 HOLDER BASE SETTING FRAME AS5Y

314 060401016 | 21]/81 > Faxi0 SCREW, BIND M4X10
"FT A ER" " OPTION PARTS “
<7 EDBER> < For holding the spider net frame >

30 515612000 SIvESREATY SPIDER NET FRAME HOLDER, PFH2-2
<EBHr U 7S30mm> < Sewing area "@30mm"” >

31 $15613000 Bl7ES AT —07 SPIDER NET FRAME, SPFH-07

36 $15618000 GiFhT 7 —07 INNER ROUND FRAME, SPF-07
<#HMT U FS50mm> < Sewing area “@50mm” >

31 515614000 BIVES ATV 09 SPIDER NET FRAME, SPFH-09

36 515619000 6lrnwv—-09 INNER ROUND FRAME, SPF-09
<HHT ) 7280mm> < Sewing area "@80mm” >

31 515615000 S| VTS AT =12 SPIDER NET FRAME, SPFH-12

36 515620000 BlFhTT—-12 INNER ROUND FRAME, SPF-12
<f@HE Y 7e1i0mm> <Sewing area "@110mm”" >

31 515616000 B|7ESATI—15 SPIDER NET FRAME, SPFH-15

36 $15621000 Bl+HT7—15 INNER ROUND FRAME, SPF-15
<HWIUTFS140mm> < Sewing area "@140mm” >

31 515617000 Bl7®ESRTY—18 SPIDER NET FRAME, SPFH-18

36 515622000 6{+hT7—18 INNER ROUND FRAME, 5PF-18
" BREmE" " For Supply parts ”
<S$=8mm,L=21mm> <S=8mm,L=2Tmm>

49 $33207000 HW7oFamesain ADJUSTING SCREW, 21
<S=8mm,L=23mm> <S5 =8mm,L=23mm>

49 $33208000 179 Fa L 2I23 ADJUSTING SCREW, 23
<5 =8mm,L=27mm> <S=8mm,L=27mm>

49 $33209000 H727FaYe13927 ADJUSTING SCREW, 27
<S5=8mm, L=31Tmm> <5 =8mm,L=31mm>

49 529634001 H7oFamevail ADJUSTING SCREW, L

155-960-201
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G4 . TR (oF 7 3 8B8) / Presser foot mechanism (Option parts)
/ Stoffdriickerful3 (Sonderzubehdr) / Mécanisme de pied presseur (Pieces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

31
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G4 BT EHR(A 7 > 3 o BB&R) / Presser foot mechanism (Option parts)
/ StoffdrickerfuB (Sonderzubehdr) f Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE QTY b NAME OF PARTS RV,
53 $36400001 Blx~avoz NAME FRAME ASSY
53-1 $36399001 G| —ALT78I1% NAME FRAME PLATE
53-2 520012001 6| ZA~R—% SPACER
53-3 509823101 AL RT -V E SLIDE PLATE ASSY
53-4 509830101 i1 & /3% (A SPRING, PLATE A
53-5 509827001 A YT At SPACER, PRESSER
53-6 509828101 b7 HIT FRAME PRESSER PLATE
53-7 062671014 | 421+ ~N211357-30X10 SCREW, PAN SM3.57-40X10
53-8 028350243 | 42\ 13xHFH k238 WASHER, SPRING 2-3.5
53-8 025350236 | 18|22 ¥ HxF2735 WASHER, PLAINM 3.5
<HEWT U 7R105mm > < Sewing area "@105mm” >
54 §32945001 67 vAY X HOOP ASSY, A
<gEBiT ) F@75mm> <Sewing area “@75mm” >
55 $32946001 BBy = HOOP ASSY, B.
<HRIT Y FE25mm> <Sewing area "@25mm” >
56 532947001 6|77y 3 HOOP ASSY, C
<l 760X25mm> < Sewing area "60X25mm” >
57 532948001 6|77D7 2 HOOP ASSY, D
<HH T U FAEKE0mm > < Sewing area “25X60mm” >
158 $32949001 6|77ev 3 HOOP ASSY, E
_ <#EWT Y 785X60mm > < Sewing area "85X60mm” >
59 ‘| S09848001 BlvvavtoaT MAGNETIC CLAMP, 70X90
g T Y 7120X50mm > < Sewing area "120X50mm" >
60 157340101 BlHTLTIINEY 3 HOOP ASSY, 3X6
<#H T ) 755X25mm> < Sewing area “55X25mm” >
61 $30580001 67767 2 HOOP ASSY, G
YRR " For Supply parts *
<P A~G, BINGAEEBWS > | <Common parts for "Hoop A~G & 3X6>
54-1 121764001 Bla Nz SPRING
54-2 021670203 i+ b2 2357 NUT, 2 3M3.57
155-960-201
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G5 . TR (47 a y8m) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Pigces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)

1565-960-201
33



G5 . 3R IR (oF 7 3 > BR&h) / Presser foot mechanism (Option parts)
/ StoffdriickerfuBB (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)
/Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE__ {Q'TY £ A NAME OF PARTS RMY
<HH T U F220X225mm > < Sewing area “220X225mm" >
67 544715001 BT 523X247 2 TUBULAR FRAME SET, 23X24
67-1 544714001 6|Hhy 0 723X287 3 SQUARE FRAME ASSY, 23X24
67-1-1 $32798001 S| 7T ANT— COLLAR
67-1-2 $32799001 67V L xFY b4 NUT, M4
67-1-3 533802001 67 v LA RIMAE SCREW, M4
67-1-4 536043000 6T I NE SPRING, COMPRESSION
67-2 $32797001 12iv 9379 hF+9A HOLDER, A
67-3 062401416 | 24|+ ~18X14 SCREW, PAN M4X14
67-4 021400206 | 24{2> 3+ s NUT, 2 M4
<HBMT Y 7225%215mm > <Sewing area "225X215mm" >
68 $44716001 6l 7v23x287 3 SQUARE FRAME SET, 23X24
68-1 $44714001 Gih v T 23X280 3 SQUARE FRAME ASSY, 23X24
68-1-1 532798001 677 AR — COLLAR
68-1-2 $32799001 6|0 LAFY VA NUT, M4
68-1-3 533802001 BITT L AZIMA SCREW, M4
68-1-4 536043000 AR NAE SPRING, COMPRESSION
68-2 544734001 blEoI R+ FCR HOLDER BASE CLAMP, CR
68-3 44733001 BleswohFiCL HOLDER BASE CLAMP, CL
68-4 062401216 | 24|3~1wm4ax12 SCREW, PAN V14X 12
88-5 021400206 | 2412529 4 NUT, 2 M4
<HER T ) 7220X415mm> < Sewing area “220X415mm” >
69 544720001 6|y v23x43y & TUBULAR FRAME SET, 23X43
69-1 544719001 6{H YT 723K437 % SQUARE FRAME ASSY, 23X43
69-1-1 532798001 Bl o XD~ COLLAR
69-1-2 $32799001 677 A+ bMs NUT, M4
69-1-3 533802001 S| T4 AFIMA SCREW, M4
69-1-4 536043000 6|7y aNE SPRING, COMPRESSION
69-2 532797001 12{vy2ohrda HOLDER, A
69-3 062401416 | 24|r~24X14 SCREW, PAN M4X14
69-4 021400206 | 24|23 a3V b+a NUT, 2 M4
<HEE T 7415X220mm > < Sewing area "415X220mm"” >
70 544721001 B1ES T 723X437 X SQUARE FRAME SET, 23X43
70-1 S44719001 6 H & 77 23X437 3 SQUARE FRAME ASSY, 23X43
70-1-1 $32798001 6lorans— COLLAR
70-1-2 532799001 6177 L AFY PN NUT, M4
70-1-3 533802001 677 LAz TMA SCREW, V4
70-1-4 $36043000 B|7raynz SPRING, COMPRESSION
70-2 543471001 BlesTvhe 7Bl HOLDER, BL
70-3 $43472001 BleF 77 hFIBR HOLDER, BR
70-4 062401216 | 24|+~aM4ax12 SCREW, PAN M4aX12
70-5 021400206 | 242234V bs NUT, 2 M4
<R T U7285X270mm> | <Sewing area "285X270mm" >
71 $44725001 6|y 7 730%X287 % TUBULAR FRAME SET, 30X28
71-1 544724001 Bl T 730X287 3 SQUARE FRAME ASSY, 30X28
71-1-1 532798001 67V ANS— COLLAR
71-1-2 $32799001 6|79 AFY FN4A NUT, M4
71-1-3 533802001 Bl77 2% VMa SCREW, M4
71-1-4 536043000 6i7 7 HSIAR SPRING, COMPRESSION
71-2 S42334001 120y 2% Hh+%D HOLDER, D
71-3 062401416 | 24{+~N24x1a SCREW, PAN M4aX14
71-4 021400206 | 24[23 25 ba NUT, 2 M4
155-960-201
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G5 . M ITEB{R (4 7 3 »8&) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Pigces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

155-960-201
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G5 . IBIER (4 7 = - 8h&) / Presser foot mechanism (Option parts)

/ StoffdrickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Piéces en option)

/ Miecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE QTY L Ag NAME QF PARTS RV
<#pIT ) 7270X285mm > < Sewing area "270X285mm” >
72 S44726001 6l > 7 730X28% 2 SQUARE FRAME SET, 30X28
72-1 544724001 6|7 T7730X287 & SQUARE FRAME ASSY, 30X28
72-1-1 532798001 BIPT v AhT— COLLAR
72-1-2 532799001 {7 AFY A NUT, M4
72-1-3 $33802001 S| TV L ATIMA SCREW, Mid
72-1-4 $36043000 B|7rAINE SPRING, COMPRESSION
72-2 533805001 BleSTohrTAR HOLDER, AR
72-3 533806001 Gl 277 A+ daL HOLDER, AL
72-4 062401216 | 24 +~0Max1z SCREW, PAN M4X12
72-5 021400206 | 24j23 3+ b4 NUT, 2M4
<#H T U 73BEX410mm > < Sewing area “385X410mm"” >
73 544730001 67 740%437 X TUBULAR FRAME SET, 40X43
731 544729001 Glh 77 7a0X437 SQUARE FRAME ASSY, 40X43
173-1-1 §32798001 G| ART— COLLAR
73-1-2 $32799001 6|7 AT P M4 NUT, M4
73-1-3 $33802001 1T L ARTYMA SCREW, M4
73-1-4 536043000 PR R PAT SPRING, COMPRESSION
473-2 542334001 12wy a2h+-90 HOLDER, D
73-3 062401416 | 24|F~20ax14 SCREW, PAN M4X14
73-4 021400206 | 242324V b4 NUT, 2M4
<#H T 7AI5X385mm> < Sewing area "415X385mm" >
74 S44731001 6{& 27 740X437 % SQUARE FRAME SET, 40X43
74-1 544729001 6|H 777 80X437 2 SQUARE FRAME ASSY, 40X43
74-1-1 $32798001 Bl7vxns— COLLAR
74-%1-2 532799001 BTy oA+ Y bM4 NUT, M4
74-1-3 $33802001 6177 AxTMA SCREW, M4
74-1-4 536043000 0|7 ITng SPRING, COMPRESSION
74-2 543471001 6l 790+ 7BL HOLDER, BL
74-3 $43472001 6> Hh+JBR HOLDER, BR
74-4 062401216 | 24|+~zmaxiz SCREW, PAN M4X12
74-5 021400206 | 242225 b4 NUT, 2 M4
155-260-201
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G6 . JBIEB®% (7 3 »85R) / Presser foot mechanism (Option parts)

/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Pigces en option)
/ Mecanismo de la prensa fela (Piezas opcionales)

37
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G6 . 3BT RR (F 73 3 > 8Réd) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehodr) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REEF.NO. CODE QTY ELAg NAME OF PARTS RM
80 549342001 Gl7E/RAELD27 2 SPIDER NET FRAME HOLDER ASSY
80-1 549343001 G|V E/AREIRTT3 SCREW ASSY, S-NET FRAME
80-2 $49345001 | 24|7F/ AH 1 ANX~Y SPACER, $-NET FRAME
80-3 $46999001 | 24|V v I XxIM4B KNOB SCREW, M4B
80-4 026040136 | 24| ¥Hrabza WASHER, PLAINS 4
80-5 021400206 | 24{22 23V +4 NUT, 2 M4
80-6 $49346001 6lovE/ RFEANF I HOLDER, 1
80-7 S49347001 iy E/RECH T2 HOLDER, 2
80-8 062400816 | 241+ ~214X8 SCREW, PAN M4X8

<#HBHEFT ) 7B50mm> < Sewing area “@50mm” >
81 $49348001 B|7 T/ RTY =08 SPIDER NET FRAME, 05
90 549349001 12|e 79 —05%9 3 ROUND FRAME ASSY, 05
90-1 S49351001 | 12f%7 7054 ROUND FRAME, 05 OUTER
90-2 $49352001 | 12{wA77—050F ROUND FRAME, 05 INNER
90-3 $32798001 122|792 2h5— COLLAR
90-4 532799001 12{7 2 LA+ V4 NUT, M4
90-5 533802001 21772455 Mma SCREW, M4
90-6 $36043000 { 12|7vawnix SPRING, COMPRESSION
<@z 7e@70mm> < Sewing area “@70mm" >
81 S43353001 6|7 E /S ATY 07 SPIDER NET FRAME, 07
90 549354001 GV NT Y 077 ROUND FRAME ASSY, 07
90-1 549356001 GiwNT2—07/ b ROUND FRAME, 07 OUTER
90-2 549357001 SleNI U —070F ROUND FRAME, 07 INNER
90-3 $32798001 6|7 vV AHT - COLLAR
90-4 $32799001 BI7Y L AFY M4 NUT, M4
90-5 $33802001 6y LRI ME SCREW, M4
90-6 $36043000 7oAy g SPRING, COMPRESSION
: : <HEHT Y 72100mm> < Sewing area "@100mm"” >
81 $49358001 G|9E/ATT~10 SPIDER NET FRAME, 10
90 549359001 B|THTT 107 2 ROUND FRAME ASSY, 10
90-1 $49361001 6l=t o —~10v ROUND FRAME, 10 OUTER
90-2 549362001 8|77 7—10TF ROUND FRAME, 10 INNER
90-3 $32798001 67V ADT~ COLLAR
90-4 532799001 677 v AFY bMA NUT, M4
90-5 $33802001 677 AR TMA SCREW, M4
90-6 $36043000 67y SPRING, COMPRESSION
<EWIT U7 2130mm> < Sewing area "2130mm” >
81 549363001 G| E/ ATV —13 SPIDER NET FRAME, 13
90 549364001 6|7 TT—137 3 ROUND FRAME ASSY, 13
90-1 549366001 B vNT7 13V b ROUND FRAME, 13 OUTER
90-2 549367001 BlwIT 2 —130F ROUND FRAME, 13 INNER
90-3 $32798001 677 AnT~ COLLAR
80-4 532799001 617V AFY M NUT, M4
90-5 533802001 6|77 AxYM4 SCREW, M4
90-6 536043000 IR R RAT SPRING, COMPRESSION

1 55-960-201
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G6 . L TEE® (71 a BRER) / Presser foot mechanism (Option paris)
/ Stoffdriickerfu3 (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)

39
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G6 . 3BT BIR (F 7 a.> EB&Y) / Presser foot mechanism (Option parts)
/ StoffdruckerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionaies)

REF.NO. CODE Q'TY A NAME OF PARTS RIVI

<@y T Y 7S160mm> < Sewing area "@160mm” >

81 549368001 BV ES ATV -6 SPIDER NET FRAME, 16

90 549369001 6T NT 7167 3 ROUND FRAME ASSY, 16

90-1 549371001 B|whTo—16U b ROUND FRAME, 16 OUTER

90-2 549372001 BlwiLT7—16TF ROUND FRAME, 16 INNER

90-3 532798001 Bl Ahs~ COLLAR

190-4 $32799001 BiTw L AFY r4 NUT, M4

90-5 $33802001 67V AXTMA SCREW, M4

90-6 $36043000 67 vA IR SPRING, COMPRESSION
<EBr U7 S190mm> <Sewing area "@190mm" >

95 549373001 BlwiTy~197 % ROUND FRAME ASSY, 19

95-1 549375001 BivITY—19Y b ROUND FRAME, 19 OUTER

95-2 549376001 G797 ~197F ROUND FRAME, 19 INNER

95-3 $32798001 B|77 v AnD— COLLAR

95-4 532799001 G177 L AFY M4 NUT, M4

95-5 $33802001 6|77 v ARIMe SCREW, M4

95-6 $36043000 Gl7v3TNE SPRING, COMPRESSION

155-960-201
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/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

H . #1 _L4'B56& / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
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M. 38T 4 B3R / Presser foot lifter mechanism / Stoffhalterhebervorrichtung

/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsuta de trabajo

REF.NO. CODE  |QTY ELAd NAME OF PARTS RV
1 $42564001 BlAYT IR LN~ 3 DRIVING LEVER ASSY, P-FOOT
2 542566001 GlAdTHrHYLy LINK
3 542567001 glon—vs LEVER SHAFT
4 002400514 | 6] ++~24x5 SCREW, PAN M4X5
5 012500536 | 6|7+ ESsxs SET SCREW, SOCKET (FT) M5X5
6 542568001 BlAY T Ry LIS—TYy DRIVING LEVER SHAFT, P-FOOT
7 002400514 | 6]+ ~04xs SCREW, PAN M4X5
8 012500536 | 12|7+E 555 SET SCREW, SOCKET (FT) M5X5
9 542619001 Gley hhs— SET SCREW COLLAR
10 012400436 | 12|77+t 54xa SET SCREW, SOCKET (FT) M4X4
11 $32674101 6|zos ROLLER, 8
12 $32667001 glroros P-FOOT SHAFT
13 $32668001 BlAYITIo 250U BUSH, U P-FOOT SHAFT
14 532669001 GlFHT U4 420D BUSH, D P-FOOT SHAFT
15 $42569001 GlrvTooax SHAFT CLAMP, P-FOOT
16 062401016 |  6{+~24x10 SCREW, PAN M4X 10
17 $32675001 6l arenz SPRING, RETRACTING
18 081006070 | 6lou=4rs O RING, P6
19 $32664101 GlAHIHEY R PRESSER FOOT OPERATING BASE
20 $42570101 BlrHT T PRESSER FOOT
21 052400806 | 6lF~=a/53E54x8 SCREW, PAN (S/P WASHER) M4X8
22 $32676000 | 6|xvzovias CUSHION, P-FOOT
23 542571001 BlAHTITLF 114 GUIDE PLATE, P-FOQT
24 062501016 | 18|+ ~a5%x10 SCREW, PAN M5X10
30 $42572001 BlAHTE-FrUVET4 MOTOR SETTING PLATE, W
31 542573000 | 6|#vI/tLzE—443 PULSE MOTOR ASSY, W
32 062401016 | 24!5~nax1o SCREW, PAN M4X10
33 026040136 | 24|34 HxaH424 WASHER, PLAIN $ 4
34 542574001 GlayTaseL - RETRACTING LEVER
35 542575001 6lzreLin~sy LEVER SHAFT, RETRACTING
36 028060246 | 6|/ z¥Hx26 WASHER, SPRING 2-6
37 021060106 | 6{132FY 16 NUT, 1 M6
38 542576001 BlEfET—RLsi~Y3 MOTOR LEVER ASSY, RET
39 542603001 Glarunz SPRING, COIL
40 $42578001 GlAHTE—RELH A4 SENSOR PLATE, W MOTOR
41 549782001 6larza SHOULDER SCREW, M4
42 $42602001 AL SPRING, EXTENSION
43 012500536 | 6|7+ E3sxs SET SCREW, SOCKET (FT) M5X5
47 $42933000 | B|#A¥TALYFH 3 SWITCH ASSY, W
48 002021205 | 12}++~32x12 SCREW, PAN M2X12
50 018501236 | 12|7+# L ksx12 BOLT, SOCKET M5X12
51 550103001 6] H T MSWH L& — HOLDER, M-SWITCH
52 018400836 | 12|7+ K4 haxs BOLT, SOCKET M4X8
53 025040136 1 12|e3¥#xvava WASHER, PLAIN S 4
155-960-204
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J1 . EREh{Eizt &) BB4R / Feed guide mechanism / Transportfihrung
/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion

155-960-243
43



1. EREH{ALX ') BE1R / Feed guide mechanism/ Transportfiihrung

/ Mécanisme du guide de |'entrainement/Mecanismo de la guia de alimentacion

REF.NO. CODE Q'TY By Xo NAME OF PARTS RV
1 42312001 2lytyusq Y-FEED BRACKET
2 $42296001 2y U ET1HY b NUT, Y-FEED BRACKET
3 42269000 2= FH 1 Fe2oL LINEAR GUIDE, 620L
4 018401436 ] 227+ KN Fax15 BOLT, SOCKET M4X14
5 543494001 TIYR b si—F Y-STOPPER, F
6 $43495001 T{YR MY IE—R Y-STOPPER, R
7 $42446001 217 r ¥ 26X14 BOLT, SOCKET (/P WASHER) M6X14
8 S09834000 4T Lk RUBBERLEG
9 0562300816 4|~ 3 M3X8 SCREW, PAN M3X3
11 542271051 4lyF =)~ TS5 b PULLEY BRACKET, Y
112 542264051 4dlatiuF7— A7 3 TIMING PULLEY ASSY, A
13 532725000 Blom—F~NTY 4 NEEDLE BEARING
14 §42272001 VIS b NI R PULLEY SHAFT
15 1105035001 8i{¥Hx WASHER
16 018400636 4] 7+ F ) b axe BOLT, SOCKET M4X6
17 028040246 4152 Y H R 24 WASHER, SPRING 2-4
18 158722002 AV f 42 WASHER, PLAIN 4.2
19 542448001 Bl7+#IL ¥ I6X14 BOLT, SOCKET (5/P WASHER) iVl6x14
22 542266000 Ala 1 ir9x0byY TIMING BELT, Y
23 542273000 4lEO-FavY s PILLOW BLOCK, 15
24 S47269001 8iFHH I b 36X20 BOLT, SOCKET (5/f WASHER) M6X20
27 542263051 dla1 347 -Ysr TIMING PULLEY ASSY, B
28 012060636 8|7+ S6X6 SET SCREW, SOCKET {FT) MbBX6
29 $42275001 2lyw kLY DRIVING SHAFT, Y
430 542281000 2lvs v YYIN—X CARRIAGE BASE, Y
31 018401236 Bl 7K Faxa2 BOLT,SOCKET M4X12
32 028040246 BlixHHi2a WASHER, SPRING 2-4
33 025040236 8les¥Hrrans WASHER, PLAINM 4
134 842302000 2IZAN—HTTHR3 SPACERFELT, 3
35 S42278001 2ivyxv)w CARRIAGE, Y
36 018501236 | 12{7+ K bsx12 BOLT, SOCKET Mi5X12
37 (028050246 | 12| x¥H k25 WASHER, SPRING 2-5
38 025050236 | 12|eS>¥HixFaas . WASHER, PLAINM 5
39 S42277001 P - BE, N P NN S ] STOPPER PLATE, T-BELT
40 542280001 BN b RN— SPACER, BELT
41 018401236 | 16|7+HK rax12 BOLT, SOCKET MaX12
142 028040246 | 16| R ¥ H %24 WASHER, SPRING 2-4
43 025040236 | 16|L=H¥H2F1m4 WASHER, PLAINM 4
44 $42276001 PANE R RN FACSR A o SUPPORT PLATE, Y-FEED COVER
45 542446001 4| PHHI b2 26X14 BOLT, SOCKET (5/P WASHER) Mi6X 14
48 018403036 4| 7 F Ik AX30 BOLT, SOCKET M4Xx30
49 $42445001 8 FFHEL RY 7 28X25 BOLT, SOCKET {5/P WASHER) M8X25
52 536220001 | . v EMNR 23 SENSOR PCB ASSY
53 542274001 TR ARt SPACER
54 062300816 | = 2]+ ~=1M3X8 SCREW, PAN M3X8
55 025030133 2|3 ¥H2 Y IAD3 WASHER, PLAINS 3
56 42282051 Tyt ey SENSORDOG, Y
57 018500836 2|7 F#E I b5xs BOLT, SOCKET M5X8
58 028050246 | 2]/ H %25 WASHER, SPRING 2-5
59 025050236 2|3 HxF s WASHER, PLAINM 5
60 $42276001 pANE R BIE FACSIL SUPPORT PLATE, Y-FEED COVER
63 060400816 AL v Faxs SCREW, BIND M4aX8
162 542937001 PANE S BV E FATLy o o 3 Y-FEED COVER ASSY, U
62-1 542311001 PANE AN FAT Ly o Y-FEED COVER, U
62-2 S42938000 Q177U hR=aGF =7 TAPE
63 060400616 8|/41 > FM4X6 SCREW, BIND M4X6
166 542309101 Yo )~ FR Y-FEED COVER, INNER-R
67 060400616 A5 2 FNAXE SCREW, BIND M4aX6
. 168 542310101 1y Unii—FL Y-FEED COVER, INNER-L
£9 060400616 43154 2 FMAXB SCREW, BIND M4X6
208 550025001 1iy# o yHIi—2 kR Y-FEED COVER, OUTER-R
209 060400616 4151 » FMAX6 SCREW, BIND M4X6
1210 550026001 Hyds Unn—s kL Y-FEED COVER, QUTER-L
211 060400616 B84+ FMEX6 SCREW, BIND M4X6
155-060-243
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. EXEhx U B3R / Feed guide mechanism / Transportflihrung
{/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacién
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12 . BRENMEIE Y B3R / Feed guide mechanism / Transportfiihrung
/ Mécanisme du guide de I'entrainement/ Mecanismo de la gufa de limentacion

REF.NO. CODE Q'TY By Aq NAME OF PARTS vl
71 $18291001 13bFa LAY R 3 Usxs SCREW, BUTTON HEAD M5X8
72 028050246 2{INExHFH 525 WASHER, SPRING 2-5
73 025050236 2HesdFHaFaLys WASHER, PLAINM 5
74 $42286000 QAn-vir 4 COVERSUPPORT PLATE
75 060400616 2141 > Faxe SCREW, BIND M4X6
78 021400206 22033 b4 NUT, 2 M4
79 018501036 2|7+ EN FEXI0 BOLT, SOCKET M5X10
80 028050246 2|13 HHx2-5 WASHER, SPRING 2-5
81 025050236 2l HRFYS WASHER, PLAINMS
82 021500216 2253V b5 NUT, 2M5
83 018500836 2{7+# I b5X8 BOLT, SOCKET M5X8
84 S09834000 2idh%xvs RUBBER LEG
85 43477001 2|XZ b X-STOPPER
86 021500216 222+ bs NUT,2 M5
89 062300616 21+~ aM3XE SCREW, PAN M3X6
118 536220001 LR R AR -3 SENSOR PCB ASSY
119 $42274001 Ilan~n— SPACER
120 062300816 61~ mIM3XS SCREW, PAN M3X8
121 025030133 GlesHHAIAYS WASHER, PLAINS 3
143 $42327001 1IXANR-VT14L X-COVERSUPPORT PLATE, L
144 060400618 21154 = FMAX6 SCREW, BIND M4X6
145 542328001 Hxpn-v 31 4R X-COVER SUPPORT PLATE, R
146 060400616 2181 > FMax6 SCREW, BIND M4X6
147 42313001 I E VAT FEED COVER, X
148 060400616 | 12]/81 > FMaxs SCREW, BIND M4X6
150 S00480000 4 a— KR #5 CORD HOLDER, 5N
151 525567000 Ao — FRIL A48 CORD HOLDER, 8N
152 149547000 8o~ K4z CORD HOLDER, 4N
153 060400816 | 16l/v1 > Fixs SCREW, BIND M4X8
154 021400206 | 16222+ ba NUT, 2 M4
185 $32790001 diavFTULd15 COUPLING, 15
156 018501636 | 16| 7+ #H) 15X16 BOLT, SOCKET M5X16
158 $42431001 1LV T2A CONNECTING SHAFT, A
159 542432001 Tty sas CONNECTING SHAFT, B
161 542433001 ey Saossy CONNETING BEARING
162 076002800 e w o re0022Z BALL BEARING, 6002ZZ
163 048320242 2{IFADPFIICR RETAINING RING, INTERNAL C32
165 542445001 2{FHHE N b7 28X25 BOLT, SOCKET (S/P WASHER) M8X25
167 542462001 -5 54U b MOTOR BRACKET
169 $42320000 TYE—5—~7x% MOTOR ASSY, Y
171 S42445001 8|7+ HEIFHT T8X25 BOLT, SOCKET {§/P WASHER) Mi&X25
173 $42434000 1o Fr- DRIVING PULLEY
175 $42435001 {19 Ea =)V 2AD— COLLAR
176 018501436 217 FE N p5X14 BOLT, SOCKET M5X 14
177 542436000 Mo F21y DRIVING WIRE
178 S42430001 HF—-Ud143 PULLEY BASE ASSY
178-1 S42437001 HEEVE Ei PULLEY BASE
178-2 542438000 371w T-UA WIRE PULLEY, A
178-3 021060106 1liva+v e NUT, 1 M6
178-4 42439001 HF—-y~=-2 PULLEY BODY
178-5 542440001 11 h3X55 BOLT, M5X55
178-6 021500216 224V s NUT, 2 M5
178-7 018501022 417+ H I FSX10 BOLT, SOCKET M5X10
178-8 025050134 dles¥Hzians WASHER, PLAINS S
178-9 028050242 AN ZHFH 325 WASHER, SPRING 2-5
180 542445001 2P F+E I b2 T8X25 BOLT, SOCKET (S/P WASHER) M8X25
182 543501001 1{U =7 H1 F505L LINEAR GUIDE, 505L
184 $43502001 NI I AN RAIL CONNECTING PLATE
185 018300622 417+ H I F3X6 BOLT, SOCKET M3X6
186 $42444001 29 s SHOULDER SCREW, M4
188 018300836 7|7+l r3X8 BOLT, SOCKET M3X8
190 542438000 2{719% 7~ UA WIRE PULLEY, A
191 025060236 HesHHarFa1dse WASHER, PLAIN M 6
193 S42443001 1HF~u4r8 PULLEY BASE, B
194 018501436 217+ HE W bsxia BOLT, SOCKET M5X14
155-960-243
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J3 . BEEHEIE U B3fR / Feed guide mechanism / Transportfiihrung

/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion
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13 . EEE{ALE 1) BR / Feed guide mechanism / Transportfiihrung

/ Mécanisme du guide de I'entrainement / Mecanismo de la gufa de alimentacion

REF.NO. CODE |qQTY B Ao NAME OF PARTS RIVE
70 $42934001 Myt oI L—AL7E FEED FRAME ASSY,Y
70-1 542306001 1y o U 7L —A FEED FRAME, Y
70-2 543496000 JiyAS U IR FELT, Y
70-3 542305000 {|lza~yagy—7 TAPE
87 542268000 3= FH A K700 LINEAR GUIDE, 700L
88 018401236 | 2417+ baxs2 BOLT, SOCKET M4X12
20 542300000 2IXEmB—NR~—2 MOTORBASE, X
91 518291001 A1 R Ay K3 I5X8 SCREW, BUTTON HEAD M5X8
92 018501236 A\ #Ib b sx12 BOLT, SOCKET M5X12
94 025050236 LGleSH¥EHITFIIS VWASHER, PLAINM 5
95 021500216 4123247 +5 NUT, 25
96 076001800 214 7360072 BALL BEARING, 600127
97 S42270051 21397 -Uxs 2 TIMING PULLEY ASSY, X
98 012500536 43T+ T 5X5 SET SCREW, SOCKET (FT) M5X5
99 542262000 2IXE—%—% 3% MOTOR ASSY, X
100 542301001 2xE—5—-TF3H5U b MOTOR BRACKET, X
101 018501236 | 16]77 KN b5XI2 BOLT, SOCKET M5X12
102 025050236 16| HHEFILIS WASHER, PLAINM S
103 542265000 218159~ EX TIMING BELT, X
104 542283001 2{x7— Y —N=2 PULLEY BASE, X
105 518291001 Bl & o~y KR I5XE SCREW, BUTTON HEAD M5X8
106 542284001 2IXT—-U—-TF S4B X-PULLEY BRACKET, B
107 018500836 4|7+ Kb F5X8 BOLT, SOCKET M5X8
108 028050246 AN FHFHR25 WASHER, SPRING 2-5
109 025050236 4lESHHRFLTS WASHER, PLAINM 5
110 $42285051 2IXT—-U—-F5H5Y A X-PULLEY BRACKET, A
1M1 542264051 28129 F-0Aa7 2 TIMING PULLEY ASSY, A
112 $32725000 Qo PR Y NEEDLE BEARING
113 42272001 217 -S4y PULLEY SHAFT
114 110505001 12|42 WASHER
115 018400636 | 10| 7+ b4axe BOLT, SOCKET M4X6
116 158722002 2{¥ R4z WASHER, PLAIN 4.2
117 018403036 217+ R +axX30 BOLT, SOCKET M4X30
122 542939001 TiXr 77— Li X FEED FRAME ASSY, X
122-1 542307001 1xg oy 7L —4 EEED FRAME, X
122-2 542303000 21A~XUIYMTTIRX FELT
123 $46567001 13[rF¥ 258 POSITIONING PIN, 5.8 W/SCREW
124 $32877101 M F XA POSITIONING PIN, W/SCREW
126 018061236 | 12{7HE) +6X12 BOLT, SOCKET M6X12
127 025060236 | 12{eS>¥HRFLI6 WASHER, PLAINM®G
128 542297001 12|H 7+ bMB NUT, SQUARE M6
129 018401236 | 1217+ Kb ax12 BOLT, SOCKET M4X12
130 028040246 | 121 a¥Hx24 WASHER, SPRING 2-4
131 158722002 1214 %42 - WASHER, PLAIN 4.2
132 542279001 2IXN kLY TR BELT CONNECTING PLATE, X
133 842277001 2l 309N RATH STOPPER PLATE, T-BELT
134 42280001 Al b AR — SPACER, BELT
135 018401236 817+ RN +ax12 BOLT, SOCKET M4X12
136 028040246 SiNxHHFR2-4 WASHER, SPRING 2-4
137 025040236 BlezHWHRrFLIA WASHER, PLAIN M 4
138 061400816 8§45 04x8 SCREW, FLAT M4X8
139 542287051 Tixt 4 K4S SENSOR DOG, X
140 018401036 217 B AXI0 BOLT, SOCKET Midax10
141 028040246 AR N WASHER, SPRING 2-4
142 025040236 2les¥HExFLI4 WASHER, PLAIN M 4
195 $43510000 2idadvia RUBBER BUSH
198 S48337001 3iXF e U IFEaYE X-FEED BRACKET
1199 S48338001 I{XFq o W FZrvbL X-FEED BRACKET, L
200 $48339001 3{XF4 VTS5 R X-FEED BRACKET, R
155-960-243
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J3 . EESh{)E U B3R / Feed guide mechanism / Transportfihrung

/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacién
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J3 . BRENENE | BR / Feed guide mechanism / Transportfihrung
/ Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién

REF.NO. CODE  |aTy bA A NAME OF PARTS RivVI[
201 548340001 IEPEPI PIN SCREW, M6

202 $49049000 | 6luL s AN~ SPACER, URETHANE

203 021060106 | 6132+ v e NUT, 1 M6

204 028060246 | 6l xwiizze WASHER, SPRING 2-6

205 025060236 | 6les¥AzFans WASHER, PLAIN M 6

206 012400836 | 3|7+ 5axs SET SCREW, SOCKET (FT) M4X8

207 021400106 | 3|+v r13 14 NUT, 1 M4
155-960-243
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K . FEEEF% / Lower shaft mechanism / Untere Welle / Mécanisme de I' arbre inférieur
/ Mecanismo del gje inferior
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K . THHES(R / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q7Y Er Ao NAME OF PARTS R\
1 $42509000 | 6{vaToHr—2 LOWER SHAFT CASE
3 $42510051 6lvaUsASA -2 LOWER SHAFT SLIDE CASE
5 542511101 APERPZ LOWER SHAFT
7 $42512000 | 6|y gvyan-y SPACER
9 048190242 | 6Blrx77F+a 519 RETAINING RING, INTERNAL C19
11 070698800 | 6]z vy vy 4revszz BALL BEARING, 69877
13 048080142 | 6]{rx7vvawcs RETAINING RING, EXTERNAL C8
15 $42513051 6loavrazsrEs SLIDE PIN
17 081004870 | 6loU>4sa O RING, $4
19 012060636 | 6|7+t 56X6 SET SCREW, SOCKET (FT) M6X6
23 §42515201 Blhy T YL NTE COUPLING HUB, F
25 $42516301 BiHY T UL FINTRY 3 COUPLING HUB ASSY, R
27 $42517000 | 6{rioF12Y TORQUE DISK
29 012500536 | 24|7+k35x5 SET SCREW, SOCKET (FT) M5X5
30 $S45639000 | 6|AFVELS T34 3 STEPPING MOTOR ASSY, $1
31 $45640001 3lse—wFaran—%2s3  |RELAY HARNESS ASSY, S-MOTOR
32 545640002 lsg-azramsrrn—22435 |RELAY HARNESS ASSY, S-MOTOR
34 018301036 | 187+ & b3x10 BOLT, SOCKET M3X10
35 025030136 | 12|eS¥#avams WASHER, PLAIN S 3
37 S42520001 Glogvmbry—12 SENSOR PLATE, L-SHAFT
39 549797001 Glect B x4 3 SENSOR PCB ASSY, BC
42 SA5637000 | BlvsYsbLHn—2R14 3 {-SHAFT SENSOR HARNESS ASSY, 1
43 545638001 Ioavrbrtn—xA273 L-SHAFT SENSOR HARNESS ASSY, 2
a4 545638002 Joavsestn—xa293 L-SHAFT SENSOR HARNESS ASSY, 2
45 060400616 |  6l/v1 2 Kmaxe SCREW, BIND M4X6
47 060300516 | 12}/ K3xs SCREW, BIND M3X5
49 532474001 6l1 KHn MOVABLE KNIFE
51 532475001 AP ESD SCREW, M4
53 $32476001 Bla Ry AN~ COLLAR, M-KNIFE
55 532477001 Glazan FIXED KNIFE
57 $50674001 Blhuqsasiqray SCREW, SPECIAL M3X5.5
59 536135001 Bid hm A4 THREAD HOLDING PLATE
51 532480001 IPEESE SCREW, M3X2.5
62 $51244001 Blovamasny gy s NEEDLE PLATE ASSY, N EMBRO.
62-1 S44766001 6lvzar1s FELT, 1.5
65 $25310001 | 12|#3 %4 SCREW, FLAT M4
67 542456051 AEEAR ROTARY HOOK HOLDER
68 $42467000 | B|1 rxUTLFI14 GUIDE PLATE, TR
69 544924001 | 12]v 2 % YMIX5 SCREW, M3X5.5
71 $42461151 Glnu1aa4 NEEDLE PLATE BASE
73 047200542 | 6lz7UrvELAW2 PIN, SPRING ROLL AW?2
75 062400816 | 24|+ ~oaxs SCREW, PAN M4X8
77 §42455050 |  6|nvAasi-B ROTARY HOOK COVER
79 062300416 | 12|+~zMm3xa SCREW, PAN M3X4
81 025030136 | 12{eo¥ #2393 WASHER, PLAIN $ 3
83 542457001 Glnwnin—riz SPRING
85 018400836 | 6|74/ hoxs BOLT, SOCKET M4X8
87 025040136 | 65 ¥Hzri3va WASHER, PLAIN § 4
89 542458051 GlHvns—tyT ROTARY HOOK COVER SUPPORT
91 018400836 | 12|7 b haxs BOLT, SOCKET M4X8
93 025040136 | 12ie5¥ #5434 WASHER, PLAINS 4
g5 $42459001 Glovni—4q ROTARY HOOK COVER BRACKET
97 S04557000 | 6|79 2 € PLTIV BAND, PLTIM
99 $42526000 | 6% — 3 A SEFEF202% 3 THERMISTOR ASSY, ;EF6F202
100 $42519000 |  6la1 iz SPRING, COIL
101 052401406 | 12]|F~a/%E5ax14 SCREW, PAN {S/P WASHER) M4X14
102 018401436 | 6|7+ raxia BOLT, SOCKET M4X14
103 025040136 | 6les¥#Hz>ama WASHER, PLAIN S 4
104 028040246 | 6|/ ¥ Ax24 WASHER, SPRING 2-4
155-960-305
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K. T#kB3{%/ Lower shaft mechanism / Untere Weille / Mécanisme de I' arbre inférieur
/ Mecanismo del eje inferior ‘
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K . F#HES{% / Lower shaft mechanism / Untere Welle / Mécanisme de 'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE |a'Ty Py NAME OF PARTS RV

105 542514000 B| R YT RANIN— LOWER SHAFT CASE COVER

110 $35584001 BlHE L r—24 3 BOBBIN CASE ASSY

110-1 535583001 Ay B iy RV AY- SPRING, ANTI-SPIN

110-2 181936001 QI —AFIAT LR TENSION SPRING

110-3 181937001 iFaIm I NREFHYE YR Y ADJUSTTING SCREW

110-4 181938001 BlFIY LN PARY SET SCREW

111 548655901 1rpAwLNAD Y & ROTARY HOOK ASSY, RP-LN W/BOX
112 545641000 GIDCT P E—8517 3 DC FAN MOTOR ASSY, 51

113 545642001 3IDCTPLE~RN—F RSV E DC FAN MOTOR HARNESS ASSY, S
114 S45642002 3[DCT P E—RN—RAST R DC FAN MOTOR HARNESS ASSY, S
115 542525001 G| 7F YT R SETTING PLATE, FAN

17 062302016 12 b X TIM3BX20 SCREW, PAN M3X20

119 025030136 12ie S5 AR 393 WASHER, PLAINS 3

121 021300106 121524V b3 NUT, 1 M3

123 062400616 12~ M4x6 SCREW, PAN M4X6

125 547228000 Gl dA RUBBER CUSHION
155-960-305
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L . %1 BB{& / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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L. 10 B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE QTY Er X NAME OF PARTS RMI

<EE~Ry FAR> < For "Fixed bed A" >

1 $42469051 2T hrHFULN—AYE THREAD TRIMMER LEVER ASSY, A

1-1 542476051 2 bR ULN—TSHy THREAD TRIMMER LEVER BRACKET

1-2 S42472051 21 rE LTy THREAD TRIMMER LEVER SHAFT

1-3 021060106 A1 3+ 6 NUT, 1 Mb

1-4 S42473051 2HaFz41 b )L~ FIXED THREAD TRIMMER LEVER

1-5 542474051 201 P& UHF2I T8 ACUTATION SHAFT,BTR
<EE~Nwv KBE > < For "Fixed bed 8" >

2 S42470051 1A hFULis-py X THREAD TRIMMER LEVER ASSY, B

2-1 S$42471051 T XD ToHU b THREAD TRIMMER BRACKET

2-2 42472051 R DA THREAD TRIMMER LEVER SHAFT

2-3 021060106 2112+ s NUT, 1 M6

2-4 42473051 TAF A4 PFHY LIV FIXED THREAD TRIMMER LEVER

2-5 542474051 T rFUHFRFII28 ACUTATION SHAFT,BTR
<EAEANy FH > < For "Retracting bed " >

3 $42475051 o hFLA—Cy 2 THREAD TRIMMER LEVER ASSY, C

3-1 S42476051 ESE AN MR PSR R THREAD TRIMMER LEVER BRACKET

3-2 $42472051 Jifrx )=y THREAD TRIMMER LEVER SHAFT

3-3 021060106 Gl1x+y k6 NUT, 1M6

3-4 542486051 R o g RV AR THREAD TRIMMER LEVER, RET

1314 542477001 EIESE IRl FAY SPRING

5 004401216 | 12|+ 3 14x12 SCREW, FLAT Mi4X12

7 42478001 6l rHULLHLCTE CONNECTING ROD ASSY, CTR

8 081001670 6louU > 4 Pwi O RING, PW1

9 542481001 BlrhELh By R CONNECTING ROD ASSY,B TR

11 018400836 | 12|77+ H b H4x8 BOLT, SOCKET M4X8

13 $42484001 {1 rFUTET23IA DRIVING ASSY,ATR

13-9 542485001 2T EFUIRGATA DRIVING BASE, ATR

13-2 542468000 2R E—RTRY X PULSE MOTOR ASSY, TR

13-3 018401036 8l 7+ #Ew bax10 BOLT, SOCKET M4X10

13-4 S42490001 214 bFUEY—C GEAR,CTR

13-5 012500536 4|7+ T5X8 SET SCREW, SOCKET {FT) M5X5

13-6 542491001 2i1 XXV -y GEAR SHAFT, TR

13-7 021080106 29 bibas NUT, 1 M8

13-8 542492001 207 mLn~-23 DRIVING LEVER ASSY

13-8-1 542493001 211 b& U EY—A GEAR,ATR

13-8-2 542494001 2014 &GRS DOG, TR

13-8-3 402400514 4|+ NTAXE SCREW, PAN M4X5

13-8-4 S42474051 PATGNE B i iy e ACUTATION SHAFT,BTR

13-8-5 021060106 211v 1Y be NUT, 1 M6

13-9 542496001 274829 ws SCREW, M5

13-10 542497001 20T rFU T T4 DOG PLATE, TR

13-11 536220001 2y v3 SENSOR PCB ASSY

13-12 062300506 A1 N TIIXE SCREW, PAN M3X5

13-13 060400616 21787 2 FM4axe SCREW, BIND M4X6

13-14 $42508000 ARV E TS dy MOTOR MOUNT, TR

15 542445001 2V b T 8XES BOLT, SOCKET (S/P WASHER) MBX25

17 542498001 A rx UL H s CONNECTING ROD,STR

19 542499001 Hrrxylbrny CONNECTING ROD, TR

21 542500051 SlrrxULryseqg CONNCTING BLOCK, TR

23 018400836 S{7-hF L+ 4X8 BOLT, SOCKET M4X8

24 060400416 5l 1 Fmaxa SCREW, BIND M4X4

155-960-403
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. %Y1 U BB{R / Thread trimmer mechanism / Fadenabschneidevorrichtung

/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

< g~ FAR [ For "Fixed bed A" >
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L. #%4) BE{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE  |qy E AT NAME OF PARTS RMY
BNy FE > <For "Retracting bed " >
25 542489051 3| hAULLrYR(BY R CONNECTING BLOCK ASSY, BTR
25-1 $42501051 3|4 bxYLrrusss CONNECTING BLOCK, B TR
25-2 $42502051 I R == ROLLER SHAFT, TR
25-3 542504051 31 h&Ua0 ROLLER
25-4 012400436 3 FHE T4 SET SCREW, SOCKET (FT) M4X4
27 018400836 3|7+ 00 baxs BOLT, SOCKET M4X8
29 542488001 211 M XD I HHT DRIVING BASE SUPPORT, TR
30 $42446001 3| 7R MY I6X14 BOLT, SOCKET (S5/P WASHER) M6X 14
155-960-403
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M1 . E&iE-BAfk (BES-960BC, 961BC) / Upper threading mechanism (BES-960BC, 961BC)
/ Obererfadens (BES-960BC, 961BC) / Mécanisme de I'enfilage supérieur (BES-960BC, 861BC)
/ Mecanismo del enhebrado superior (BES-960BC, 961BC)

59

155-960-412




M1 . b %38 3 BB{E (BES-960BC, 961BC)/ Upper threading mechanism (BES-960BC, 961BC)
{ Obererfadens (BES-960BC, 961BC) / Mécanisme de I'enfilage supérseur(BES-%OBC 961BQC)

/ Mecanismo del enhebrado superior (BES-960BC, 961BC)

REF.NO. CODE Q'TY BrAd NAME OF PARTS RIvY
1-1 542356101 3[4 FEFHATE COTTON STAND ASSY
1-1-1 $42348001 LR COTTON STAND
1-1-2 S46972001 | S4{AT-nTY SPOOL SHAFT
1-1-3 028050246 | S4|/8x¥Hx2-5 WASHER, SPRING 2-5
1-1-4 (21500103 | 54|+ r1d s NUT, 1 M5
1-2 $32510001 | 12|10 rF a1 L PRy THREAD GUIDE BAR
1-3 025060236 ] 12| S>¥H 2726 WASHER, PLAINM 6
1-4 542349001 6l b PLFAHYT THREAD GUIDE SUPPORT
1-5 060501016 | 12]/51 > FMSX10 SCREW, BIND M5X10
1-6 $42351100 E R o -V THREAD GUIDE ASSY, A
1-7 S42353100 3jfbPrFIB7 2 THREAD GUIDE ASSY, B
1-8 542355100 3|1 bPLPLCTE THREAD GUIDE ASSY, C
1-9 0A5401006 | 18|+~ b Z4X10 SCREW, PAN (S/P WASHER) M4X10
2 $42357001 9z 7V KA STUD, B
3 028060246 NEHFH 226 WASHER, SPRING 2-6
4 0250602356 Qe ¥ HxF2T6 WASHER, PLAINM 6
5 018061036 6] 7+ AR 6X10 BOLT, SOCKET M6X10
6 025060236 GlesHFHRrFIIE WASHER, PLAINM 6
7 549092001 1T raF4d1A748 COTTON STAND STAY, B
8 S42446001 | 14|7+#En b ¥7 36X14 BOLT, SOCKET (S/P WASHER) Mb6X 14
9 S47385101 3| raFHIFFLLTLI7 S AUX. TENSION ASSY, 9 C-STAND
9-1 547386101 3|f rEFHFFLLALTEY AUX. TENSION PLATE, 9 C-STAND
9-2 S46970001 | 54| L7237 3B PRE-TENSION ASSY, B
9-2-1 545562001 | 34|1 +Pr+1 THREAD GUIDE
9-2-2 S45563001 | 54| FFPLFAFAYLERD STUD, TENSION
9-2-3 S45564001 | 541 b7t 1H5A TENSION DISC, A
9-2-4 S45565001 | B4 rTF ¥ TR TENSION DISC, B
9-2-5 $46217001 | 54{7 L7 3> /i%8 SPRING, B
9-2-6 S45567001 | 54| rFaILFUL NUT, TENSION
9-2-7 047161042 | B4 \2 7N FE>AWNILE PIN, SPRING ROLL AW1.6
10 008400604 6]+ b % ZA04X6 SCREW, TRUSS M4X6
11 547387001 I SETTING BRACKET
49 547551000 Bl|RAT =Y b9y 3 SPQOL MAT ASSY, 9
49-1 S46757000 | B4R T —ik=w Vb SPOOL MAT
155-960-412
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M2 . F#ali i BS{% (BES-1260BC, 1261BC) / Upper threading mechanism (BES-1260BC, 1261BC)
/ Obererfadens (BES-1260BC, 1261BC) / Mécanisme de |'enfilage supérieur (BES-1260BC, 1261BC)
{ Mecanismo del enhebrado superior (BES-1260BC, 12618BC)

2
3 <
4— <R
7
8
7

155-C60-412
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M2 . .E%® 2 B {& (BES-1260BC, 1261BC)/ Upper threading mechanism (BES-1260BC, 1261BC)
/ Obererfadens (BES-1260BC, 1261BC)/ Mécanisme de |'enfilage supérieur {BES-1260BC, 1261BC)
/ Mecanismo del enhebrado superior (BES-1260BC, 1261BQ)

REF.NO. CODE QTY EA NAME OF PARTS RV
1-1 $45549101 T baFE11297 % COTTONSTAND ASSY, 12
1-1-1 545550001 i1 haFET12 COTTONSTAND, 12
Ju1a2 46972001 | 72iR7—-AVY SPOOLSHAFT
1-1-3 028050246 | 72{Nx¥Hx25 WASHER, SPRING 2-5
1-1-4 021500103 | 72{+v r13as NUT, 1 M5
1-2 546985001 122|1 bPF L L TR IN THREAD GUIDE BAR
1-3 025060236 | 12 ¥ HRF1I6 WASHER, PLAINM 6
1-4 547013001 6|1 FFAHYIN SUPORT, N-THREAD GUIDE, N
i-5 060501016 { 12|/31 > FM5X10 SCREW, BIND M5X10
1-6 547007000 31 R T12A7 3 THREAD GUIDE ASSY, A-12
1-7 S47009000 3141 b PLFT12B7 3 THREAD GUIDE ASSY, B-12
1-8 547011000 3l r P r12c7 THREAD GUIDE ASSY, C-12
1-G 0A5401006 | 18]+~ RE4x10 SCREW, PAN (5/P WASHER} M4X10
2 $42357001 9|25V A STUD, B
3 028060246 Qi xHH 226 WASHER, SPRING 2-6
4 025060236 Qles¥HEF1I8 WASHER, PLAINM 6
5 018061036 6|7+ HE I FEX10 BOLT, SOCKET M6X10
6 025060236 GleoHHIFITE WASHER, PLAINM 6
7 $49092001 FIThaFad1 2718 COTTON STAND STAY, B
8 S42446001 14{ 7+ FI F ¥ 26X14 BOLT, SOCKET (5/P WASHER) M6X 14
10 546969101 3|1 baFsFLvILI2PE AUX. TENSION ASSY, 12 C-STAND
10-1 546288101 M b EFHTFLLILTE AUX. TENSION PLATE, C-STAND
10-2 S46970001 | 7217LF v HL9 38 PRE-TENSION ASSY, B
10-2-1 545562001 | 72irbFH A THREAD GUIDE
10-2-2 545563001 | T2iA bFFTF I LEY STUD, TENSION
10-2-3 545564001 | 721 b7+ 1HSA TENSION DISC, A
10-2-4 $45565001 | 72| s 71438 TENSION DISC, B
10-2-5 $46217001 | 72{7L 573 nie SPRING, B
10-2-6 $45567001 | 72{1 rF3IT L+ VY b NUT, TENSION
10-2-7 047161042 | 72|27V P AW S PIN, SPRING ROLLAW1.6
11 008400604 6]+ k> 24x%6 SCREW, TRUSS V14X56
49 S$47552000 GIR T =Ty M124 X SPOOL MAT ASSY, 12
49-1 S46757000 t 72|AT—aw U b SPOOL MAT
155-C60-412
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N1 . Fihf B{% (BES-960BC, 961BC) / Thread wiper mechanism (BES-860BC, 961BC)
{ Fadenwischvorrichtung (BES-960BC, 961BC) / Mécanisme de tire-fil (BES-960BC, 961BC)
/ Mecanismo del limpiador de hilo {BES-960BC, 961BC)

155-960-405
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N1. %%, B8{% (BES-960BC, 961BC) / Thread wiper mechanism (BES-960BC, 9618C)
{ Fadenwischvorrichtung (BES-960BC, 961BC) / Mécanisme de tire-fil (BES-960BC, 961BC)

/ Mecanismo del limpiador de hilo (BES-960BC, 961BC)

REF.NO. CODE Q'TY P e NAME OF PARTS RM
1 542649101 Gl bVl /LR 3 THREAD GUIDE SOLENOID ASSY
1-1 $42633001 BlTrar YL/t ENR-Z THREAD GUIDE SOLENOID BASE
1-2 S42634000 | 12{7—LavviHL ARM CUSHION
1-3 $32363001 | 12{AX MYV HFY SHOULDER SCREW, M3
1-4 $42635001 IR AR FAS SPRING
1-5 542636101 BlAbhirvL /AR5 THREAD GUIDE SOLENOID PLATE
1-6 0A4300605 | 12|+ 7~ % 23X6DA SCREW, PAN (5/P WASHER} M3X6
1-7 542641000 BIT A/~ L/ F WIPER SOLENOID
1-8 547051101 BlvL /T FP -0y i SOLENOID ARM ASSY
1-8-1 547052101 BV TET~4 SOLENOID ARM
1-8-2 18401036 67+ #FE b+ ax10 BOLT, SOCKET M4X10
1-9 542644001 BlvL /R -T2 SOLENCID SENSOR PLATE
1-10 542637001 GlE7HA2T1%H PLATE
1-11 $25283001 6|43 a SHOULDER SCREW, M4
1-12 $32371101 GiHAERRN GUIDE METAL
1-13 535711001 BlrFEAZN—YB POSITIONING SPACER, B
1-14 $32373100 Sl4FEARD~ POSITIONING COLLAR
1.15 $42638001 Bl AT IV TR THREAD HOOK ASSY, U
§-15-1 542639001 DI A AT IVIAR THREAD HOOK PLATE, U
§-15-2 532388100 IR RGN ) UPPER THREAD GUIDE HOOK
1.15-3 $32480001 | 12]v 2% ¥3X25 SCREW, M3X2.5
1-16 $3571¢101 Gl42 23 SHOULDER SCREW, M3
1-17 $42591001 IR FAOPE ] SENSOR PCB ASSY
1-18 0A4300605 | 12|+ ~H 4o 23X6DA SCREW, PAN (5/P WASHER) M3X6
1-19 542640000 IR SACTE e WIPER HOLDER PLATE
1-20 0A4300605 | 12|+~ 7 2 3X6DA SCREW, PAN (S/P WASHER) M3X6
1-21 028030243 G/ Y HF2-3 WASHER, SPRING 2-3
1-22 021300106 | 1212 2+Y b3 NUT, 1 M3
2 018501036 | 18] 7k h5X10 BOLT, SOCKET M5X10
3 028050246 | 18|13 ¥ H %25 WASHER, SPRING 2-5
4 026050136 § 18| ¥HRraH4s WASHER, PLAINS 5
25 S$42650201 G| YRivs THREAD KNIPPER ASSY
25-1 §32375201 Glof FATIN-ATE THREAD PRESSER BASE ASSY
25-1-1 532376201 6|1 hAYIAN-2 THREAD PRESSER BASE
25-1-2 $32377000 Glwivey -7 MAGIC TAPE
25-2 532380101 Bl1 bz T4y 3 THREAD PRESSER COVER ASSY
25-2-1 $32381101 61 rAHT TR THREAD PRESSER COVER
25-2-2 $32377000 By yF -7 MAGIC TAPE
25-3 062300616 6|+~ OM3X6 SCREW, PAN M3X6
25-4 $44925001 6|71 H—H—FBY 3 FINGER GUARD ASSY, B
25-4-1 544926001 Gl7 1 H—H~FB FINGER GUARD, B
25-4-2 536924001 B —=Vv-4 MARK, INJURY
25-5 $32383001 | 12|71 H—-H-FNx SPRING
25-6 $3236300t | 12|axtUuray SHOULDER SCREW, M3
25-7 028030243 | 12|1%¥H %23 WASHER, SPRING 2-3
25-8 025030233 | 12|{es¥HzFams3 WASHER, PLAIN M 3
25-9 $36714001 G| A bVAIAN-Y SPACER
25-10 062301006 6|+~33x10 SCREW, PAN M3X10
25-11 543505001 122|714~ F~ 14 FINGER GUARD PLATE
25-12 018300636 67 F+H I k3X6 BOLT, SOCKET M3X6
25-13 028030243 /R YHF2-3 WASHER, SPRING 2-3
25-14 021300106 Bt 2 b3 NUT, 1 M3
28 062400816 | 24+ ~214x8 SCREW, PAN M4X8
29 028040246 | 2433 H 3224 WASHER, SPRING 2-4
30 026040236 | 12{eSHHx I H*4 WASHER, PLAIN 4
155-960-405
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N2 . f%ih B (BES-1260BC, 1261BC) / Thread wiper mechanism (BES-1260BC, 1261BC)
/ Fadenwischvorrichiung (BES-1260BC, 1261BC) / Mécanisme de tire-fit (BES-1260BC, 1261BC)
[ Mecanismo del limpiador de hilo (BES-1260BC, 1261BC)

155-C60-405
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N2 . 3. o B8{R (BES-1260BC, 1261BC) / Thread wiper mechanism (BES-1260BC, 1261BC)
/ Fadenwischvorrichtung (BES-1260BC, 1261BC) / Mécanisme de tire-fil (BES-1260BC, 1261BC)

/ Mecanismo del limpiador de hilo (BES-1260BC, 1261BC)

REF.NO. CODE QY BEoAY NAME OF PARTS RMJ
1 $42649101 GifbHFVL/TFTE THREAD GUIDE SOLENOID ASSY
1-1 $42633001 Bl rhr s EN—R THREAD GUIDE SOLENOID BASE
1-2 542634000 | 12|7—-4Lov Ay ARM CUSHION
1-3 532363001 12| A s UV 2y SHOULDER SCREW, M3
1-4 542635001 FIREASE AT S SPRING
1-5 542636101 Bi1 hHF VLSRR THREAD GUIDE SOLENOID PLATE
1-6 0A4300605 | 12]++~H o 33X6DA SCREW, PAN (S/P WASHER) M3X6
1-7 542641000 I EPAC RV i WIPER SOLENOID
1-8 S47051101 R el N SOLENOID ARM ASSY
1-8-1 S47052101 S|V LA T—A SOLENOID ARM
1-8-2 018401036 67 +ax10 BOLT, SOCKET M4X10
1-9 542644001 Bl /R — T8 SOLENOID SENSOR PLATE
1-10 542637001 CIR A ] PLATE
1-11 525283001 Gl¥3a SHOULDER SCREW, M4
1-12 $32371101 G1HT FAHIL GUIDE METAL
1-13 535711001 S|4 FXEAAN—YB POSITIONING SPACER, B
i-14 532373100 Gl1FEANS~ POSITIONING COLLAR
1-15 542638001 Bl Ay IVITE THREAD HOOK ASSY, U
1-15-1 542632001 BimTA AP ITIVITR THREAD HOOK PLATE, U
1-15-2 $32388100 6l T IV Y UPPER THREAD GUIDE HOOK
1-15-3 532480001 12|32 X 2 TU3X25 SCREW, M3X2.5
1-16 $35710101 6423 SHOULDERSCREW, Mi3
1-17 S42591001 R DA SENSOR PCB ASSY
1-18 0A4300605 | 12|+~ 23X6DA SCREW, PAN (S/P WASHER) M3X6
1-19 542640000 IR A e WIPER HOLDER PLATE
1-20 0AA300605 | 12]+F~NH 7 Z3XEDA SCREW, PAN {S/P WASHER) M3X6
1-21 028030243 BINFHFH32-3 VWASHER, SPRING 2-3
1-22 021300106 | 12{15 2+ i3 NUT, 1 M3
2 (018501036 | 18|7F £ 1 b5X10 BOLT, SOCKET M5X10
3 028050246 { 1Bj/ixH¥Hx25 WASHER, SPRING 2-5
4 026050136 § 18les¥HrnA%s WASHER, PLAINS S
25 S45540001 Bl bvHh 129X THREAD NIPPER ASSY, 12
25-1 545541001 6]1 bAYHIN-2127 % THREAD PRESSER BASE ASSY, 12
25-1-1 545542001 61 FAYTN-2Z12 THREAD PRESSER BASE, 12
25-1-2 S45543000 Giv vy eF-—-T12 MAGIC TAPE, 12
25-2 $45544001 Gl bFYT TRV E THREAD PRESSER COVER ASSY, 12
25-2-1 545545001 Bl hAYTTHI2 THREAD PRESSER COVER, 12
25-2-2 S45543000 Bl Ty or—71n MAGICTAPE, 12
25-3 062300616 61+~ aM3X6 SCREW, PAN M3X6
25-4 $45546001 Gl 71 H—H—F127 3 FINGER GUARD ASSY, 12
25-4-1 S45547001 Gl7rH—F—F12 FINGER GUARD, 12
25-4-2 $36924001 b7 G- MARK, INJURY
25-5 $32383001 | 12|71 - H—FH-F1ix SPRING
25-6 $32363001 | 12|AX MUY TR Y SHOULDER SCREW, M3
25-7 028030243 | 12pXx¥FHx23 WASHER, SPRING 2-3
25-8 025030233 | 12{e>¥FHxFass WASHER, PLAIN M 3
25-9 536714001 GloLA b YHIAN-Y SPACER
25-10 062301006 6|+ ~m13X10 SCREW, PAN M3X10
25-11 S43505001 | 12|vrrdi~H—-Fa12 FINGER GUARD PLATE
25-12 018300636 6|7+ 3X6 BOLT, SOCKET M3X6
25-13 028030243 Gi/NRHHR23 WASHER, SPRING 2-3
25-14 021300106 6132V b3 NUT, 1 M3
28 062400816 | 24{F~24x8 SCREW, PAN M4X8
29 028040246 | 24|/ x¥FHx2-4 WASHER, SPRING 2-4
30 026040236 | 12{5WHxI %4 WASHER, PLAIN 4
155-C60-405
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P1 . $%5HFBa% (BES-960BC, 961BC) / Thread tension (BES-960BC, 961BC) / Faderspannung (BES-960BC, 961BC)
/ Tension du fil (BES-960BC, 961BC) / Tensidn del hilo (BES-260BC, 961BC)

1.2-2-5 1-2.2-1
‘1-2-2-3 1.2.0.0 1222

165-960-418
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Pt . %I {R (BES-960BC, 961BC)/ Thread tension (BES-360BC, 961BC) / Faderspannung {BES-960BC, 961 BC)
/ Tension du fil {BES-9608C, 961BC)/ Tension del hilo (BES-960BC, 961BC)

REF.NO. CODE QTY b A NAME OF PARTS RV
1 $45098209 GlF Iy L4197 38 ADJUSTMENT BASE ASSY, 9-B
1-1 540705009 BIFHY I FdAN—-253 ADJUSTMENT BASE ASSY
1-2 545097101 i T H297 3 PRE-TENSION ASSY, 9
1-2-1 $45096001 GV LTF 3RV PRE-TENSION HOLDER PLATE
1-2-2 S46970001 B4 7T LF 89 3B PRE-TENSION ASSY, B
1-2-2-1 S45562001 B4l b7 F T THREAD GUIDE
1-2-2-2 S45563001 BAlA b FPrFaFHSHD STUD, TENSION
1-2-2-3 $45564001 BAi4 b Pt A IA TENSION DISC, A
1-2-2-4 S45565001 B4 vFLF1H58 TENSION DISC, B
1-2-2-5 546217001 B4l FLF A INEE SPRING, B
1-2-2-6 $45567001 54114 bF ALY b NUT, TENSION
1-2-2-7 047161042 BA X7V T L AW 6 PIN, SPRING ROLL AW1.6
1-3 008401204 | 12|+ b3 Z234x12 SCREW, TRUSS M4aXx12
1-4 021400103 | 12|F#v F12 24 NUT, 1 M4
1-5 028040246 12| H 24 WASHER, SPRING 2-4
1-6 025040136 12|eSHHx A58 WASHER, PLAINS 4
1-7 S40709001 Blf hxL Tt PLATE, THREAD BRAKEAGE
1-8 540707000 B4l b LT -1 — PULLEY, THREAD BREAKAGE
1-9 540708001 541 b2 L F - ~37 PULLEY SHAFT, THREAD BREAKAGE
1-10 048020346 | 54[+ A T2 RETAINING RING, E2
1-11 0084008056 18|+ b5 2 114X8 SCREW, TRUSS M4X8
1-12 S41030001 Bif hEL Y —F Ny 3 SENSOR PCB ASSY, TR BRAKEAGE
1-13 008400806 | 18:+ b5 X 34x8 SCREW, TRUSS M4X8
1-14 540712001 BiIvAVTLIPEFIL UPPER THREAD GUIDE, U
1-15 008400806 | 12|+ b5 224x8 SCREW, TRUSS M4X8
1-16 S40713001 glrandLriFrh UPPER THREAD GUIDE, C
1-17 008400806 | 12|+ F 5 224axe SCREW, TRUSS M4X8
1-18 §37295301 B4« hFIS R A17 3 THREAD TENSION BRACKET ASSY
1-18-1 540714001 B4 b5 R EAo THREAD TENSION BRACKET
1-18-2 $50013001 | S4|r bFAv KD TENSIONSTUD
1-18-3 100402004 | S4lk A %357 SET SCREW, SM3.57
1-18-4 537297101 544~ AR SPRING
1-18-5 $36300000 | 54|ja—-zU—-%3 ROTARY DIsSC
1-18-6 144103009 B4 1 pF A IAHT TENSION DISC PRESSER
1-18-7 520680001 B4 h 335 LIRS TENSION SPRING, S
1-18-8 520681000 BAIFHONRTLIFENR WASHER
1-18-9 $20682103 | S4|1 hFIAYTFY L TENSION NUT
1-18-10 $48398000 B4t bFAGLFRTARL THREAD TENSION BAR PLATE, L
1-18-11 S36299001 [ 1621 rFIPLHHTIN b FELT
1-19 008400806 | 108!+ b5 2 34X8 SCREW, TRUSS M4X8
1-20 S40715000 Bl hFATLESIRAAE BASE PLATE, TENSION STUD PLATE
1-21 008400806 | 24]+ o A74X8 SCREW, TRUSS M4X8
1-22 540716001 LY AT S BRACKET, TENSION SPRING
1-23 008400806 | 54|+ F3RT4xs SCREW, TRUSS V14X8
i-24 $40722001 6|k dswENLa R SWITCH PCB ASSY, HEAD
1-25 008400806 | 12|+ b3 2 04x8 SCREW, TRUSS M4X8
1-26 $41276000 QI FRAAVFN-FATE SWITCH HARNESS ASSY, HEAD
1-27 $42643050 blftxLELH—N1N—32AT73 SENSOR HARNESS ASSY, TR BRAKE.
1-28 S40717101 G|FaTEILIHI~ COVER, ADJUSTMENT BASE
1-29 008400806 | 24|+ +52734X8 SCREW, TRUSS Mi4X8
1-30 517061000 6|7~ At 120 GROUND WIRE, 120
1-31 540740001 1212 %Y F4x25 STUD, 4X25
1-32 $37060001 12| 7—2A<%—%4 LABEL, GROUNDING
2 008400806 | 12|+ kT2 714x8 SCREW, TRUSS M4X8
3 018400836 | 12|7+ KW raxs BOLT, SOCKET M4X8
155-960-418
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P2 . %763 (BES-1260BC, 1261BC)/ Thread tension (BES-1260BC, 1261BC)
/ Faderspannung (BES-1260BC, 1261BC) / Tension du fil (BES-1260BC, 1261BC}
/ Tension del hilo (BES-1260BC, 1261BC)

e

155-C60-418
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P2 . %8 -FRB8{% (BES-1260BC, 1261BC)/ Thread tension (BES-1260BC, 1261BC)
/ Faderspannung (BES-1260BC, 1261BC) / Tension du fil (BES-1260BC, 1261BC)
/ Tension del hilo {BES-1260BC, 1261BRC)

REF.NO. CODE QTY B NAME OF PARTS RM
1 $45558109 B|FaATErH 11273 ADJUSTMENT BASE SET, 12
1-1 545559009 BIFAY LA RIN—R127 3 ADJUSTMENT BASE ASSY, 12
1-2 S46970001 | 727 L5 2@ 38 PRE-TENSION ASSY, B
1-2-1 545562001 | 721 +PrF o THREAD GUIDE
1-2-2 SA5563001 | 721 rPLF g FI iy STUD, TENSION
1-2-3 SA5564001 1 72|4 pPF L+ 14U TA TENSION DISC, A
1-2-4 S45565001 { 72| b7+ 11358B TENSION DISC, B
1-2-5 S46217001 | 72|75 imaiiie SPRING, B
j-2-6 S45567001 | 72|{s b¥FIALFY b NUT, TENSION
1-2-7 047161042 | 72|27 U 24 EAWiE PIN, SPRING ROLL AW1.6
1-3 545568001 BlTrxLT—U—T512 PLATE, 12 THREAD BREAKAGE
1-4 S40707000 | 721 FF LT U PULLEY, THREAD BREAKAGE
1-5 S40708001 | 2|1 rxLTF—U—v9 PULLEY SHAFT, THREAD BREAKAGE
1-6 048020346 | 72| 2 TE2 RETAINING RING, E2
1-7 008400806 | 24|+ +5A04X8 SCREW, TRUSS M4X8
1-8 545501001 Bl hFLbtFiivyi SENSOR PCB ASSY, TR BREAKAGE
1-9 $45501002 Bl hFLEdFnRLy 3 SENSOR PCB ASSY, TR BREAKAGE
1-10 008400806 | 36i+ b3 X 34%8 SCREW, TRUSS Mi4X8
1-11 S45570001 12{¥3a9 71 b3F+H12 UPPER THREAD GUIDE, C12
1-12 008400806 | 54]+ 3> A04xs SCREW, TRUSS M4X8
1-13 546968001 BlyaYFIriFLan UPPER THREAD GUIDE, D 12
1-14 $37295301 | 72{1rFA 2 RYF1932 THREAD TENSION BRACKET ASSY
1-14-1 S40714001 | 721 e FmY LRy S THREAD TENSION BRACKET
1-14-2 S50013001 § 72| bF 32y TENSIONSTUD
1-14-3 100402004 | 72|k A X T357 SET SCREW, SM3.57
1-14-4 S37297101 { 721« r b UNRR SPRING
1-14-5 S$36300000 | 20— U—%35 ROTARY DISC
1-14-6 144103009 ] 72|« bFa 9L 9544%T TENSION DISC PRESSER
1-14-7 S20680001 | 72|14 +F 3 LIiT%S TENSION SPRING, S
1-14-8 S20681000 | 72|Faam niiaxnId¥iaz VWASHER
1-14-9 $20082103 | 72i1rFav L+ TENSION NUT
1-14-10 S48398000 | 72ir bFaASLE Y121 THREAD TENSION BAR PLATE, L
1-14-11 536299001 | 2161 rFAH LY ST FELT
1-15 008400806 | 144+ = A 4X8 SCREWY, TRUSS M4X8
1-16 545571000 BlrrFREYIRAYR2 L1812 THREAD TENSION BAR PLATE, 12
1-17 008400806 | 36|+ -5 224x8 SCREWV, TRUSS M4X8
1-18 S40716001 | 72|41 Fr UK 14 BRACKET, TENSION SPRING
1-19 008400806 { 72|+ 32 34x8 SCREW, TRUSS M4X8
1-20 540722001 AR E AV ] SWITCH PCB ASSY, HEAD
1-21 008400806 | 12|+ 5 224x8 SCREW, TRUSS M4aX38
1-22 $46283000 Bl TRIVFN—-RATE SWITCH HARNESS ASSY, HEAD
1-23 546284000 Bl rbHFLESH -7 E SENSOR HARNESS ASSY, TRBREAK.
1-24 45572001 NEERETE & VAT ADJUSTMENT BASE COVER, 12
1-25 008400806 | 30i+ 3R 4X8 SCREW, TRUSS M4X8
1-26 545573001 6i1 FFAVYIZIETA CONNECTING PLATE
1-27 008400806 | 12i+ 5 X34x8 SCREW, TRUSS M4X8
1-28 S17061000 | 12|{7—2€>120 GROUND WIRE, 120
1-29 008400806 6]+ k5 X204x8 SCREW, TRUSS M4X8
1-30 S45574001 12{ A2 Kaxs0 STUD, 4X50
1-31 $37060001 18l7—Rw—w LABEL, GROUNDING
2 008400806 | 24+ h5 X 14X8 SCREW, TRUSS M4X8
3 018400836 | 12|75 Kb +4x8 BOLT, SOCKET M4X8
155-C60-418
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Q1. 3 FAa—JbiR v & AB#E% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

" # 7 ar@e/ OPTION PARTS ©
< BES-860BCH / For "BES-960BC" >

. — — T et ——— f— ooonani i ittt s e bbbt SAAMURLL  Alititiltn,  mrret

71
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Q1.3 b — LRy 7 AR/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q7Y Es o NAME OF PARTS RME

1 S43111101 1er¥FAHFY 723 CONTROL BOX ASSY

1-1 541217001 AL 3R 8 MAIN PCB ASSY

1-2 $36224000 1IDC7FB—49E DC FAN MIOTOR ASSY

1-3 UL0233001 8] +F 2 L A3X30DA SCREW, PAN (5/P WASHER) M3X30
1-4 S42967001 HFvsFexnsz2: POWER SUPPLY PCB ASSY

1-5 SG0554000 | 134K — S6NS SUPPORT, 6NS

1-6 $33156000 SR E VAR SAE - SPACER, PCB

1-7 025030236 ez YHaFays WASHER, PLAINM 3

1-8 $33106000 2IM3Z &Y FL1O STUD, M3 110

1-9 0A4300605 2|+ <Y 2 33%X6DA SCREW, PAN (8/P WASHER) M3X6
1-10 542971050 TFHF N AMI7 X POWER SUPPLY HARNESS ASSY, M1
111 S42972050 NWFLHFNn—F M2 X POWER SUPPLY HARNESS ASSY, M2
1-12 $42973050 HFEHon—32M37 % POWER SUPPLY HARNESS ASSY, M3
1-13 542974050 HFELHFrn—32649 3 POWER SUPPLY HARNESS ASSY, G
1-14 542975050 FrFrin—2 AMNY 3 POWER SUPPLY HARNESS ASSY, MN
1-15 542976050 1z U Pn—22ABDYE X-AREA HARNESS ASSY, B

1-16 §42977050 lyzUFPn—%2B7 3 Y-AREA HARNESS ASSY, B

1-17 S42978050 HEEE P I 4-T 8 TIMING HARNESS ASSY, B

1-18 542979050 1[INDEXTF—& /N~ R XBT & INDEX MOTOR HARNESS ASSY, B
1-19 542980050 IR E AT Wi T BORBIN WINDER HARNESS ASSY, B
1-20 542981050 NI TE—-2NA~5RBY S HEAD MOTOR HARNESS ASSY, B
1-21 542982050 1iXE—2Nn—-FAB7 X X-MOTOR HARNESS ASSY, B

1-22 S$42983050 1yE—-4n—%ARY 3 Y-MOTOR HARNESS ASSY, B

1-23 $42984050 THY S Y- 2 2B & HEAD CONTROL HARNESS ASSY, B
1-24 542985050 T{8T-$PN— R ABY 3 ST-SP HARNESS ASSY, B

1-25 $42986050 1z n—32B7 3 PANEL HARNESS ASSY,B

1-26 542987050 TNYFRABEN—ZABY R BED HARNESS ASSY, B RET

1-27 542988050 1{BCOM/N— 2 2BY 2 B-COM HARNESS ASSY, B

1-28 542989050 1lBCIn~F 287 % BC1 HARNESS ASSY, B

1-29 342990050 1iBC2/N — 2 287 3 BC2 HARNESS ASSY, B

1-30 $42991050 e b HN—2ABYE SENSOR HARNESS ASSY,BTR

1-31 542982050 A +%)E—2NN~-FABT S MOTOR HARNESS ASSY,B TR

1-32 $42993050 1 HMFE L Frn—2ABY & H-POWER SUPPLY HARNESS ASSY, B
1-33 542994050 HBCF N ABY X BC POWER SUPPLY HARNESS ASSY, B
1-34 $43024050 1PN~ % R18VBY 2 P-HARNESS ASSY, 18VB

1-35 543028050 1]{P/v— % A39vBY 3 P-HARNESS ASSY, 39VB

1-36 543029050 1lp/v—3 A16VBY 3 P-HARNESS ASSY, 16VB

1-37 S43030050 Tip/AN—F APBY 2 P-HARNESS ASSY, PB

1-38 539820000 | 13{z=-Fo 571763 CORD CLAMP, 1763

1-39 0A4401605 47 ~NH 2 24X16DA SCREW, PAN (5/P WASHER) M4X16
1-40 S$37060001 HF-RAT—4 LABEL, GROUNDING

1-41 543115001 1FE Y7 2hit— BOX COVER

1-42 060400616 | 12]/31 > FMaxsé SCREW, BIND M4AX6

1-43 543504001 AV ENEES: FANSETTING PLATE, B

1-44 0A5401006 2|FAINFETAN0 SCREW, PAN (5/P WASHER) M4X10
1-45 021400206 20203+ k4 NUT, 2 M4

1-46 $43506000 2IDCP P E—-42T 3L DC FAN MOTOR ASSY, L

1-47 543503001 HIFL DV 15A FAN SETTING PLATE, A

1-48 060400616 21734 FM4AX6 SCREW, BIND M4X6

1-49 543949050 1|lp/n—F ZZERO T £ P-HARNESS ASSY, ZERO

1-50 544340050 T —%n—%28%7 % BRAKE HARNESS ASSY, B

1-51 $44341000 1IPROMIBOMT Y X PROM ASSY, 960 MT

2 S42446001 A7+ b2 3 6X14 BOLT, SOCKET (5/P WASHER) MbX 14

"FFa A" " OPTION PARTS “
< BES-960BCH > <FOR "BES-960BLCY >

10 S46401000 TR IFHF -2 AB POWER SUPPLY HARNESS, B PANEL
155-960-502
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Q2. 2 FO—)biR v 2 A% (USA,—&F) / Control box mechanism (For USA & general)
/ Schaltkasten / Mécanisme du boftier de contrdle / Mecanismo de la caja de controles
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Q2.2 rO—JLK vy 7 AR (USA, —iRH) / Control box mechanism (For USA & general)
/ Schaltkasten / Mécanisme du boftier de contréle / Mecanismo de la caja de controles

REF.NO. CODE QY o NAME OF PARTS RM
5 547906001 NFELHFN—Z7 13U POWER SUPPLY BASE ASSY, U
5-1 547305001 HF s N—2AY POWER SUPPLY BASE, U
5-2 542995000 1% R729VA TRANSFOMER, 729VA
5-3 018061236 & 7 FHEI L X2 BOLT, SOCKET M6X12
5-4 028060246 G2 HHR2-6 WASHER, SPRING 2-6
5-5 025060236 A e5HHxFLI6 WASHER, PLAIN M 6
5-6 0A4400605 3|+ Y7 TAXEDA SCREW, PAN {5/P WASHER) M4X6
5-7 547900000 17 v —h—m10a BREAKER, M10A
3-8 542996050 TIhSANn—52218v7 3 TRANSFORMER HARNESS ASSY, 18V
5-9 542997050 HES RN Z39VY 3 TRANSFORMER HARNESS ASSY, 39V
5-10 542998050 NEZ U AN—-F A6V § TRANSFORMER HARNESS ASSY, 16V
5-11 $42999000 N/ ARTA BT 2 NOIZE FILTER ASSY
5-12 539820000 Ta-Fs5 71763 CORD CLAMP, 1763
5-13 0A4401605 2|+ F N7 5 4X16DA SCREW, PAN (5/P WASHER) M4X16
5-14 $37059001 1lpEw —% LABEL, PE
5-15 543945050 NWFHF o IN—FRAY 3 POWER SUPPLY HARNESS ASSY, A
5-16 543946050 HF o sFon—3AB7 3 POWER SUPPLY HARNESS ASSY, B
5-17 543947050 HFeHFon=-3ACY % POWER SUPPLY HARNESS ASSY, C
5-18 $32146000 1]SiBRS25VB20 DIODE, SIBRS25VB20
5-19 543861001 ER I S FAGH: T POWER PCB AS5Y, B
5-20 500554000 A4 R — bENS SUPPORT, 6NS
5-21 552907000 a—FRE#10 CORD HOLDER, 10N
5-22 543860001 HF s o 2= POWER BASE COVER
5-23 060400616 3]/31 2 FMAX6 SCREWV, BIND M4X6
5-24 $43948050 1Feswn—2207 3 POWER SUPPLY HARNESS, D
5-25 S47902000 HWraazroFL—h—-o3 BREAKER ASSY, FLUOR,
5-25-1 547899000 H A R vET BREAKER, M3A
6 542446001 S{7+Hi k¥2 1ex14 BOLT, SOCKET (S/P WASHER) M6X14
9 543038000 HFrFra-y§ POWER SUPPLY CORD
155-960-502
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Q3. I ¥ bO—J)biRy & ZEE (3 ~0 v /) / Control box mechanism (For Europe)
/ Schaltkasten / Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

155-960-502
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Q3.3 hO—JLKR v 7 AREFR (3 — A v /YE) / Control box mechanism (For Europe)
/ Schaltkasten / Mécanisme du boftier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE  |qTy EOFE; NAME OF PARTS - RIVY
5 $51126001 I E DY N P POWER SUPPLY BASE ASSY, E1
5-1 $47905001 170 me 20 POWER SUPPLY BASE, U
5.2 542995000 | 1| r 35> X720VA TRANSFOMER, 729VA
5-3 018061236 | 4|7+ £ rexi2 BOLT, SOCKET M6X12
5-4 028060246 | 4lnzxvHz2s WASHER, SPRING 2-6
5-5 025060236 | 4les¥HxFare WASHER, PLAIN M 6
5-6 0A4400605 | 3|+ ~#4 2axepa SCREW, PAN (S/P WASHER) M4X6
5-7 $47900000 | 1|7L—n—-mi0A BREAKER, M10A
5-8 $42996050 | 1|rF2RA~ZR1BVS 3 TRANSFORMER HARNESS ASSY, 18V
5-9 $42997050 | 1|FS>AN—%2Z39v7 3 TRANSFORMER HARNESS ASSY, 39V
5-10 $42998050 | i|rSran-%x16v7 3 TRANSFORMER HARNESS ASSY, 16V
5-11 $51128000 | |/ 14X 71052 3K NOIZE FILTER ASSY, E1
5-12 $39820000 1 1|a—- k23> 71763 CORD CLAMP, 1763
5-13 0A4401605 | 21+ ~% % 34x16DA SCREW, PAN (S/P WASHER) M4X16
5-14 $37059001 1lpev—% LABEL, PE
5-15 $43945050 | 1lFr4rn—xRav 3 POWER SUPPLY HARNESS ASSY, A
5-16 $43946050 | 1{FoArNn—2ABY POWER SUPPLY HARNESS ASSY, B
5-17 $43947050 | 1{FoHrn—x2Co3 POWER SUPPLY HARNESS ASSY, C
5-18 532146000 11$I1BRS25VB20 DIODE, SIBRS25VB20
5-19 543861001 B EDY PEIOL POWER PCB ASSY, B
5-20 500554000 | 4|4 #— L6Ns SUPPORT, 6NS
5-21 552007000 | 1|0~ KAmd#io CORD HOLDER, 10N
5-22 543860001 v o x—z A= POWER BASE COVER
5-23 060400616 |  3{/{1 > Fmaxe SCREW, BIND M4X6
5-24 $43948050 | 1|5 4rn—%RDY 3 POWER SUPPLY HARNESS, D
5-25 $51125000 | 1|3 2% 2snN10% 31 CONTACTOR ASSY, 1;5-N10
5.25-1 $46551000 | 1|32 %2 2s-N10ACI2 CONTACTOR, ;S-N10 AC12
6 $42446001 5l +#n b #2 26x14 BOLT, SOCKET (S/P WASHER) M6X 14
9 543038000 | 1lFr#vn-k POWER SUPPLY CORD
155-960-502
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R1 . B2 0% (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-960BC, 1260BC)
/ Stromversorgung (BES-960BC, 1260BC)

/ Mécanisme de 1'equipment en alimentation électrique (BES-960BC, 1260BC)
./ Mecanismo del equipo de alimentacion de corriente (BES-960BC, 1260BC)

" xS arwma / OPTION PARTS "
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R1.E & SBEF (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-9608C, 1260BC)
/ Stromversorgung {BES-960BC, 1260BC)
{ Mécanisme de |'equipment en alimentation électrique {BES-360BC, 1260BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-960BC, 1260BC)

REF.NO. CODE QY b Ao NAME OF PARTS RM
1 $43105101 treany sz OPERATION PANEL ASSY
1-1 $42965001 HIE W VAP PANEL PCB ASSY
1-2 $43008000 Hiizibn—x243 PANEL HARNESS ASSY
1-3 543086000 1|7—Z+280 GROUND WIRE, 80
1-4 543107001 1|y—rHHI R SHEET HOLDER PLATE
1-5 543108101 1|z 24 PANEL COVER
1-6 543109001 1|vg e 4 PANEL SUPPORT
1-7 543118001 12 rvsv—f SWITCH SHEET
1-8 $43110000 BiZ~N—H SPACER
1-9 008400604 414 &5 204X6 SCREW, TRUSS M4X6
1-10 062401005 5+ ~max10 SCREW, PAN M4X10
=11 026040135 Qles¥Hralsaa WASHER, PLAINS 4
1-12 052300805 HF~anze73x8 SCREW, PAN (/P WASHER) M3X8
1-13 028030245 T xFH 323 WASHER, SPRING 2-3
1-14 025030235 1esHFHrFLY3 WASHER, PLAIN M 3
1-15 021300105 1oz y iz NUT, 1 M3
1-16 S$37060001 1WP—Rw—% LABEL, GROUNDING
1-17 543114001 115 ~ULBES(1) LABEL, BES (1)
1-18 $43270000 To— Ry S KRSt CORD BUSH, KR51
< BES-060BCH > <For "BES-Q60BC" >
2-1 546408001 1|5 ~NiL960RC LABEL, 960BC
< BES-12608CH > < For "BES-1260BC"” >
2-2 546410001 115 ~Ib12608C LABEL, 1260BC
< BES-960BCH > < For "BES-960RC" >
3-1 543022000 2|START-EMZ T Y F 47 3 START-EM SWITCH ASSY
3-1-1 543033000 2 |SWHWI1B-V411R SWITCH, HW1B-V411R
3-1-2 543034000 2 1SWHW1B-M110G SWITCH, HW1B-M 110G
< BES-1260BCH > < For "BES-1260BC" >
3-2 546498000 3ISTOPA A ¥4 3 STOP SWITCH ASSY
3-2-1 $43033000 3{SWHW1B-V411R SWITCH, HW1B-V411R
3-3 46499000 2|STARTR AW F 7 3 START SWITCH ASSY
3-3-1 S43034000 2 {SWHW1B-M110G SWITCH, HW1B-M110G
5 S41254001 3lacx /i 3 BCPCB ASSY
12 S$43006050 TlYyE—an—227% Y-MOTOR HARNESS ASSY
14 543009050 NNRY RELEN—FRAYZ HARNESS ASSY, BED RET
15 S43010000 1{BCIN—%R%7 3 HARNESS ASSY, BC1
16 543011050 T{BC2/v 32 R5 2 HARNESS ASSY, BC2
17 S43012050 HESE: UL VL VAT &/ 1] SENSOR HARNESS ASSY, TR
18 543013050 HIESNE SVEEr-FACTS- 3 O -] MOTOR HARNESS ASSY, TR
20 543015050 {|BCF v n—%27% BC POWER SUPPLY HARNESS ASSY
24 543019050 {lacx /v n—2 A7 38 BC PCB HARNMNESS ASSY, B
25 $43020050 2lBCH NN - AT IA BC PCB HARNESS ASSY, A
26 543021050 1BCv g3 TERMINATOR ASSY, BC
30 S00554000 | 36]#HK— H6NS SUPPORT, 6NS
TET s WmE" " QPTION PARTS "
< BES-960BCH > < For “BES-860BC" >
3-4 S46556000 2 |START-STOPSW#Z 2 ¢ START-STOP SWITCH ASSY, E
3-4-1 S46557000 2{ A1 Y FAIWSTIR SWITCH, AJWA411R
3-4-2 43034000 2|swHwiB-M1106G SWITCH, HW1B-M110G
< BES-12608CH > < For "BES-1260BC" >
3-5 S$47381000 3ISTOPR AV F 7 3E STOP SWITCH ASSY, E
3-5-1 S46557000 3R AV FAMWLTIR SWITCH, AJWA41T1R
29 543027000 TIFNF LTI N—RAT 3 PANEL RELAY HARNESS ASSY
155-960-515
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R2 . 5% (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-960BC, 1260BC)
{/ Stromversorgung (BES-960BC, 1260BC)

/ Mécanisme de I’equipment en alimentation électrique (BES-960BC, 1260BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-960BC, 1260BC)

7
28

79

155-960-515




R2 . S 5 B84 (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-960BC, 1260BC)
/ Stromversorgung (BES-960BC, 12608C)
/Mécanisme de |'equipment en alimentation électrique (BES-960BC, 12608C)
/ Mecanismo del equipo de alimentacién de corriente (BES-960BC, 1260BC)

REF.NO. CODE Q'TY XA NAME OF PARTS RM]
4 $41195101 Glby T2 HEAD PCB ASSY
6 S$43000000 PSS AT B S X-AREA HARNESS ASSY
7 543001000 A AT S S ] Y-AREA HARNESS ASSY
8 $43002000 a4 305N —3%R7 3 TIMING HARNESS ASSY
9 543003150 T|INDEXE—&N—R27 X MOTOR HARNESS ASSY, INDEX
10 543004050 NELLE-—FN-FATZ HEAD MOTOR HARNESS ASSY
11 $43005000 TIXE-2N—FRAT 3 X-MOTOR HARNESS ASSY
13 43007100 T{sT-SPN—% 29 3 STRAT-STOP HARNESS ASSY
19 S43014000 THF SN —3 A7 2 H-POWER SUPPLY HARNESS ASSY
21 $43016050 THY L nN~5%27 3B H-CONTROL HARNESS ASSY, B
22 $43017050 BlHW o NnN—R AT iA H-CONTROL HARNESS ASSY, A
23 543018000 A GEEE TERMINATOR ASSY, H
27 543025100 GIFIATVEAN-RATE TENSION BRACKET HARNESS ASSY
28 546282000 B HSWAN— 3 A7 3 HARNESS ASSY, H-SWITCH
<a-FEZ =10m> <Cord length = 10m >
33 S43461000 TF/ v R X9 3 10M IF HARNESS ASSY, 10M
35 539821000 6ln—Fu T Ti9p7 CORD CLAMP, 19P7
36 150349001 §la-F27710 CORD CLAMP, 10-L
37 S00480000 1|3 FRILE#S CORD HOLDER, 5N
38 0A5401006 1| F~aneZaxi0 SCREW, PAN (5/P WASHER) M4X10
39 504557000 1Hiis % 1 PLTIM BAND, PLTIM
40 S39821000 | 14{a-Fo 5 719F7 CORD CLAMP, 19P7
41 $39821000 ; 11{a—F7 2> 719p7 CORD CLAMP, 19P7
42 539821000 Na-r75F1907 CORD CLAMP, 19P7
43 539821000 4la-F2371997 CORD CLAMP, 19P7
44 511848000 2{a-Fo 3747 CORD CLAMP, 7N
45 $39821000 MNa—-reI7T19p7 CORD CLAMP, 19P7
46 $39820000 1=~ K% 7271763 CORD CLAMP, 1763
47 149809000 a1V 7L BEAD BAND, L=200
TFT R ” OPTION PARTS ¥
<O-FEE =5m> <Cord length =5m>
32 543040000 i —-F X5 Z5M IF HARNESS ASSY, 5M
35 539821000 Gla~ Ko 3 719p7 CORD CLAMP, 19P7
<a3-FEE =20m> < Cord length = 20m >
54 547263001 TIE— %A% S20MEY b IF HARNESS SET, 20M
64-1 S47227000 THFA— 227 520M iF MARNESS ASSY, 20M
64-2 593960041 tr—Fheviqos INSTRUCTION MANUAL, CABLE
155-960-515
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R3 . B R (BES-9618C, 1261BC) / Power supply equipment mechanism (BES-961BC, 1261BC)

/ Stromversorgung (BES-9618BC, 1261BC)
/ Mécanisme de I"equipment en alimentation électrique (BES-961BC, 1261BC)
/ Mecanismo del equipc de alimentacion de corriente (BES-961BC, 1261BC)

1

ATy a e
/ OPTION PARTS "

81
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R3. TiIE L R91R (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-961BC, 1261BC)
/ Stromversorgung (BES-961BC, 1261BC)
/ Mécanisme de I'equipment en alimentation électrique (BES-961BC, 1261BC)
/ Mecanisma del equipo de alimentacién de corriente (BES-961BC, 1261BC)

REF.NO. CODE Q'TY b AA NAME OF PARTS RM
1 $45185001 VAR AT N N ] OPERATION PANEL ASSY
1-1 S44751001 N EAE S AOVE ) PANEL PCB ASSY
1-2 S45187000 113.5FDD FDD, 35
1-3 545184000 H (Nes p b= R I -] LCD MODULE ASSY
1-4 545186001 - rRAVFTE SHEET SWITCH ASSY
1-5 $43257000 1lepa g -4 - INVERTER, LCD
1-6 45175000 1|y FRAVYFTE CAP SWITCH ASSY
1-7 $45171000 MNiznn—523ss PANEL HARNESS ASSY
1-8 545172000 TFDDF L N—2 AT 2 POVWWER SUPPLY HARNESS ASSY, FDD
1-9 S$45173000 7y —-n—227% FLOPPY HARNESS ASSY
1-10 545174000 IR R T AT AT - S/ ] INVERTER HARNESS ASSY
1-11 543270000 1|z 7 2 LKR51 CORD BUSH, KR51
1-12 S45179009 1]rizL PANEL
1-13 545180009 (R TAE SIS PANEL BASE
1-14 545181001 =&~k SHEET KEY SUPPORT
1-15 45177000 2|AN—g T - b SPACER PLATE
i-16 S45176001 "N7e—-+ PLATE
1-17 $46364001 eI TFHx16 WASHER, PLAIN 1.6
1-18 46833001 41 R 3 TM1EXA SCREW, PAN M1.6X4
1-19 052400605 2l ~a3/832E54X6 SCREW, PAN {S/P WASHER)} M4X56
1-20 052300605 Bl~NT/V R ES3X6 SCREW, PAN (5/P WASHER) M3X6
1-21 002260405 4+ NT26X4 SCREW, PAN M2.6X4
1-22 546363000 2| AN FL8 SPACER,L=8
1-23 0A4300605 A} 45 A4 4 3 3XEDA SCREW, PAN (S/P WASHER) M3X6
1-24 0A4300805 4]+ FNHF T 3 3XBDA SCREW, PAN (/P WASHER} M3X8
1-25 008400604 4]+ T A T4X6 SCREW, TRUSS M4X6
1-26 543114001 115 ~ILBES(1) LABEL, BES(1)
1-27 546362009 MNAARZ IR COVER PLATE
1-28 008300504 2|+ b R3S SCREW, TRUSS M3X5
< BES-9G1BCH > < For "BES-961BC" >
2-1 S46409001 115 A IL9E1BC LABEL, 9618C
< BES-1261BCH > <For "BES-12618C" >
2-2 546411001 1= ~J12618C LABEL, 1261BC
< BES-961BLR > < For “BES-961BC" >
3-1 $43022000 2|START-EMRA A Y F 7 3 START-EM SWITCH ASSY
3-1-1 543033000 2 {SWHW1B-V311R SWITCH, HW1B-V311iR
3-1-2 543034000 2 [SWHW1B-M110G SWITCH, HW1B-M110G
< BES-1261BCE > < For "BES-12618C" >
3-2 S46498000 3STOPRAA Y F 4 3 STOP SWITCH ASSY
3-2-1 343033000 3{SWHWI1B-V311R SWITCH, HWI1B-V311R
3-3 546499000 2ISTARTA T Y F 4 3 START SWITCH ASSY
3-3-1 543034000 2 |SWHW1B-M110G SWITCH, HW1B-M110G
5 $41254001 LA [:Te JARVE A BC PCB ASSY
12 $43006050 HYE—aN—3 AV E Y-MOTOR HARNESS ASSY
14 S43009050 1~y rgsben—32243 HARNESS ASSY, BED RET
15 543010000 1BCIN—-R A7 3 HARNESS ASSY, BCH
16 543011050 tBean—F X735 HARNESS ASSY, BC2
17 543012050 HER DR Tt - ] SENSOR HARNESS ASSY, TR
18 S43013050 (IR R - FAE S & ] MOTOR HARNESS ASSY, TR
20 $43015050 1IBCF v HF N3 A4 3 BC POWER SUPPLY HARNESS ASSY
24 543019050 1IBCH /S N—2 R 38 BC PCB HARNESS ASSY, B
155-261-515
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R3 . Bi=AMBAGR (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-961BC, 1261BC)
/ Stromversorgung (BES-961BC, 1261BC)

/ Mécanisme de I'equipment en alimentation électrigue (BES-961BC, 1261BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-961BC, 1261BC)

"HATa B
f OPTION PARTS "

165-861-515
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R3 . 51 SLAS{% (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-961BC, 1261BC)
{ Stromversorgung (BES-961BC, 1261BC)
/ Mécanisme de l'equipment en alimentation électrique (BES-961BC, 1261 BC)
/ Mecanismo del equipo de alimentacién de corriente (BES-961BC, 1261BC)

REF.NO. CODE Q'TY [ NAME OF PARTS RV
25 $43020050 2|BCEF I N—Z 7 EA BC PCB HARNESS ASSY, A
26 543021050 1BC a7 2 TERMINATOR ASSY, BC
30 S00554000 | 36K — FeNsS SUPPORT, 6NS
34 45271000 TSR RS- A Y 3 PANEL HARNESS ASSY, RS
35 845270000 ViR IF o Fon—-32 P-SUPPLY HARNESS ASSY, PANEL
48 018400636 A7+ F I b 4xe BOLT, SOCKET M4X6
49 0280402456 AN zHFH 224 WASHER, SPRING 2-4
"F T A" " OPTION PARTS
< BES-061BCH > <§for "BES-961BC" >
3-4 $46556000 2 |START-STORPSWS 3 E START-STOP SWITCH ASSY, E
3-4-1 546557000 2|2 1Y FAIWAIR SWITCH, AJW411R
3-4-2 943034000 2 ISWHW1B-M110G SWITCH, HW1B-M110G
< BES-1261BCH > <For "BES-1261BC" > o )
3-5 547381000 3STOPR AW F ¥ it STOP SWITCH ASSY, E
3-5-1 S46557000 3 A 1Y FAIWAIIR SWITCH, AIW411R
155-961-515
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R4 . EERER (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-961BC, 1261BC)
{ Stromversorgung (BES-861BC, 1261BC)
/ Mécanisme de |'equipment en alimentation électrique (BES-961BC, 1261BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-961BC, 1261BC)

85

155-961-515




R4 . B LLER (R (BES-961BC, 1261BC)/ Power supply equipment mechanism (BES-961BC, 1261BC)
/ Stromversorgung (BES-261BC, 1261BC)
/ Mécanisme de I'equipment en alimentation électrique (BES-9618C, 1261BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-961BC, 1261BC)

REF.NO. CODE Q'TY (S S NAME OF PARTS RV
4 S41195101 BibyTANLTE HEAD PCB ASSY
6 S43000000 TXTUTPN—-2R7E X-AREA HARNESS ASSY
7 543001000 Hyr Yy Pn-224 3 Y-AREA HARNESS ASSY
8 543002000 B ER BT ] TIMING HARNESS ASSY
9 543003150 T{INDEXE—B21N—32 AP X MOTOR HARNESS ASSY, INDEX
10 S43004050 HivvE~agn—x2s3 HEAD MIOTOR HARNESS ASSY
11 543005000 HxE—2n—-322A73 X-MOTOR HARNESS ASSY
13 $43007100 1|ST-SPA—2 2% & STRAT-STOP HARNESS ASSY
19 543014000 HHF P on—r A7 2 H-POWER SUPPLY HARNESS ASSY
21 $43016050 TIHY S 2w n— 5227 3B H-CONTROL HARNESS ASSY, B
22 S43017050 BIHY S =27 3 A H-CONTROL HARNESS ASSY, A
23 543018000 fHY a2 L9 3 TERMINATOR ASSY, H
27 43025100 GlFIILEAN—FAYE TENSION BRACKET HARNESS ASSY
28 S$46282000 BlHswin -3 27 3 HMARNESS ASSY, H-SWITCH
33 539821000 6la—ro 571907 CORD CLAMP, 19P7
36 150349001 Gz~ K737 CORD CLAMP, 10-L
37 S00480000 1o — FRibA#s CORD HOLDER, 5N
38 0A5401006 T+~ RES 410 SCREW, PAN (S/P WASHER) Mi4X10
39 $04557000 1192 % 1 PLTIV BAND, PLTIM
40 539821000 | 14|3—F& 5 719p7 CORD CLAMP, 19P7
41 S39821000 | 11|3—-F&# 5> F19p7 CORD CLAMP, 19P7
42 539821000 3[a-Fo3719pr7 CORD CLAIMP, 19P7
43 $39821000 4~ F o5 7F19p7 CORD CLAMP, 19P7
44 511848000 20—~ Ko 3747 CORD CLAMP, 7N
45 539821000 lTia—F&% 7 719pP7 CORD CLAMP, 19P7
46 539820000 1a- K23 71763 CORD CLAMP, 1763
47 149809000 Ha 137 BEAD BAND, L= 200
155-961-515
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R5 . BEELBE (G 7L o 888 / Power supply eguipment mechanism (Option paris)
/ Stromversorgung {Sonderzubehdr)
f Mécanisme de I'equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

N
[

! \_‘

- 50-2 50
N L -——50-12
%?0-1 5 :ég S0
50-3
@ 50-5?—50-6

50-7

50-4
50-8AJ

gt — — — — — — i Wil WA AT A,  M— S—  —

1656-960-515
a7



RS . | SEIR (F 7 ¥ 3 > BR&h) / Power supply equipment mechanism (Option parts)
{ Stromversorgung (Sonderzubehor)
/ Mécanisme de I’equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

REF.NO. CODE Q'TY EoAf NAME OF PARTS RIVE
50 544501001 tlo60 T VEMCE Y b 960 EMCSET
50-1 540621000 Q1EMIT 7 ESD-SR-15 EMI CORE, ESD-SR-15
50-2 $40622000 13 {EMIZI 7 ESD-SR-25 EMI CORE, ESD-5R-25
50-3 $40764000 9|3 7”TFC25-15-12 CORE, TFC25-15-12
50-4 S40660000 | 15/EMIZI FTFC16-8-16 EMH CORE, TFC16-8-16
50-5 540623000 1]EMIT PTR-40-27 EMI CORE, TR-40-27
50-6 0A5401605 ThaF~H 4 3 AXI6DB SCREW, PAN (5/P WASHER) M4X16
50-7 021400106 Y b1 24 NUT, 1 M4
50-8 S04557000 3|/ & 1 PLTIM BAND, PLTIM
50-9 $51124000 M X T4 LHEMCY 34 NOISE FILTER ASSY, 1 EMC
50-9-1 544525000 17402104 NOISE FILTER, 10A
50-9-2 $51119000 tIn— 227 L — HEMCNF HARNESS, BREAKER-EMCNE
50-9-3 551120000 17y — 2 AEMCNFNF HARNESS, EMCNF-NE
50-9-4 $51122000 147~ 3 ZEMCNFT7 — R HARNESS, EMICNF-GROUND
50-10 0A5401006 2la~ansaEsaxio SCREW, PAN (5/P WASHER) M4X10
50-11 544522009 1oy bR —ABOXHIN~A CONTROL BOX COVER, A
50-12 $44523009 Moy PO ABOXH /-8 CONTROL BOX COVER, B
50-13 544524101 1BOXHIS— A F o STAY, BOX COVER
50-14 0AS5400806 1 18| +F ~H7 24X8DB SCREW, PAN (5/P WASHER) M4X8
50-15 $39820000 Ha—ro 571763 CORD CLAMP, 1763
i ¢ S ” Remodeling parts set”
< BES-260BLH > < For "BES-960BL" >
55 S46745001 (BEISTAT SR 2V OPERATION PANEL SET, 961
< BES-1260BCH > < For "BES-12608C" >
55 546838001 (BEFISVAE S5 -2V OPERATION PANELSET, 12618C
55-1 545185001 Tty 3 OPERATION PANEL ASSY
55-1-1 S44751001 (R TAE SE AR - PANEL PCB ASSY
55-1-2 S45187000 1{3.5:DD DD, 35
55-1-3 S45184000 MepES 2 U 3 LCD MODULE ASSY
55-1-4 545186001 MNy=bALYFTE SHEET SWITCH ASSY
55-1-5 $43257000 DI Y A Wi i~ INVERTER, LCD
55-1-6 545175000 HES DA IS VL 378 CAP SWITCH ASSY
55-1-7 S45171000 1NN —F AT 2 PANEL HARNESS ASSY
55-1-8 545172000 HEDDF A IN—F A7 3 POWER SUPPLY HARNESS ASSY, FDD
55-1-9 $45173000 17OV E—Nn=-%2A%3 FLOPPY HARNESS ASSY
55-1-10 545174000 I ERZATE S VAT & 8/ INVERTER HARNESS ASSY
55-1-11 543270000 - K7 KRS CORD BUSH, KR51
55-1-12 545179009 1z PANEL
55-1-13 45180009 g~ PANEL BASE
55-1-14 S45181001 Ny b & —HHE— b SHEET KEY SUPPORT
55-1-15 545177000 2{|AR—H Tl b SPACER PLATE
55-1-16 545176001 N7+ PLATE
55-1-17 546364001 LS HR1E WASHER, PLAIN 1.6
55-1-18 546833001 4|F N TM16X4 SCREW, PAN M1.6X4
55-1-19 052400605 2N E S EXE SCREW, PAN {5/P WASHER) M4X6
55-1-20 052300605 S{FROZEDING SCREW, PAN (S/P WASHER) M3X6
55-1-21 002260405 4| +F~02.6X4 SCREW, PAN M2.6X4
55-1-22 546363000 2| AMN—118 SPACER, L=8
55-1-23 0A4300605 4]+ NH o 23XEDA SCREW, PAN {5/P WASHER) M3X6
55-1-24 0A4300805 A} +F~XH Y 23X8DA SCREW, PAN (5/P WASHER) M3X8
55-1-25 008400604 414 b T R D4X6 SCREWVY, TRUSS M4X6
55-1-26 $43114001 {5 ~IVBES(H) LABEL, BES (1)
55-1-27 546362009 HAh# 74 COVERPLATE
55-1-28 008300504 2|+ k3 A3XE SCREW, TRUSS M3X5
155-960-515
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R5 . BEESBEGR (F 7L a > &&) / Power supply equipment mechanism (Option parts)

/ Stromversorgung (Sonderzubehdr)

/ Mécanisme de |'equipment en alimentation électrique (Pidces en option)
/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

e =

27 —50-9-3 50-9-4, |
10 | 1 le010 503

1
I
I
I
I
)
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RS . TiESLESR (oF 7 2 3 > EBAR) / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehor)
/ Mécanisme de |'equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

REF.NO. CODE  |qQ'TY ErAd NAME OF PARTS RIVE

< BES-960BCH > < For "BES-960BC" >

55-2-1 $46409001 1|5~ iL9618C LABEL, 961BC
<BES-1260BCH > <For "BES-1260BC" >

55-2-2 S46411001 115 ~I1261BC { ABEL, 12618C

55-3 $45271000 1]/ 2 LRSIN—2 X% 3 PANEL HARNESS ASSY, RS

55-4 545270000 1Rz LFeren—z2 P-SUPPLY HARNESS ASSY, PANEL

55-5 $45182001 R RESANIEY P T PANEL SETTING PLATE, B

55-6 002400514 |  4|+F+~o4axs SCREW, PAN M4X5

55-7 546401000 sz Foren~228 POWER SUPPLY HARNESS, B PANEL

155-860-515
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R6 . BEERBIE (77 3 /85&) / Power supply equipment mechanism (Option paris)

/ Stromversorgung (Sonderzubehér)

{ Mécanisme de I'equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

—

_J

g

\

fﬁ
(T

155-960-515
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R6 . i SBAE (3 7 2 a - 8h&h) / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehor)
/ Mécanisme de ['equipment en alimentation électrique (Pi¢ces en option)
/ Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

RM

REF.NO. CODE Q'TY I NAME OF PARTS
< USA, — iz > <For USA & general >
60 547524001 Moy b 2a0wREY RU FLUOR. LAMP DEVICE, 40W-RU
60-1 S46558000 1o 1% F7a0WRY F-LAMP APPLIANCES, 40W R1
60-2 $46559000 114 b 740w R2 F-LAMP APPLIANCES, 40W R2
60-3 UD0280001% 215 AL T o 2o 15X37 CAUTION LABEL, HOT 15X37
60-4 S46546000 A = S P R i Y FLUORECENT LAMP, 40W
60-5 $46541001 Glr4a b bUYSAR SETTING PLATE, FLOURECENT
60-6 547269001 817 FEIN RY 7 I6X20 BOLT, SOCKET (5/P WASHER) M6X20
60-7 S47270001 Al 7 FFHEIN b F 7 26X30 BOLT, SOCKET (5/P WASHER) Mi6X30
60-8 026120236 AiEBHFHREI HE12 WASHER, PLAIN 12
60-9 546534000 iy dh RUBBER CUSHION
60-10 546747000 Mo bian—327 3% HARNESS ASSY, FLOUR. LAMP
60-11 546552000 T{hS5 2 R255VAY 3 TRANSFORMER ASSY, 255VA
60-11-1 546553000 b3 R255VA TRANSFORMER, 255VA
60-12 0A5401006 4}F N Z4AX10 SCREW, PAN (5/P WASHER) M4X10
60-13 $37060001 HF—-Rw—% LABEL, GROUNDING
60-14 $39821000 2|a—-Fv5719p7 CORD CLAMP, 19P7
60-15 538352101 NFLHESANARAY LABEL, ELEC. SHOCK 4 LANG.
<I—-Ov/R> < For Europe >
61 546570001 14 b7a0WREY bE FLUORECENT LAMP DEVICE, 40W-RE
61-1 $46558000 11443 b740WR1 F-LAMP APPLIANCES, 40W R1
61-2 46559000 T4 2177 b 7740WR2 E-LAMP APPLIANCES, 40W R2
61-3 UD0280001 2|5 ~JL. O F - 15%37 CAUTION LABEL, HOT 15X37
61-4 S46546000 2{e YR L5 7AW FLUORECENT LAMP, 40W
61-5 S46541001 Al b p YT s SETTING PLATE, FLOURECENT
61-6 547269001 8l 7KL hH 7 26X20 BOLT, SOCKET (5/P WASHER) M6X20
51-7 S47270001 AT FFIL M2 36X30 BOLT, SOCKET (S/P WASHER) M6X30
61-8 026120236 GlESH¥HRIHE2 WASHER, PLAIN 12
61-9 546534000 4 F v dL RUBBER CUSHION
61-10 546554000 I as b RAIVF7E SWITCH ASSY, FLOUR. LAMP
61-10-1 S46555000 TR Y FHWI1S-2T20 SWITCH, HW1S-2T0
61-11 46747000 YUyt bon-2293% HARNESS ASSY, FLOUR. LAMP
61-12 546552000 T b5 A255VAY 3 TRANSFORMER ASSY, 255VA
61-12-1 S46553000 11 k%2 2255VA TRANSFORMER, 255VA
61-13 0AR401006 |  4|F~z/ 3 EZaX10 SCREW, PAN {5/P WASHER) M4X10
61-14 537060001 Hr—-rv—7 LABEL, GROUNDING
61-15 539821000 2a-8o35 271997 CORD CLAMP, 19P7
61-16 509141000 Tim— Ko 37160 CORD CLAMP, 16-L
61-17 $38352101 HFELHFEFSANA4HDT LABEL, ELEC. SHOCK 4 LANG.
65 546762001 Heyasswey b EMERGENCY STOP SWITCH SET
65-1 546550000 113222 585N107 2 CONTACTOR ASSY, 5-N10
65-1-1 S46551000 1 aw 47 %25N10ACI2 CONTACTOR, ;S-N10 AC12
65-2 JA5402005 2]+ FAH T 34X20D8 SCREW, PAN {S/P WASHER) M4X20
65-3 S46548000 1|FvFr—tMAIYF 73 POWER SWITCH ASSY, EM
65-3-1 546549000 T2 Y FHW2B-M110G SWITCH, HW2B-M110G
65-3-2 S46743000 1A 4V FHWIB-VA0IR SWITCH, HW1B-V401R
65-4 546748000 flewar rQ - —3 223 PW CONTROL HARNESS ASSY
65-5 502141000 1la-F23 716 CORD CLAMP, 16-L

155-960-515
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S1. 8 H&B3{% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la méquina

REF.NO. CODE |a7y £ A1 NAME OF PARTS RMI

1-1 $32692000 2lxve— CASTER

1-2 $32693000 2iFVA8 -8 CASTER, §

1-3 018102036 | 16]{7+# i L10X20 BOLT, SOCKET M10X20

1-4 028100246 T6{/XaHH 210 WASHER, SPRING 2-10

1-5 $32716000 4L AL AL+ 20X100 BOLT, M20X100

1-6 018102536 97+ KN +10X25 BOLT, SOCKET M10X25

1-7 028100246 QIR FHR210 WASHER, SPRING 2-10

1-8 025100236 les¥FHRFII10 WASHER, PLAINM 10

1-9 047802542 FIAT VT AWS PIN, SPRING ROLL AWS

2 542921000 1|%— % BMOBHO.75K % 3 MOTOR ASSY, BMOBH 0.75K
3 018061036 4177+ FHE I F6X10 BOLT, SOCKET M6X10

4 025060236 4lesFHrFam6 WASHER, PLAINM 6

5 028060246 Az H 226 WASHER, SPRING 2-6

6 542363001 HEz—s2—~N-2 MOTOR BASE

7 018501036 Al 7+ R +EX10 BOLT, SOCKET M5X10

8 028050246 AT HR2-5 WASHER, SPRING 2-5

9 S$48381000 2{F39/558 HINGE, B

10 018501036 417+ b 5X10 BOLT, SOCKET M5X10

11 542409001 25— 7F~U~9% MOTOR PULLEY ASSY

11-1 542408001 1E®-5%—F—U075KW MOTOR PULLEY, 0.75KW

11-2 012060636 117+ 566 SET SCREW, SOCKET (FT) M6X6
11-3 012400836 117+ E54X8 SET SCREW, SOCKET (FT) M4X8
12 028050246 A3 H 525 WASHER, SPRING 2-5

13 542364000 Ty~ k3vaso BELT, V 3v450

14 152865201 TILA &2 KL M0 BOLT, L-TYPEMI10

15 021100206 212v 34+ 10 NUT, 2 M10

16 025100236 2|eSHFHRFLI10 WASHER, PLAIN M 10

17 028100246 {182 ¥ H %2410 WASHER, SPRING 2-10

18 S42365001 THLAgRNL D18 SUPPORT PLATE, L-TYPE BOLT
19 S42445001 217 FHE R Y T8X25 BOLT, SOCKET (5/P WASHER) M8X25
22 S$479718009 1 E—&—h/N—Fy7 3 MOTOR COVER ASSY, FU

22-1 $47514009 1| E—%—hii—FU MOTOR COVER, FU

22-2 $47898001 HE—g—HN=2 =0 SEAL, MOTOR COVER

23 008400604 71+ b5 204586 SCREW, TRUSS M4X6

24 542398009 G FAC MOTOR COVER, L

25 008400604 71+ b3 2348 SCREW, TRUSS M4X6

53 542387009 1irF— 7L F-TABLE, L

64 $15321001 41 PIN

65 542388009 2{FF— 7 M F-TABLE, M

66 $15321001 121> PIN

67 $42383009 7 —JikR F-TABLE, R

68 $15321001 41 PIN

69 149483001 8|V~ 2K rME KNOBBOLT, M6

70 542396101 3eF—FHNYYITF F-TABLE SUPPORT, F

73 542445001 Gl 7 FHEI LY 28X25 BOLT, SOCKET {5/P WASHER) M8X25
76 542391101 2iFF—FNH 1 Fy F-TABLE GUIDE, U

77 542392051 2~ FU A RL F-TABLE GUIDE, L

78 018501236 8l +Hi r5x12 BOLT, SOCKET M5X12

79 025050236 8les¥HaFays WASHER, PLAINM &

80 028050246 8inz¥FHR25 WASHER, SPRING 2.5

81 542390051 FIFF —FIR Y- F-TABLE STOPPER

82 008400604 | 141+ b5 ZT4X6 SCREW, TRUSS M4X56

83 542395050 JIFF—FNE 18 F-TABLE BASE, B

84 0A5401006 7|H~NanzEe34X10 SCREW, PAN (S/P WASHER) Md4X10
85 542400009 EF-TWAFAA F-TABLESTAY, A .

86 542401009 2/FF =718 F-TABLESTAY,B

87 149483001 13|y e 2Hn M6 KNOB BOLT, M6

126-1 547901009 HE e F: YAt BREAKER COVER, U
155-960-652
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. Bih & 8% / Power table / Motorgestell / Mécanisme du plateau de la machine

S

{ Mecanismo de la mesa de la maquina
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1. 87 SEH% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY [ NAME OF PARTS RV
127 008400604 20+ b JA14X6 SCREW, TRUSS M4X6
140 $43928001 514 lbit—N—2R STOP LEVER BASE
141 542446001 2|17+ 7 Texi14 BOLT, SOCKET (/P WASHER)} M6X1 4
143 543926001 (RS Lk A P AES STOP LEVER
144 543927001 I EESAT ] SHOULDER SCREW, M6
145 021060106 M1y 2+Y ke NUT, 1 M6
147 $43930001 A MY I~ STOPPER
148 (018061636 7+ HIL X186 BOLT, SOCKET M6X16
149 025060236 1 HERFLI6 WASHER, PLAIN M 6
150 028060246 IR HHE2-6 WASHER, SPRING 2-6
152 543931001 HIAE %23 SPRING HOOK
153 021060106 1132+ v e NUT, 1 M6
155 543933001 (H=EFAE4 SPRING, EXTENSION
157 544540001 e 2 ¥M5 SHOULDER SCREW, M5
158 021500216 1224V 15 NUT, 2 M5
160 $43929001 s rEEr SOLENOID BRACKET
161 S42446001 217+Eh Yy 28X14 BOLT, SOCKET (/P WASHER) M6X1 4
163 543932000 HF—-Us1b/1FK SOLENOQID ASSY, PULLEY STOPPER
164 048070342 A1 RETAINING RING, E7

AT EE" " OPTION PARTS ”

126-2 547921009 1i7 L —HhAI—F BREAKER COVER, E
155-960-652
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S2 . §i71584% (BES-960BC,961BC) / Power table (BES-960BC,961BC) / Motorgestell (BES-960BC,961BC)
/ Mécanisme du plateau de la machine (BES-960BC,361BC)
/ Mecanismo de la mesa de la méquina (BES-960BC,961BC)

< HBEEE/ For Supply parts >
137—=
1383
&—111
135 114
136
134

" A7 B8R
! OPTION PARTS *

155-960-652
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s2. 87 8RR (BES-9608C, 961BC) / Power table (BES-960BC, 961BC) / Motorgestel! (BES-960BC, 961BC)
/ Mécanisme du plateau de la machine (BES-960BC, 961BC)
/Mecanismo de la mesa de {a maquina (BES-960BC, 961B()

REF.NO. CODE Q'TY Bxo NAME OF PARTS RM
26 549101009 1 ERii—LF SIDE COVER, LF
27 008400604 41+ b T R 04X6 SCREW, TRUSS M4X6
28 542376001 Y1 FARN=-Z2F1 SIDE COVERSTAY
29 018061236 2|7+ K b6xi2 BOLT, SOCKETM6X 12
30 025060236 2|ESHHRFLIIE WASHER, PLAINM 6
31 028060246 2|2 HR2-6 WASHER, SPRING 2-6
32 549102109 T4 Khii—1B SIDE COVER, LB
33 008400604 4| + b T AT8X6 SCREW, TRUSS M4X6
34 $42374009 1|41 Fhii~RF SIDE COVER, RF
35 008400604 3+ bS5 RA14%6 SCREW, TRUSS M4X6
36 $49103009 111 K/ —RB SIDE COVER, RB
37 008400604 2|+ b3 A 4X6 SCREW, TRUSS M4dX6
38 536478001 1H{RZbS POST, S
39 542366009 3| F —FIhi—NMA TABLE COVER, MA
40 $42395050 6|FF~F 418 F-TABLE BASE, B
41 0A5401006 BN R ESAX10 SCREW, PAN (5/P WASHER) M4X10
42 S$42367009 2|F—TFNAHN—MB TABLE COVER, MB
43 542385050 2IFF—J A 1B F-TABLE BASE, B
44 0A5401006 2|~z ESax10 SCREW, PAN (S/P WASHER) M4X10
45 542368009 HF—THri— TABLE COVER, L
46 542395050 17 —Ja 1B F-TABLE BASE, B
47 0A5401006 1FANnRRxe740 SCREW, PAN (5/P WASHER) M4X 10
48 42369009 17— FuHit—R TABLE COVER, R
49 542385050 17 —-Fs4B F-TABLE BASE, B
50 0AB401006 1|~ e 24410 SCREW, PAN (S/P WASHER) M4X 10
51 008400604 1 32|+ +>214X6 SCREW, TRUSS M4X6
52 542393001 Xz EB STUD, B
53 $42371101 2| F o TP AT o TABLE COVERSTAY
54 018501236 4|7 F K k5x12 BOLT, SOCKET M5X12
55 025050236 4lESHHRFIIS VWASHER, PLAINM 5
56 028050246 LNz HHR28 WASHER, SPRING 2-5
57 542370001 10K L POST, L
58 542402101 22 r1B POST, B
59 $42377009 Home bAan—, FRONT COVER, L
60 S42378009 3 7ar hAN—-M FRONT COVER, M
61 542379009 1|7me hHI—R FRONT COVER, R
52 008400604 | 32|+ + 5 204x6 SCREWY, TRUSS M4X6
28 42382109 PARN BB FARS SWITCH COVER
91 $42383009 EARNG RS FASS COVER, UR
92-1 542384009 Tipmdehn—t COVER, L UR
93 544529209 HoarrhH—-o3 COVER ASSY
93-1 S42406209 HroaxzHaHn- COVER
93-2 543913000 13 ~BESR) LABEL, BES(2)
a5 542381001 15{FbYhrh~ZF AU COVERSTAY, U
96 $42380001 Qb HLHANRN—RFID COVERSTAY, D
97 008400604 | 32|+ 3 234x6 SCREW, TRUSS M4xX6
98 018061036 | 24{7#KMH FexX10 BOLT, SOCKET M6X10
119 542386001 RIEJAN NIV, PCB SET PLATE
120 018061036 3| 7FERI FEX10 BOLT, SOCKET M&X 10
123 842410009 BlFYUY TR~ BRIDGE COVER ~— ~
124 S42446001 | 247 FHi 7 16x14 BOLT, SOCKET (5/P WASHER) MieX 14
130 542935001 HREL 4 5L BOBBIN STAND, L
131 021400206 MHaiadvra NUT, 2 M4
132 (28040246 i xyH x4 WASHER, SPRING 2-4
170 542104009 HFUYThn—E BRIDGE COVER, E
171 542446001 SiwaHib b ¥ 26X14 BOLT, SOCKET (5/P WASHER) M&6X 14
172 544520009 3{70 > AN —MB FRONT COVER, MB
175 547383009 3IFF 7 AT 1 AS F-TABLESTAY, A-S
176 547384009 2IEF —JIWRF 185 F-TABLE STAY, B-S
155-960-652
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S2 . Bih &% (BES-960BC,961BC) / Power table (BES-960BC,961BC) / Motorgestell (BES-960BC,961BC)

/ Mécanisme du plateau de la machine (BES-960BC,961BC)
/ Mecanismo de la mesa de la maguina (BES-960BC,9618C)

"FFa R
[ OPTION PARTS

< gramas/ For Supply parts >

1
S
111
_% 114
135 —@
136~
134—=4

175 x

99

155-960-652




52 . &)/ & B8{% (BES-960BC, 961BC) / Power table (BES-960BC, 961BC) / Motorgestell (BES-960BC, 961BC)
/ Mécanisme du plateau de la machine (BES-960BC, 961BC)
/ Mecanismo de la mesa de la maquina (BES-960BC, 961BC)

REF.NO. CODE  |qTy B A NAME OF PARTS RV
178 547927000 I EEE D CORD BUSH
YT B * OPTION PARTS *
92-2 546542009 Hemnonin—te COVER, LE
173 $46763001 2l rmnnswh—ES — 0 LABEL, E
" HBEsRS " For Supply parts "
111 $42446001 8|7+ H r Y T6x14 BOLT, SOCKET (S/P WASHER) M6X 14
114 542394001 Alserruvrrs LIGHT SETTING PLATE
115 542446001 87+ P ¥ Y T6X14 BOLT, SOCKET (S/P WASHER) M6X14
133 $43467001 4154 r P UYL EB LIGHT SETTING PLATE, B
134 018501236 | 8|7+ # M k5xi2 BOLT, SOCKET M5X 12
135 025050236 | 16| >¥H2F1Ys WASHER, PLAIN M 5
136 028050246 | 8{/1x¥Hx2s WASHER, SPRING 2-5
137 021500103 | 8|#v r1vas NUT, 1 M5
155-960-652
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S3 . By & B8R (BES-1260BC,1261BC) / Power table (BES-1260BC,1261BC) / Motorgestell (BES-12608C,1261BC)
/ Mécanisme du plateau de la machine (BES-1260BC,12618C)
/ Mecanismo de la mesa de la maquina (BES-1 260BC,1261BC)

< GRS / For Supply parts >

37 ety

B |

&8—111
:% =114
PR 5
et |

)

5
3
5
8
4

156-CB0-652
101



S3. &)1 &R (BES-1260BC, 12618C) / Power table (BES-1260BC, 1261BC}/ Motorgestell (BES-1260BC, 12618C)

f Mécanisme du plateau de la machine (BES-1260BC, 1261BC)
/ Mecanismo de la mesa de la maquina (BES-1260BC, 1261BC)

REF.NO. CODE Q'TY B NAME OF PARTS RVE
26 549101009 Tt KA —LF SIDE COVER, LF
27 008400604 A+ F 3 204X6 SCREW, TRUSS M4X6
28 542376001 Wi Fan—25q SIDE COVERSTAY
29 018061236 2|7+ rexaz BOLT, SOCKET M6X12
30 025060236 2lesHHRFLYE WASHER, PLAIN M 6
31 028060246 2INRFHH2-6 WASHER, SPRING 2-6
32 549102109 IR YR SIDE COVER, LB
33 008400604 41+ bS5 R 24X SCREW, TRUSS M4X6
34 S42374009 14 FRIN—RF SIDE COVER, RF
35 008400604 3|+ FTRTAXE SCREW, TRUSS M4X6
36 $49103009 141 FH/—RB SIDE COVER, RB
37 008400604 2+ FZ 2 04X6 SCREW, TRUSS V4X6
38 536478001 T1{RAbS POST, S
39 542366009 3|F~FhH - MA TABLE COVER, MA
40 S42395050 BlsF—~TAF TR F-TABLE BASE, B
41 0A5401006 Slr~anzezax0 SCREW, PAN {S/P WASHER) M4X10
42 $42367009 2|5 —FIHi—me TABLE COVER, MB
43 542395050 2{sF~TFAT 18 F-TABLE BASE, B
a4 0A5401006 2|F A0z E Faxi0 SCREW, PAN (5/P WASHER) M4X10
45 542368009 1HF—Fan-t TABLE COVER, L
46 542395050 1ez~Fng1B F-TABLE BASE, B
47 0AS5401006 1+~ zE3ax10 SCREW, PAN (S/P WASHER) M4X10
48 542369009 1F—-Fnn-r TABLE COVER, R
49 542395050 1|eF—~F418 F-TABLE BASE, B
50 0A5401006 lF~anze3ax10 SCREW, PAN (5/P WASHER) M4X 10
51 008400604 | 32|+ +5 Z214X6 SCREW, TRLSS M4X6
52 $42393001 G{24v Fs STUD, B
53 542371101 2F—FHhN—aF TABLE COVERSTAY
54 018501236 417+ b 5X12 BOLT, SOCKET M5X12
55 025050236 Gl HaFLYs WASHER, PLAINM 5
56 028050246 LN ZHFH 225 WASHER, SPRING 2-5
57 S42370001 | 10|#2 bL POST, L
58 542402101 rIE SNT: POST, B
59 S42377009 oo rhi—L FRONT COVER, L
60 $42378009 3j7ar kHn—-m FRONT COVER, M
61 $42379009 170> rphsiwr FRONT COVER, R
62 008400604 | 32|+ FZ 2 104X6 SCREW, TRUSS M4X6
88 545575009 Il eshoswhn—12 SWITCH COVER, 12
89 545576009 2ibmALHhIN—12 COVER, 12
a0 S45577009 1IahLRAN—12 COVER,R 12
91 545578009 TirhLhN—12 COVER, L 12
92-1 S42384009 I P P r AT COVER, LUR
o3 545579109 OB ThIN—-o 3 COVER ASSY
293-1 545580109 IR flnE ;3 FAT COVER
93-2 543913000 115 NILBES(2) LABEL, BES {2}
o4 S45581101 A EGE PE AT COVER, U12
26 S45583001 2ivmAunn—1 4 COVERPLATE
a7 542381001 Blrmhvhii—251y COVERSTAY, U
o8 542380001 Atrh BN~ AF 1D COVERSTAY,D
100 018301036 217+ 5L 1 3X10 BOLT, SOCKET M3X10
101 008400604 1 31|+ FrSA104X6 SCREW, TRUSS M4X6
102 018061036 19| 7+ # v+ eX10 BOLT, SOCKET M6X10
1% 549323009 1anzyr Enns- SIDE COVER
117 008400604 3|+ b2 23ax8 SCREW, TRUSS M4X6
119 42386001 IENANNIE R & PCB SET PLATE
120 018061036 3|F+Hn rexio BOLT, SOCKET M&X10
123 $42410009 Blouy R BRIDGE COVER
124 S42446001 | 24|7+H by I6X14 BOLT, SOCKET (/P WASHER) M6X14
130 S42935001 1HFEL2FL BOBBIN STAND, L
155-C60-652
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S3. #& 8% (BES-1260BC,1261BC) / Power table (BES-1260BC,1261BC) / Motorgestell (BES-1260BC,1261BC)
{ Mécanisme du plateau de la machine {BES-1260BC,1261BC)
/ Mecanismo de la mesa de la maguina (BES-1260BC,1261 BC)

| < pwmwa/ For Supply parts >

155-C60-652
103




$3. &)h & (% (BES-1260BC, 1261BC) / Power table (BES-1260BC, 1261BC) / Motorgestell (BES-1260BC, 1261BC)

/ Mécanisme du plateau de la machine (BES-1260BC, 1261BC)
{ Mecanismo de la mesa de la méquina (BES-12608C, 12618C)

REF.NO. CODE Q'TY ExAo NAME OF PARTS RV

131 021400206 Mo+ ba NUT, 2 M4
132 028040246 IHAE S E SN WASHER, SPRING 2-4
170 549104009 TN Lhin—¢ BRIDGE COVER, E

1171 542446001 5|7+ HEr 7 26X14 BOLT, SOCKET (5/P WASHER) M6X14
172 544520009 3|70 +HI—MB FRONT COVER, MB
175 $47383009 3FF—TJIAT1AS F-TABLE STAY, A-S
176 S47384009 25 —TAZXF AB-S F-TABLE STAY,B-S
178 547927000 Ha—-rFvin CORD BUSH

AT o o ERR " OPTION PARTS "
92-2 S46542009 iR P FARIN COVER, LE
173 547333001 21 b A STARTI2E L —~ b LABEL, E 12 START
174 547332001 3l r A STOPIZEDL — M LABEL, E 125TOP
"R " For Supply parts

111 $42446001 B{7HENFF T I6X14 BOLT, SOCKET (/P WASHER} M6&X14
114 $42394001 151 8pUYHAR LIGHT SETTING PLATE
115 $42446001 B|7H# by Z6X14 BOLT, SOCKET (5/P WASHER) Mi6X14
133 543467001 1714+ bUVYTT4R LIGHT SETTING PLATE, B
134 018501236 8| 7HHE I b5XI12 BOLT, SOCKET M5X12
135 025050236 | 16| HHxFTs WASHER, PLAINM 5
136 028050246 8| xHHF25 WASHER, SPRING 2-5
137 021500103 8|+ 125 NUT, 1 M5

155-C60-652
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S4 . Bih & E{E / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maqguina

< BES-960BC,1260BCH : < BES-961BC,1261BCH
/ For "BES-960BC & 1260BC" > / For "BES-961BC & 1261BC" >

155-960-652

T . $HEEREIEE{R / Needie bar and driving clutvh mechanism / Nadelstange und antriebskuppiung
/ Barre aiguille et mécanisme d’émbrayage d’éntrainement
/ Barra de aguja y mecanismo de embrague de mando

155-960-117
105



s4 . B hBFE8fR / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de [a méqguina

REF.NO. CODE QTY Er AT NAME OF PARTS R
< BES-960BC(, 1260BCH > < For "BES-960BC & 1260BC" >

103 542922009 ERPAE PR VAR, o I ¢ PANEL SETTING BASE

104 018062036 217 E b b 6X20 BOLT, SOCKET M6X20

105 025060236 2t HHRFT6 WASHER, PLAINM 6

106 028060246 2inxHHx2.6 WASHER, SPRING 2-6

107 546992001 2|V 73z TM4a8 KNOQOB SCREW, M4B

108 S42405001 vz by w14 PANELSETTING PLATE

109 002400514 4| 4 F N 24X5 SCREW, PAN M4X5

<BES-961BC, 1261BCH > < For "BES-961BC &1261BC" >

103 547561001 T AANNRRALTETT R VARIABLE PANEL BASE ASSY
103-1 547562001 HIAEY AR PANEL HOLDER

103-2 547563001 2187 TS5V b PANEL BRACKET

103-3 018501236 2 7R ksxaz BOLT, SOCKET M5X12

103-4 025050236 2eS¥HrF2Ts WASHER, PLAINM 5

103-5 509774001 2|4 % YM5 SHOULDER SCREW, M5

104 018062036 2P R ex20 BOLT, SOCKET M6X20

105 025060236 2\ES3HHrFITI6 WASHER, PLAINM 6

106 028060246 2|35 ¥ H 226 VWASHER, SPRING 2-6

109 002400514 4| 4+ F~N14X5 SCREW, PAN M4X5

155-260-652
T. #H4EEREHES (% / Needle bar and driving clutch mechanism / Nadelstange und antriebskupplung

/ Barre & aiguille et mécanisme d’embrayage d'entrainement
/ Barra de aguja y mecanismo de embrague de mando
REF.NO. CODE Q7Y bAoA NAME OF PARTS RV

1 552042001 GliayFaLN—twy | LEVERSET

1-1 532574101 BlF o RauLn LEVER

1-2 018501036 673K b5X10 BOLT, SOCKET M5X10

1-3 107550002 6l ROLLER

1-4 532575001 [0 PR o N s o PIN

1-5 148782001 Gl —H SPACER

& 542590001 biF BTy THREAD TAKE-UP BUSH

7 018501236 § 12|77 4H bsx12 BOLT, SOCKET MibX 12

& 542622001 GlF 7Ll THREAD TAKE-UP ARM PiIN

9 002400514 6| +F N34axs SCREW, PAN M4X5

10 552043001 Bl7FbnN—ty b TR. TAKE-UP DRIVING LEVER SET
10-1 $42621101 6l7rEr T EYLA-3 TR. TAKE-UP DRIVING LEVER ASSY
10-1-1 014400432 677K 3Iax4 SET SCREW, SOCKET (CP}Y M4X4
10-2 $32674101 6jzos ROLLER, 8

10-3 018501236 6|7 HR I b 5XI2 BOLT, SOCKET M5X12

10-4 148782001 6| A —1 SPACER

155-960-117
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U1 . BT (oF 73 3 8B 5) / Cap frame device (Option parts) / Matzenrahmen (Sonderzubehdr)
/ Chassis & chapeaux (Pigces en option) / Accesorio para prensor de sombreros (Piezasopcionales)

< T 1 7180x70mm / Sewing area "180x70mm"” >

25— 1-9
T

107

-15
1-1-36 1-1-28
1-1-17 1-1-35
b
<ambzem /Usingtheaorb. > ‘\%_ 1-13 2
155-960-940



U1. 1§ F#HZEBRE{R (F 7" = > #fan)/ Cap frame device (Option parts) / Miitzenrahmen (Sonderzubehér)
/ Chassis a chapeaux {Piéces en option) / Accesorio para prensor de sombreros (Piezas cpcionales)

REF.NO. CODE Q7Y Eax NAME OF PARTS RV
<#@BH T U 7180X70mm > < Sewing area "180X70mm” >
1 545051001 TR L7968 Y FSWBN CAP FRAME DEVICE SET, 6 SWBN
1-1 $44351001 IR AT DRIVER ASSY
1-1-1 544251000 6|1 R7—L4Lw GUIDE ARM, W
1-1-2 532862000 S |UZ PR TY T BALL BEARING, LINEAR
1-1-3 536498001 120 277 FaC0 RETAINING RING, INTERNAL C21
1-1-4 544253000 GIN—ZHA B A2 BASE GUIDE PLATE
1-1-5 544248001 12izO03aAnErA PIN, A
1-1-6 S44344001 12imA3ErD PIN, D
1-1-7 070606800 | 36i% v 7 y4renezz BALL BEARING, 60627
1-1-8 S44249001 12{n>- COLLAR
1-1-9 060400616 | 241287 > FM4Xe SCREW, BIND M4X6
1-1-10 S44638000 | 12i0-%— ROLLER
1-1-11 048170242 | 12|r 277+ 917 RETAINING RING, INTERNAL C17
1-1-12 012500832 | 36]7+E35x8 BOLT, SOCKET (FT) Mi5X8
1-1-13 $32859000 6iL—-n7Oovy RAIL BLOCK
1-1-14 004401003 | 12j+% 9 x¥ax10 SCREW, FLAT M4X10
1-1-15 544655001 67 Ky Fw DRIVING RING, W
1-1-16 $39497101 BIN—RIFXATEW BASE POSITIONING PLATE, W
1-1-17 062300416 | 12[F~am3xa SCREW, PAN M3X4
1-1-18 025030236 | 12|eSH¥HrF273 WASHER, PLAIN M 3
1-1-19 $32871100 | 30|0~5—~N—-2%% ROLLER BASE ASSY
1-1-20 08671003 | 48|+ A+ L A3X5D8 SCREW, PAN {5/P WASHER) M3X5
1-1-21 541223000 B|0—F == R AN~ SPACER
1-1-22 542583000 6|71 Tws WIRE, WB
1-1-23 144784002 Glx AT HHR WASHER
1-1-24 08671003 6| +-F N4 L A3X5DB SCREW, PAN (S/P WASHER) M3X5
1-1-25 544640000 | 12|{x4o-5- FEEDING ROLLER
1-1-26 052300606 | 12|+~a/ixkE53X6 SCREW, PAN (5/P WASHER) M3X6
1-1-27 S43486000 AL RrEr SVETE TAVE, & & CAP FRAME DEVICE SETTING PLATE
1-1-28 543487001 IRy RV E R SV CAP FRAME SASH
1-1-29 544262001 12097232 9M5 SCREW, KNOB M5
1-1-30 543490001 6|71 —~N— AR WIRE BASE, R
1-1-31 543489001 B 71 —m—RL WIRE BASE, L
1-1-32 004400814 ¢ 24|+ 3 04xs8 SCREW, FLAT M4X8
§-1-33 543491001 G| 71¥AF WIRE HOOK
i-1-34 060400616 6731 > FMaAXe SCREW, BIND M4X6
1-1-35 062402016 6|+ N2 maxzo SCREW, PAN M4X20
1-1-36 060400616 6131 > FM4XS SCREWY, BIND M4X6
1-1-37 060400416 O1/81 2 FMaxs SCREW, BIND M4X4
1-1-38 S44344001 fla0zELD PIN,D
1-1-3% 070606800 6|4 < a6z BALL BEARING, 60622
1-1-4¢ 060400616 61/%1 > FM4XE SCREW, BIND M4X6
1-1-41 532863001 B|F—LTFdT1HY ARM GUIDE BAR
1-1-42 504438001 1226V rh5~ SET SCREW COLLAR
1-1-43 012060632 | 24|77+ kL S56x6 SET SCREW, SOCKET (FT) M6X6
1-1-44 $32870000 | 18|A bwix—T 4 STOPPER RUBBER
1-1-45 544246000 | 12{F Dy TraHaED CAP HOLDER PLATE BAR
1-1-46 544643000 S|HT LTI A2L CAP HOLDER PLATE, L
1-1-47 S44644000 G|R7 LI 4R CAP HOLDERPLATE, R
1-1-48 OAB400806 | 24|+ F+~¥¥ 24X8D8 SCREW, PAN (5/P WASHER) M4X8
1-1-49 S44636000 | 12|FfoivvTra57-7 TAPE, CAP HOLDER PLATE
1-1-50 S$44261001 12{vvizxima SCREW, KNOB M4
1-1-51 544262001 BlYvIaIMs SCREW, KNOB M5
1-1-52 025060236 | 12|ts¥FHxFa96 WASHER, PLAINM 6
1-1-53 028060246 | 12|z ¥Hx26 WASHER, SPRING 2-6
1-1-54 021060206 | 12|22+ ts NUT, 2 M6

155-960-940
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Ut TBFRAEERR (4 7 3 = > 85h) / Cap frame device (Option parts) / Mutzenrahmen (Sonderzubehér)

/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

109

REF.NO. CODE Q'TY 3 ¢ NAME OF PARTS RV
i-2 S45052001 BI7~LaF1&"Y MEN FIXING ARM SET, 6 N
1-2-1 544252001 Bl7—LOFI1956 FIXING ARM, 6
1.2-2 $32877101 1211 7K A POSITIONING PIN, W/SCREW
1-2-3 532876001 GloF 1L PIN
1-2-4 155559001 blEz¥HX WASHER, PLAIN
1-2-5 028060242 Bl/INRYHT2E WASHER, SPRING 2-6
1-2-6 532874001 6iIZF AL/~ FEXING LEVER
1-2-7 532885001 Y IPPAC <% LEVER PIN
1-2-8 048020346 | 121+ AE2 RETAINING RING, E2
1-2-9 025060132 GlesHFHayave WASHER, PLAINS 6
1-3 S44353001 12i3 Y 77878 SEMI-SETTING FRAME ASSY, B
1-3-1 539469101 12iN— X727 A7 2 180W BASE FRAME ASSY, A 180w
1-3-2 539471101 12|N=R 77 4BSY 3 180W BASE FRAME ASSY, BS 180W
1-3-3 532861016 48145 026X3 SCREW, FLAT Mi2.6X3
1-3-4 542928101 12|80 r - 28 VISOR HOLDER BASE, B
1-3-5 062380506 2861 N 33X5 SCREW, PAN M3X5
1-3-6 539474100 1217 %77 8180W FRAME COVER, B 180W
1-3-7 32890001 | 24|FENbN—-R% 3 BOLT BASE ASSY
1-3-8 1839475100 | 12| 7 %77 ASY 2 180W FRAME COVER ASSY, AS 180W
1-3-9 532886001 12|75 F~N-2X CLAMP BASE
1-3-10 $32897000 | 12{/sFvay SNAP LOCK
1-3-11 061300616 24149 113X6 SCREW, FLAT M3X6
1-3-12 026030236 B3 HIIHAS WASHER, PLAIN 3
1-3-13 021300206 | 2412334V 3 NUT, 2 M3
1-3-14 532898001 12{7809h+7 HINGE
1-3-15 048050346 | 48:i 1 A7ES RETAINING RING, E5
1-3-16 532866000 | A8iFmm 4V b3 WING NUT, M3
1-3-17 026030236 | 4B|=Z¥Hx I HE3 WASHER, PLAIN 3
1-3-18 028030246 {1 4B\ x¥HR23 WASHER, SPRING 2-3
1-4 S44861001 TWew r2 o8 —3Yi0s SETTING FRAME GAUGE ASSY, SEM!
1ud1 544841001 VW) x GAUGE RING ASSY
1-4-2 544851001 MNITT RSN~ & FRAME STOPPER PLATE
1-4-3 544847001 2>z ¥s SHOULDER SCREW, M5
1-4-4 544848001 2INExHs SPRING HOOK
1-4-5 S$44849001 1= ZAFS SPRING, EXTENSION
1-4-6 S44852000 27814 FRAME HOLDERPLATE
1-4-7 0A5400806 Al 4 F 49 2 AXBDB SCREW, PAN (5/P WASHER) M4X8
1-4-8 S44854001 W28 Z7 04 COVER FRAME HOOK
1-4-9 0A5400806 2+ FNH 7 ZaXEDB SCREW, PAN (5/P WASHER) M4X8
1-4-10 544859001 HWHF—TFZ714148S GAUGE COPYING PLATE, S
1-4-11 0524006086 AN TINR 27 AXE SCREW, PAN (S/P WASHER) M4X6
1-4-12 544846001 1Wew 299507 CLAMPER
1-4-13 539498000 ey oo dAw RUBBER, SET FRAME
1-4-14 544853001 ey b7 HFHaw WASHER
1-4-15 $16631000 T TE L b axes KNOB BOLT, M8X25
1-4-16 018500836 47+ Kk 5X8 BOLT, SOCKET M5X8
1-4-17 025050236 AESHHEFLIS WASHER, PLAINM S5
1-4-18 544860001 "I 5FEAL% FRAME POSITIONING PLATE
1-4-19 U08671003 2} +-F N1 L A3IX5DB SCREW, PAN (5/P WASHER) M3X5
1-5 028050243 G/ x Y HR2-5 WASHER, SPRING 2-5
1-6 025050236 Bl HaFa™s WASHER, PLAIN M 5
1-7 542610001 GiL—ur RAIL BASE
1-8 018400836 1217 F F il 4X8 BOLT, SOCKET MidX8
1-9 542611101 GiFEY L TZHY b CAP BRACKET
1-10 149483001 6|V v EEILIVE KNOB BOLT, Mé&
1-11 542446001 12| 7FHRik b ¥Y 26X14 BOLT, SOCKET (5/P WASHER) M6X1 4
1-12 S4795%000 121K T2 50 p AN SPACER
1-13 DA5501006 6} + 7+~ 2 TBEX10DB SCREW, PAN {5/ WASHER) M5X10
1-14 532877101 121 F A POSITIONING PIN, W/SCREW
155-960-940




U1 BT HEB R (4 7 2 3 > 885) / Cap frame device (Option parts) / MUtzenrahmen (Sonderzubehor)
/ Chassis a chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE Q'Y B X NAME OF PARTS RMI
1-15 $51251001 Gl oy rass NEEDLE PLATE ASSY, C-FRAME
1-15-1 544929000 BINULRTITNE FELT
1-15-2 $48680001 Bl UNYTHA% NEEDLE HOLE PLATE, C-FRAME DEVICE
1-15-3 100360003 | 12|45% V238 SCREW, FLAT S\Mi2.38
1-16 $44648001 HEwvossFsA0 LABEL, SETTING PROCESS
155-960-940
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U2 . [§FREEE (5F 7 a »8E) / Cap frame device (Option paris) / Mitzenrahmen (Sonderzubehor)

/ Chassis & chapeaux (Pigces en option} / Accesorio para prenser de sombreros (Piezasopcionales)

< @51 ) 7 360 x 85mm / Sewing area "360x 85mm" >

T, it oot e At i s o e . werrrnen | wins A

Mo SN AMSAAAR  iSASr  wwwrer  ————— mrm—— ———

< amb&ER /Using theaorb. >
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155-960-940



U2 . 1B #EBEEME (oF 7 2 @ o 288h) / Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehor)
/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros {(Piezas opcionales)

REF.NO. CODE gy B oA NAME OF PARTS RMI
<#8 T U 7360X85mm > <Sewing area "360X85mm"” >
1 $45053001 1|H Y LT o648 Y FWBN CAP FRAME DEVICE SET, 6 WBN
f-1 $44351001 I AT ] DRIVER ASSY
1-1-1 $44251000 6|1 FEF7— LW GUIDE ARM, W
1-1-2 532862000 SlUZTH b XFY BALL BEARING, LINEAR
1-1-3 536498001 121 227 F 32028 RETAINING RING, INTERNAL C21
1-1-4 544253000 I s I ] BASE GUIDE PLATE
1-1-5 544248001 12icO03oesa PIN, A
1-1-6 544344001 12003920 PIN, D
1-1-7 070606800 | 36ix~ 9 /60622 BALL BEARING, 60677
1-1-8 S44243001 12ih 5~ COLLAR
1-1-9 060400616 | 24151 > KM4X6 SCREW, BIND M4X6
1-1-10 S44638000 12i0—3— ROLLER
1-1-11 048170242 121 b A2 PFASCT RETAINING RING, INTERNALC17
1-1-12 012500832 | 36|7F+Es5x8 BOLT, SOCKET (FT) Mi5X8
1-1-13 532853000 BlL—Frwe RAILBLOCK
1-1-14 004401003 12]+ 45 % 74X70 SCREW, FLAT M4X10
1-1-15 544655001 67 KU Fw DRIVING RING, W
1-1-16 539497101 BiN~AAFFALEIW BASE POSITIONING PLATE, W
1-1-17 062300416 12 ~Nam3xs SCREW, PAN M3X4
1-1-18 025030236 12|24 H2Fa93 WASHER, PLAIN M 3
1-1-19 $32871100 | 30— —~N—2%4 3 ROLLER BASE ASSY
1-1-20 UQ8671003 | 48]+ -+~ L A3X5DB SCREW, PAN {5/ WASHER) M3X5
1-1-21 $41223000 Bl —S5—R—AAN—Y SPACER
1-1-22 542583000 6{71Pwa WIRE, WB
1-1-23 144784002 O|FVFHITHHER WASHER
1-1-24 uo8e71003 6|+~ L R3XEDB SCREW, PAN (5/P WASHER) M3X5
1-1-25 544640000 12i#vJ0—5~ FEEDING ROLLER
1-1-26 052300606 12{7 R0z E53X6 SCREW, PAN (5/P WASHER) M3X6
1-1-27 543486000 BlEY LTIV LR YT R CAP FRAME DEVICE SETTING PLATE
1-1-28 S43487001 | G|HEDLIoHY L CAP FRAME SASH
1-1-29 544262001 121y w322 9M5 SCREW, KNOB M5
1-1-30 543490001 Bi71 v —~N—XZR WIRE BASE, R
1-1-31 543489001 6171 —~—2L WIRE BASE, L
1-1-32 004400814 | 24]++ 5 214X8 SCREW, FLAT M4X8
1-1-33 S43491001 IR R WIRE HOOK
1-1-34 060400616 617351 > FMiaxe SCREW, BIND M4X6
1-1-35 062402016 0]+ ~NIM4EX20 SCREW, PAN M4X20
1-1-36 060400616 6{/81 > Fvaxe SCREW, BIND M4X6
1-1-37 060400416 6|/41 > Fmaxd SCREW, BIND Mé&X4
1-1-38 544344001 6|lanaveEswp PIN,D
1-1-39 070606800 G|z v ren6zz BALL BEARING, 606ZZ
1-1-40 060400616 /81 > FMAXE SCREW, BIND M4X6
1-1-41 532863001 GBI TFT— LTy ARM GUIDE BAR
1-1-42 504438001 12{ eV H T — SETSCREW COLLAR
1-1-43 012060632 | 24|77+ kL S6X6 SET SCREW, SOCKET (FT) Mi6X6
1-1-44 $32870000 18{R by—d4L STOPPER RUBBER
1-1-45 544246000 12|y oI ra2aRy CAP HOLDER PLATE BAR
1-1-46 544643000 Sl R HHITTHL CAP HOLDER PLATE, L
1-1-47 $44644000 Gl YT 4R CAP HOLDERPLATE, R
1-1-48 0A5400806 1 24| +F+ ~H+ 34X8DB SCREW, PAN (5/P WASHER) M4X8
1-1-49 544636000 12| R4y I 1457 TAPE, CAP HOLDER PLATE
1-1-50 S44261001 12| ~33dM4 SCREW, KNOB M4
1-1-51 544262001 6V TIRIMS SCREW, KNOB M5
1-1-52 025060236 12|esHFARFLT6 WASHER, PLAINM 6
1-1-53 028060246 1213 H 326 WASHER, SPRING 2-6
1-1-54 021060206 12i2%2+% b6 NUT, 2 M6

155-960-940
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U2. TBF#iE B RB{%R (F 7 & > EB&R) 7 Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehor)
/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

713

REF.NO, CODE QTY bl A NAME OF PARTS RM
1-2 545052001 BT~ LTI Y FEN FIXING ARMSET, 6N
1-2-1 544252001 6|7-LITTITE FIXING ARM, 6
1-2-2 532877101 12|41 FF AL~ POSITIONING PIN, W/SCREW
1-2-3 532876001 siaFTE> PIN
1-2-4 155559001 GlEZHHX WASHER, PLAIN
1-2-5 028060242 6|/NRHH 26 WASHER, SPRING 2-6
1-2-6 532874001 GlmF o Lt FIXING LEVER
1-2-7 532885001 L N—E LEVER PIN
1-2-8 048020346 | 12jt Xx7E2 RETAINING RING, E2
1-2-9 025060132 Gl ¥HRLHTE6 WASHER, PLAINS 6
-3 544355001 1271 K&y F7UBY 3 WIDE SETTING FRAME ASSY, B
1-3-1 544254001 12IN—2AT77wWT % BASE FRAME ASSY, W
$-3-2 542928101 12§89 5 X—- 28 VISOR HOLDER BASE, B
1-3-3 062300506 | 241+ ~23X5 SCREW, PAN M3X5
1-3-4 S44257000 | 12|72 704w COVER FRAME, W
1-3-5 $44256001 12]Famisw HINGE, W
1-3-6 061300616 | 36|¥ > 13Xe SCREW, FLAT M3X6
1-3-7 026030236 | 36|uZHWHFxIH*3 WASHER, PLAIN 3
1-3-8 021300206 ; 36{2213V +3 NUT, 2 M3
1-3-9 $39459001 | 24i4> 2 ¥4 SHOULDER SCREW, M4
1-3-10 021400206 | 24222+ k4 NUT, 2 M4
1-3-11 S44255001 12|77 T N—-2W CLAMP BASE, W
1-3-12 $32897000 | 12inFrvao SNAP LOCK
1-3-13 062300506 | 243 <23X5 SCREW, PAN M3X5
1-3-14 021300206 | 24i2234V 3 NUT, 2 M3
1-3-15 S44258001 | 36(74279wWhHqIRFE> GUIDEPIN
1-3-16 028030246 | 36|/ xWH 23 WASHER, SPRING 2-3
1-3-17 S44645001 PGP o ey R CAP HOLDER BAR ASSY
1-3-18 U08671003 | 48] +-F~N+t L X3X5DB SCREW, PAN (5/P WASHER} M3X5
1-3-19 539460000 | 4Binq-E 7 )WY BINDER CLIP
1-4 544356001 HevbIoHF~T0 3 SETTING FRAME GAUGE ASSY, WIDE
1-4-1 544841001 WY 973 GAUGE RING ASSY
1-4-2 544851001 RS PA T FRAME STOPPER PLATE
1-4-3 S44847001 2{F 25 SHOULDER SCREW, M5
1-4-4 544848001 2\"%ar SPRING HOOK
1-4-5 S44849001 Tefx SPRING, EXTENSION
1-4-6 544852000 AR B FRAME HOLDER PLATE
1-4-7 DA5400806 4] +F A7 24X8D8B SCREW, PAN (5/P WASHER) M4X8
1-4-8 S44858001 Nr=—S+3115W GAUGE COPYING PLATE
1-4-9 052400606 41 ROINZE 74X SCREW, PAN (5/P WASHER) M4X6
1-4-10 S44846001 Hevbewosse7 CLAMPER
1-4-11 539499000 MNevr77dsw RUBBER, SET FRAME
1-4-12 544853001 ey F2o¥FA2w WASHER
1-4-13 516691000 1|/ FHA r8X25 KNOB BOLT, M8X25
1-4-14 018500836 41T F RN R 5X8 BOLT, SOCKET M5X8
1-4-15 025050236 QleFH¥H2FIIS WASHER, PLAIN M 5
1-16 544860001 HPKEEE F FRAME POSITIONING PLATE
1-17 U08671003 2|+ N L A3XEDB SCREW, PAN (S/P WASHER) M3X5
1-5 028050243 Gl/ixHHR25 WASHER, SPRING 2-5
1-6 025050236 BlESHFHRFIYS WASHER, PLAIN M 5
1-7 542610001 Bl RAIL BASE
1-8 018400836 1 12]7+#) +axs BOLT, SOCKET M4X8
1-9 542611101 GRS TFHY b CAP BRACKET
1-10 149483001 6|V = zdbMe KNOB BOLT, M6
1-11 542446001 12| 7+HE N 7 16X14 BOLT, SOCKET (5/P WASHER) M6X1 4
112 S47959000 | 121K LISV b ANR—H SPACER
1-13 0A5501006 6f Y7 I5X10D8 SCREW, PAN (S/P WASHER) M5X10
1-14 532877101 1211 F¥ A POSITIONING PIN, W/SCREW
155-960-940



U2 1E-FR4EEBER (7 2 g » BRdh) / Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehér)
{/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE Q'TY B Ao NAME OF PARTS RMY
1-15 551251001 IESBVARTE & B NEEDLE PLATE ASSY, C-FRAME
1-15-1 544929000 ARV 8- R I FELT
1-15-2 548680001 V1B AV R d ks & NEEDLE HOLE PLATE, C-FRAME DEVICE
1-15-3 100360003 | 12{¥ 5% v238 SCREW, FLAT 5\M2.38
1-16 544648001 HET L7275~ LABEL, SETTING PROCESS
155-960-940
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. F%BE (7 3 B E&) / Bobbin winder mechanism (Option paris)

/ Spuler (Sonderzubehdyr) / Mécanisme du bobineur (Pieéces en option)

/ Mecanismo del devanador de la canilla (Piezasopcionales)

2-4

] 3
[ S | [
—_ e e R D

Ne—

S
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V., &R (F 73 3 - 8B&H) / Bobbin winder mechanisme (Option parts)
/Spuler (Sonderzubehdr) / Mécanisme du bobineur (Piéces en option)
/ Mecanismo del devanador de la canilla {Piezas opcionales)

REF.NO. CODE Q'Y ki X oA NAME OF PARTS RM
2 542936001 L EED R e R BOBBIN WINDERSET, B
2-1 531973109 HrbwdumFos BOBBIN WINDER ASSY
2-1-1 008300604 41+ b5 RAA3X6 SCREWY, TRUSS M3X6
2-1-2 535032101 2| A2 TV26X55 SCREW, M2.6X5.5
2-1-3 028260242 2|5 HH 228 WASHER, SPRING 2-2.6
2-1-4 539901001 11 rexdy SHAFT, B-WINDER
2-1-5 014300332 2{FH 7K E3K3 SET SCREW, SOCKET (CP} M3X3
2-1-6 154024001% 1iFgravx BOBBIN PRESSER
2-1-7 154092001 E R R P BOBBIN WINDER CLAW
2-1-8 014680422 2IPH P ARTAITIHRE SET SCREW, SOCKET (CP} SM4.37
2-1-9 152361001 T hvxL/A— LEVER, B-WINDER
2-1-10 152362001 T hex g3 SHOULDER SCREW
2-1-11 111942001 11 2/5% SPRING, PLATE
2-1-12 111943001 ER R - FAT S WASHER
2-1-13 060660512 1]/%9 > F318.40X5 SCREW, BIND SM3.18-40X5
2-1-14 152363001 ERESLIPAT .\ SPRING, TWIST A
2-1-15 047301042 HWATY T PIN, SPRING ROLL AW3
2-1-16 152364001 2\h5— COLLAR
2-1-17 146197001 HrbvHhzox THREAD CLAMP ASSY
2-1-17-1 146198001 T b YHIAR THREAD CLAMP KNIFE
2-1-17-2 146199001 11 evHhivs THREAD CLAMP DISC
2-1-17-3 146200001 THhX7Cs4 RETAINING RING, C54
2-1-17-4 144505000 T FPoF 1% SPRING
2-1-17-5 118764002 Vw837 SHOULDER SCREW, SM4.37
2-1-18 539847001 AR E—273 BOBBIN WINDER MOTOR ASSY
2-1-18-1 $39908000 M bwxE—4 MOTOR, BOBBIN WIDER
2-1-18-2 152507000 HEASA=FS MICRO SWITCH, D
2-1-18-3 152508000 v oO7o5L—-% MICRO ACTUATOR
2-1-18-4 152509000 Tjwsaraxy e NYLON CONNECTOR, £
2-1-18-5 552851001 2{E % — 2+ #1854 TERMINAL PIN, #1854
2-1-19 152645001 IR o e BOBBIN HOLDER
2-1-20 062300616 1| F~aM3Xs SCREWY, PAN M3X6
2-1-21 025030236 1es¥AxFays WASHER, PLAINM 3
2-1-22 158597001 R P A STOPPER, B-WINDER
2-1-23 521103000 IR E A TALE: -3¢ BOBBIN WINDER HARNESS, C
2-1-24 $16669000 1Fa77 %050 PROTECTOR, 0.5A
2-2 542926001 TN bvHRFA BOBBIN WINDERSTAY
2-3 0A5301005 214 FANHFH Z23K10D8 SCREW, PAN (S/P WASHER) M3X10
2-4 542935001 2Rz TL BOBBINSTAND, L
2-5 021400206 2123+ b4 NUT, 2 M4
2-6 145571101 A b PLFr18173 GUIDE BRACKET ASSY, B-WINDER
2-7 145446001 204 rFAYLED DISC, TENSION
2-8 100401001 A hFED R TENSION SPRING
2-9 100136001 A rFaIULFY b NUT, TENSION
2-10 052400806 HF~anzeF4ax8 SCREW, PAN (S/P WASHER) M4X8
2-11 546972001 I EEY SPOOL SHAFT
2-12 028050246 TN x¥HxR25 WASHER, SPRING 2-5
2-13 021500103 1+ r1 s NUT, 1/M5
2-14 546757000 HEFAV AN SPOOL MAT
2-15 543912000 NI redT—an—3A7% B-WINDER MOTOR HARNESS ASSY
155-960-940
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W1. K- &y b (BAS-960BC, 961BC ; 73 3 i)

/ Boring attachment set (BAS-960BC, 961BC ; Option paris) / Anbausatz (BAS-960BC, 961BC; Sonderzubehor)
/ Jeu d'accessoires {BAS-960BC, 961BC ; Pleces en option)

/ Juego de fijacion (BAS-960BC, 961BC ; P|ezas opcionales)

155-860-940
W2 . s—U &y b1 (BES-1260BC, 1261BC ; 7 3 »ER)

/ Boring attachment set (BES-1260BC, 1261BC ; Option parts)
/ Anbausatz (BES-1260BC, 1261BC ; Sonderzubehdr)
/ Jeu d'accessoires (BES1260BC, 1261-BC ; Pidces en option)
/ Juego de fijacion (BES-1260BC, 1261BC ; Piezas opcionales)

155-C60-940
17




W1. K-~ J > F 4y b (BES-960BC, 961BC; o+ 7 & 7 - ER&H)
/ Boring attachment set (BES-960BC, 961BC ; Option parts)
{ Anbausatz (BES-960BC, 961BC ; Sonderzubehor) / Jeu d’accessoires (BES-960BC, 961BC ; Pigéces en option)
/Juego de fijacion (BES-960BC, 961BC ; Piezas opcionales)

REF.NO. CODE Q'TY BELXq "NAME OF PARTS RV
3 S42607001 K- dRY beH BORING DEVICE SET, 6H
3-1 536402001 iR~ dHANY 1293 N-PLATE ASSY, BORING DEVICE
3-1-1 536403001 (BRI = B FAY I NEEDLE PLATE, BORING DEVICE
3-1-2 536404000 IAVEE ST KNIFESUUPPORT, NEEDLE PLATE
3-1-3 532482001 AV N -1 NEEDLE HOLEPLATE, T=0
3-1-4 100360003 12|72 %238 SCREW, FLAT S\12.38
32 536409101 BlE~ U FFH~ K7} F-GUARD ASSY, BORING DEVICE
3-3 $19951001 GlHR— )T A2 Y+ BORING KNIFESET
155-960-940
W2 SR~ w94z« | (BES-1260BC, 1261BC; #+ 7 ¥ = - Ei4h)
/ Boring attachment set (BES-1260BC, 1261BC ; Option parts)
f Anbausatz (BES-1260BC, 1261BC ; Sonderzubehor)
/ leu d'accessoires (BES-1260BC, 1261BC ; Pidces en option)
/luego de fijacion (BES-1260BC, 1261BC ; Piezas opcionales) .
REF.NO. CODE__ QY bAAf NAME OF PARTS RM
3 $51258001 TR —U g2 beH12M BORING DEVICE SET, 6H-12N
3.1 536402001 Blsi—usdamn4293 N-PLATE ASSY, BORING DEVICE
3-141 536403001 GlR—-LFIINn) AR NEEDLE PLATE, BORING DEVICE
3-1-2 536404000 AV EE F VS KNIFE SUUPPORT, NEEDLE PLATE
3-1-3 532482001 GINUTFTFT40 NEEDLE HOLE PLATE, T=0
3-1-4 100360003 | 12|93 % ¥238 SCREW, FLAT SM2.38
3-2 $48397001 (IR 4 B F-GUARD ASSY, BORING DEVICE
3-3 $19951001 G~ T A RAEY b BORING KNIFE SET
155-C60-940
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X1 . FIEEEEG (FIRER5) / Attachment set (Supply parts) / Anbausatz (Lieferteile)
/ Jeu d’accessoires (Pieces fournies) / Juego de fijacién (Piezas de suministro)

4-36

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
;
|
|
|
|
|
|
|
|
|
|
|
|
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X1 . (TEESER (FHIAER&) / Attachment set (Supply parts) / Anbausatz (Lieferteile)

/ Jeu d'accessoires (Piéces fournies) / Juego de fijacidn (Piezas de suministro)

REF.NO. CODE |qQTY B iA NAME OF PARTS RV
4 S45648201 tloavrazvirss LOWER SHAFT UNIT
4-1 $42509000 HPEP L T LOWER SHAFT CASE
4-2 $42510051 HPEPrFEE R o LOWER SHAFT SLIDE CASE
4-3 542511101 110834 LOWER SHAFT
4-4 $42512000 Hogvoan—w SPACER
4-5 048190242 1| s A 7FIHC09 RETAINING RING, INTERNAL C19
4-6 070698800 1187 U4 469827 BALL BEARING, 69822
4-7 048080142 IR PPrELLs: RETAINING RING, EXTERNAL C8
4-8 $42513051 1Ny as9231RE SLIDE PIN '
4-9 081004870 1j04) > sa O RING, $4
4-10 012060636 17+ S6x86 SET SCREW, SOCKET (FT) M6X6
4-11 542515201 e OPY I COUPLING HUB, F
4-12 542516301 1AV TV FNTRrY 3 COUPLING HUB ASSY, R
4-13 $42517000 1 roFLRY TORQUE DISK
4-14 012500536 4|7+ & 55%5 SET SCREW, SOCKET {FT) M5X5
4-15 $45639000 HasvELFTE-251758 STEPPING MOTOR ASSY, S1
4-16 018301036 3|7 b 3X10 BOLT, SOCKET M3X10
4-17 025030136 2les¥H2rv3a3 WASHER, PLAINS 3
4-18 $42520001 NogUsevt—12 SENSOR PLATE, L-SHAFT
4-19 549797001 (TS ¥ VIO ] SENSOR PCB ASSY, BC
4-20 545637000 Hogvotrtn—22173 L-SHAFT SENSOR HARNESS ASSY, 1
4-21 060400616 {734 » £ Maxs SCREW, BIND M4X6
4-22 060300516 2084 > F3X5 SCREW, BIND M3X5
4-23 532474001 HEEIA MOVABLE KNIFE
4-24 $32475001 11o2294 SCREW, M4
4-25 $32476001 11 ke nhs— COLLAR, M-KNIFE
4-26 532477001 1Hasan FIXED KNIFE
4-27 $50674001 HAVEE T B3 SCREW, SPECIAL M3X5.5
4-28 536135001 IEENY DEE- THREAD HOLDING PLATE
4-29 $32480001 1|3 2 &% ¥3x25 SCREW, M3X2.5
4-30 $42461151 IV EE Y Fe NEEDLE PLATE BASE
4-31 047200542 a7y sesam PIN, SPRING ROLL AW?2
4-32 062400816 4|+ ~maxs SCREW, PAN M4X8
4-33 S04557000 184 1PLTIM BAND, PLTIM
4-34 542526000 1|9 — 3 2 zer6r202% 3 THERMISTOR ASSY, ;EF6F202
4-35 S42519000 1ar itz SPRING, COIL
4-36 $42514000 Nogvor—ann- LOWER SHAFT CASE COVER
4-37 $47228000 GBI PA RUBRER CUSHION
6 S44771000 HRUTRFNF—-T TAPE
7 $S44772000 HoavhoeyFvoys ADHESIVE, INSTANTANEQUS
8 546311000 xRz ewsrvogy ADHESIVE, EPOXY
155-960-940

120



X2 . fI BB (F 7 a »8&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehdr) / Jeu d accessoires (Piéces en option)
/ Juego de fijacion (Piezas opcionales)

155-960-840
121




X2 . HEEERR (of 72 3 - 885&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehor) / Jeu d'accessoires (Piéces en option)
/ Juego de fijacién (Piezas opcionales)

REF.NO. CODE QY LA NAME OF PARTS RME
20 47925001 1w braoweEe Y b FLUOR. LAMP DEVICE SET, F 40W
20-1 546560000 11120 b 740w R FLUORECENT LAMP, F1 40W
20-2 546561000 1139 Frr40wWR2 FLUORECENT LAMP, F2
20-3 546546000 2 ey LS TFaow FLUORECENT LAMP, 40W
20-4 026120236 AleESHHRIH*2 WASHER, PLAIN 12
20-5 546756000 1 k3> Xa95va7 2 TRANSFORMER ASSY, 495VA
20-5-1 $46739000 1] 052 2495VA TRANSFORMER, 495VA
20-6 S46540001 L T b burds SETTING PLATE, G-WIRE
20-7 0180614356 {7 ki hex14 BOLT, SOCKET Mi6X 14
20-8 546534000 | 20|F9 i dAa RUBBER CUSHION
20-9 S47270001 | 24|7+#HN ¥ 7 26X30 BOLT, SOCKET (S/P WASHER) M6X30
20-10 $47515001 WFsrvk BRACKET
20-11 542446001 Ai7FHEI Y9 2EX14 BOLT, SOCKET (5/P WASHER) MeX 14
20-12 $47919009 17— 4L1RY 3 ARM ASSY, 1R
20-12-1 $46536009 H7— 41 ARM, 1
20-12-2 158882009 stz RUBBER CAP, 22
20-12-3 117934009 2id4+t:135 RUBBERCAP, 13.5
20-13 547912009 1N\F—A1Ly 3 ARM ASSY, 1L
20-13-1 546536009 17— 41 ARM, 1
20-13-2 158882009 Hdak22 RUBBER CAP, 22
20-13-3 547903000 NHr1adbon—5A7 3Rf HARNESS ASSY, RF F-LAMP
20-13-4 S479413000 217y & 11B-0813 BUSH, TB-0813
20-14 846537001 217~ 42 ARM, 2
20-15 $47337001 P L VER] CONNECTING PLATE
20-16 018061636 | 10{7+£M +6Xi6 BOLT, SOCKET M6X16
20-17 028060246 | 10N EHFH 226 WASHER, SPRING 2-6
20-18 025060236 | 10iESH¥H2Fmm6 WASHER, PLAIN M 6
20-19 021060106 | 10]1> 2+ 16 NUT, 16
20-20 546538001 2L FHF A1 R POSITIONING PLATE, 1
20-21 546539001 2i1FEAT%2 POSITIONING PLATE, 2
20-22 539821000 3im— K232 79p7 CORD CLAMP, 19P7
155-960-940
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Y . $ThIE#® HERBAR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

155-860-501

Z1 . fE & B (BES-961BC, 1261BC) / Accessories (BES-961BC, 1261BC) / Zubehdr (BE961BC, 1261S-BC)
/ Accessoires (BES-961BC, 1261BC) / Accesorios (BES-861BC, 1261BC)

155-061-210
123




Y . g 8RR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE QY X NAME OF PARTS RV
1 536500000 GV EEE -2 SN -3 SENSORSETTING PLATE, B
2 536220001 ERREE T FAE A SENSOR PCB ASSY
3 0A4300605 21+~ T 3KEDA SCREW, PAN (5/P WASHER) M3X6
4 0A5400806 21+ ~H Y 3 4X8DB SCREW, PAN (5/P WASHER) M4X8
5 $20913000 fio—4#U—-1T>a-4K ROTARY ENCODER, JK
&6 515281001 HIa—d754Y ENCODER BRACKET
7 0A5300805 21+ F~NY 47 13X8DB SCREW, PAN (5/P WASHER) M3X8
8 542347001 frxra—-4F30k1142 ENCODER ADJUSTMENT PLATE
g UA0130001 RS 3 SHOULDERSCREW
10 0AS400806 21+ F N2 I 4AX8DB SCREW, PAN (5/P WASHER} M4X8
155-960-501
Z1. fTB 5L R1% (BES-961BC, 1261BC) / Accessories (BES-961BC, 12618C) / Zubehor (BES-961BC, 1261BQ)
! Accessoires (BES-961BC, 1261BC) / Accesorios (BES-961BC, 1261BC)
REF.NO. CODE QTY =R e NAME QF PARTS Rivt
< BE-1008 > <For "BE-100" >
70 547052000 1|DOSV/A— % A5M7 3 DOS/V HARNESS ASSY, 5M
155-961-910
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Z2 . {4E 5 B3{% / Accessories / Zubehor / Accessoires / Accesorios

155-960-910
125



72 AR SESR / Accessories / Zubeh6r / Accessoires / Accesorios

REF.NO. CODE QTY o NAME OF PARTS RM
1 122991001 MW7 JekeH®) 7490 ACCESSORY BAG
6 142443001 12 ¥ w7 L1.0%52 SCREWW DRIVER, 1.9X52
7 118837001 & 5+ 7 23.4X70 SCREW DRIVER, 3.4X70
8 101572101 a3 =7255%190 SCREW DRIVER, 5.5X190
9 150332001 1HFSAKS1/8—-NO2 SCREW DRIVER, 2X100
10 150335001 1Hen 7K XixFs HEXAGONAL WRENCH, 5
1 118064001 1|6h ey Ziidg HEXAGONAL WRENCH, 4
12 142721001 tlen #2143 HEXAGONAL WRENCH, 3
13 154125001 1leh o 28425 HEXAGONAL WRENCH, 2.5
14 142002001 Teh o Hiry Ri8F2 HEXAGONALWRENCH, 2
15 $46430001 3 S AV A R HEXAGONAL DRIVER, 1.5
16 107780001 1| R85 10X12 WRENCH, 10X12
17 142205001 11278778 WRENCH, 7X8
18 $08132001 11xJ8+55 WRENCH, 5.5
19 159794001 18{HE BOBBIN
20 515629111 122 NUDBXKS#11Y 2 NEEDLE ASSY, DBXKS {(#11)
21 184783001 AV A SCISSORS
22 117466000 e+ b PINCETTE
25 S00966100 NFYy~222v30 GREASE TANK, 30
26 $08170001 TzHiaxv~vTs SCREW DRIVER, Z-TYPE
29 532841051 iy For—3 BOTTOM DEAD CENTER GAUGE
30 114483002 I E R Rt OILER ASSY
31 154702101 HAtsss OIL TANK
34 542570101 Y i PRESSER FOOT
35 5$32656051 20 FF AN POSITONING BAR
36 520833080 3Gt a— X 8A GLASS FUSE, 8A
37 S43641000 2|Gk 1~ XBAFB GLASS FUSE, 8AFB
38 §43642000 162~ X1A GLASS FUSE, 1A
39 543643000 TG o —20.24 GLASS FUSE, 0.2A
40 502887000 1ez—X154 FUSE, 15A
41 S43468000 AR o n RUBBER CUSHION
42 $33818001 AiL A LRT R LEVELCARION BOTTOM BOARD
< BES-060BC, 961BLCA > < For "BES-960BC & 9671BC" >
46 $34455000 | 60(% v r160L NET, 160L
< BES-1260BC, 1241BCH » < For "BES-1240BC & 1261BC" >
46 $34455000 | 8CG|{%v k160L NET, 160L
47 115157001 1647 K9 A6 HEXAGONALWRENCH, 6
< BES-960BC, 961BCHA > < For "BES-S60BC & 961BC" >
48 535839000 BldLTayvvy ... L=140 | RUBBER PLATE MAGNET ............... L=140
49 347551000 GlAT—Iw pg¥ 3 SPOOL MAT ASSY, 9
49-1 S46757000 | B54{R7—= Vb SPOOL MAT
< BES-1260B{, 1241BLH > < For "BES-1240BC & 1261BC" >
48 546967000 Gidar2¥ 344185 .. L=185 |RUBBERMAGNET,PLATE 185 .......... L=185
49 547552000 BixF—nwykiay s SPOOL MAT ASSY, 12
49-1 S46757000 | 72{RT—-nww b SPOOL MAT
155-960-910

ONMEROBMEEETZIEFBUET,
@ The details of included accessories are subject to change.
® Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
@ Les détails des accessoires inclus sont sujets & des changements.

® Los detalles des accesorios incluidos pueden variar.
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72 . {HESRB% / Accessories / Zubehor / Accessoires / Accesorios

OHBROBIBUEEET A LGN ET,

@ The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
® Les détails des accessoires inclus sont sujets a des changements.

@ Los detalles des accesorios incluidos pueden variar.
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‘REF.NO. CODE Q'TY BEAda NAME OF PARTS RV
51 543464001 Nt F7eEs GAUGE PIN, POSITIONING '
52 504926100 17U —2%7BR2 GREASE TANK, BR2
53 544342000 P INJECTION PUMP
54 $44343000 ey b DROPPING PIPET
56 S46758001 | 24]7 FoNnANR-—H SPACER, MIOVEABLE KNIFE
60 $42358001 {1 rRFHAAFA COTTON STAND STAY
62 542446001 A| PRI b7 26X14 BOLT, SOCKET (S/P WASHER)} M6X1 4
64 122992001 HEP P BRUSH

< BES-960BC, 9618CH > < For "BES-960BC & 961BC" >
72 548406000 Y R A SV - T ] SPOOL MAT ASSY, -9
72-1 548405000 | S41R7—HwY bS SPOOL MAT, S
< BES-1260BC, 1241BCH > | <For "BES-1240BC & 1261BC" >
72 548407000 6|x7—wYrs129 8 SPOOL MAT ASSY,S 12
72-1 S48405000 | 72{xXF IV S SPOOL MAT, S
155-860-910




Op1 . BL w 5% (773 a > 8&) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehdr)
/ Cadre de broderie (Pidces en option) / Bastidor de bordado (Piezasopcionales)

CODE & %/ NAME OF PARTS Lv b /L set Rt /R set
 lyvrseFLey R
8542292101 % | TyBULAR ROUND ARM SET, L
| yvesesREY s
$42295101 X | ypULAR ROUND ARM SET, R
& % /NAME OF PARTS @iz y7 / Sewing area
$42330001 x | YVvo30x43s2
TUBULAR FRAME ASSY, 30x43
285x 410mm
YYD H—055 2
544700001 TUBULAR FRAME ASSY, 05 30x50mm
YT H—078
S44703001 TUBULAR FRAME ASSY, 07 55x70mm
I H—104 S
539101001 TUBULAR FRAME ASSY, 10 85x 100mm
$39105001 e E ASSY. 13 115x 130mm
YyIH—1653
548377001 TUBULAR FRAME ASSY, 16 ¢ 160mm
Wy H—198 2
S49380001 TUBULAR FRAME ASSY, 19 ¢ 190mm
SHRES D507
515623000 TUBULAR ROUND FRAME, TFA-07 $ 30mm
SrnE) 7509
§15624000 TUBULAR ROUND FRAME, TFA-09 T [ #50mm
FoAE/D5—12 \
515625000 TUBULAR ROUND FRAME, TFA-12 Gy ] | ¢80mm
THRESIH15 o iriT
515626000 TUBULAR ROUND FRAME, TFA-15 ¢ 110mm
SouT/ 0518
535655001 TUBULAR ROUND FRAME, TFA-18 ¢ 140mim
FH0ES TH—24X24
$15627000 TUBULAR ROUND FRAME, TFA-24x24 205x200mm
S HAE 9 5—24X30
S15628000 TUBULAR ROUND FRAME, TFA-24X30 285x215mm
T HOES D L~32%45
S36495001 TUBULAR ROUND FRAME, TEA-32X45 410x260mm
Bymme / For supply parts
33207000 T o1 S=8mm, L=21mm
533208000 o, 28 S=8mm, L=23mm
$33209000 57 S=8mm, L=27mm
$29634001 W L S=8mm, L=31mm
155-060-201

FERER D — FEIC X BSRBEShTLSBRIZ. FEPBRTT.

+ The parts indicated by the symbol in the 3 parts code column are standard parts.
¥ Die in der Teilecodekolonne aufgefiithrten Teile, die mit dem Symbol 3% bezeichnet sind Standardteile.
¥ Le symbole 3 dans la colonne de code de pigces indique les piéces normales.
¥r Las piezas indicadas con el asterisco 3 en fa coumna de cadigo de piezas son piezas normales.




Op2. #lLw D58 (7 3 888 / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehdr)

/ Cadre de broderie {Piéces en option) / Bastidor de bordado (Piezasopcionales)

CODE

# % / NAME OF PARTS

543465001

LAt b—ALE
HOLPER BASE FRAME ASSY

ABJUSTING SCREW, L

g% /NAME OF PARTS fgzy 7 /Sewing area
.| esvs%0x48s s
543473001 : SQUARE FRAME SET, 30x43 285x410mm
. | esos30x4sss
S33804101 % | SOUARE FRAME SET, 30x48 450x305mm
S5 521
515642001 FOUND FRAME SPF-21 ¢ 175mm
Ty9525
515646001 ROUND FRAME SPF-25 ¢ 210mm
50T 526%24
515650001 SQUARE FRAME, SPFA-24x24 205x200mm
5o 7585%23
515654001 SQUARE FRAME, SPFA-45x23 415x170mm
HoTL45X2T
$15658001 SQUARE FRAME, SPFA-45X27 415x215mm
$hoT5a5%32
S$15660001 SQUARE FRAME, SPFA-45x32 415% 260mm
HWgRss / For supply parts
4B FmtR
$46999001 S KO8 MaB / For setting the holder
base assy
$33207000 voFavel 2l S=8mm, L=21mm
ADJUSTING SCREW, 2t =8mim,
. GoFavelRTs
9 oFa el 22T
$29634001 707 ase R S=8mm, L=31mm

WESEI— FHEIC X PERS A THIBRE. BEBRTY.
Y The parts indicated by the symbol in the 3 parts code column are siandard paris.

155-960-201

¥t Die in der Teilecodekolonne aufgefihrien Teile, die mit dem Symbo! 3 bezeichnet sind Standardteile.

vrLe symbole ¥ dans la colonne de code de pigces indique les piéces normales.

Yr Las piezas indicadas con el asterisco ¥ en la coumna de ¢édigo de piezas son piezas normales.
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Op3 . WL 5% (A7 3 8K) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehtr)

/ Cadre de broderie (Pigces en option) / Bastidor de bordado (Piezasopcionales)

CODE

& £ /NAME OF PARTS

543465001 X

LS0s3uIib-ASE
HOLDER BASE FRAME ASSY

£ % /NAME OF PARTS

gy 7/ Sewing area

L EORER

LEIARILDY .

515612000 SPIDER NET FRAME HOLDER, PFH2-2 / For holding

the spidernet frame

HEIATH—07

$15613000 SPIDER NET FRAME, SPFH07 | | o
FhOH—07

515618000 INNER ROUND FRAME, SPF-07 ¢ 30mm
BEIRTH—09

515614000 SPIDER NET FRAME, SPFH08 | 27 X | =
+h95—09

515619000 INNER ROUND FRAME, SPF-09 ¢ 50mm
LEIRTE—12

§15615000 SPIDER NET FRAME,SPFH2 |  — |} e
FhoH—12

515620000 INNER ROUND FRAME, SPF-12 ¢ 80mm
pEs2OH-18 4 —

515616000 SPIDER NET FRAME, SPFH-15
Fne—15

$15621000 INNES& ROUND FRAME, SPF-15 ¢110mm
sEIRT2—18

S15617000 SPIDER NET FRAME, SPFH-18 | ¢  TTTTT
FhoL—18

$15622000 INNER ROUND FRAME, SPF-18 ¢ 140mm

wsmme / For supply parts

D &F a9k U210 _

$33207000 ADJUSTING SCREW, 21 S=Bmm, L=21mm
JHF a9l P23

533208000 ADJUSTING SCREW, 23 S:Smm, L=23mm
D5F a4l X027
THF bl 2RIl

155-960-201

WEBS T — RRIC X BMEBINTHSRRE. BERRTY,
¥r The parts indicated by the symbol in the 3 parts code column are standard parts.

Y% Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbol 3¢ bezeichnet sind Standardteile.

¥r Le symbole 3 dans la colonne de code de pigces indique les pieces normales.

¥r Las piezas indicadas con el asterisco ¥ en la coumna de ¢6digo de piezas son piezas normales.
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Op4 . BIL w 58 (473 a »»85) / Embroidery frame (Option paris) / Stickereirahmen (Sonderzubehdr)

/ Cadre de broderie (Pices en option) / Bastidor de bordado (Piezasopcionales)

WER O — FRIC X ARBEIITHIERIE. REBRTT.
¥c The parts indicated by the symbol in the 3 parts code column are standard parts.

CODE B 4/ NAME OF PARTS
o lyveEserieyr
542292101 % | 1151l AR ROUND ARM SET, L
' L P yvEIeFREYL '
542295101 % | TU/BULAR ROUND ARM SET, R
& %/ NAME OF PARTS g v 7 / Sewing area

YT H23X24H 5

$44715001 TUBULAR FRAME SET, 23x24 220x 225mim
Wy £23x434 &

544720001 TUBULAR FRAME SET, 23x43 220x 415mm
YYD FRIXEBH X

S44725001 TUBULAR FRAME SET, 2328 285 270mm
W H#23XA8H 2

844730001 TUBULAR FRAME SET, 23x43 385x 410mm

wemea / For supply pars gmx 7 / Sewing area

E5Ts0523x245 X

544716001 SQUARE FRAME SET, 23x24 225x210mm
£S5 T523X4345 8

544721001 SQUARE FRAME SET, 23x43 415x220mm
ESDsT523x434 8

544731001 SQUARE FRAME SET, 23x43 415x 385mm
ESUsT523X285 3

544726001 SQUARE FRAME SET, 23x28 270x 285mim

155-960-201

¥ Die in der Teitecodekolonne aufgefithrten Teile, die mit dem Symbol 3 bezeichnet sind Standardteile.

Y Le symbole ¥ dans la colonne de code de pigces indique les pidces normales.

Yt Las piezas indicadas con el asterisco ¥ en la coumna de codigo de piezas son piezas normales.
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Ops5. 8L w 3% (7 3 >885) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehor)

/ Cadre de broderie (Piéces en option) / Bastidor de bordado (Piezasopcionales)

CODE 2 % /NAME OF PARTS #wETy7/ Sewing area
S EORER

GEIAFATESE .

549342001 SPIDER NET FRAME HOLDER ASSY / For holding

the spidernet frame

LaF8 S A H5--05

549348001 SPIDERNETERAME,OS | | e
TN H—05

549349001 ROUND FRAME ASSY, 05 ¢50mm
sEsRIH~07 A4 |

S49353001 SPIDER NET FRAME, 07
TN 507

549354001 ROUND FRAME ASSY, 07 ¢70mm
BEIRTH—10

549358001 SPIDERNETERAME, 0 | =" e
T E—10

549359001 ROUND FRAME ASSY, 10 ¢ 100mm
sesR75—13 | e~

549363001 SPIDER NET FRAME, 13
NI 513

849364001 ROUND FRAME ASSY, 13 ¢ 130mm
sesR9H—6 |\t

549368001 SPIDER NET FRAME, 16
RN T 416

549369001 ROUND FRAME ASSY, 16 ¢ 160mm
N H—19

849373001 ROUND FRAME ASSY, 19 ¢190mm

155-960-201
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Wa 1. BES AL/ Warning labels / Wamnschilder / Ethuettes d'avertissement -
/ Ethuetas de adveriencia

BESA/ Warning labels

F% / Name of Parts

Size{mm)

Code

HEERHLNT,
KEFETEEN
£

B, 59

Y S TS Y )
HFTIE,

BESNNL-H

40X64

S538353-101

HBoshensnvung Unvoltagancn adaplé

umnnjnm»wuaia

[Tim olf main.
tefcnzadwmit 5 | hevpturisterass ung § slendio 5 mimtes

Bite schallon S0 dkr: § Eteindrefintomugtout o1

opksing thit covee, | bervor s dass
f abrdockubg Stnel.

wvasd e b eaol

beidas,

Ay ol Retiupter
pnmpsw (=1
inAab eatos 9 e
sk Gty

l.abel, elec. shock 4 lang.

35X118

538352-101

A ER

BB THFET S,
ELEBREE 0N T
hd BUERETELE,

B | e, tas,

DR, 1B BE
FaIL,

BREFRS~NIL - BASH

52X84

538357-002

& CAUTION

may catso inury.

Opertévith safely devices.

W, Tuen ofl main switch bofore
; oo, claankg

" ok

Label, operation (BAS) Eng.

52X84

S38571-002

A FE

‘\/ BATE, i

AVRBEIEHTS
CEHBOET.

F—TNOLIRS

HEEFRSNN - H

40X64

$43483-001

| DCAUTION QACWWNG A, ATTENTION

£ ATENCION ;

damaged.

Table may befDor Yisch kennfVous  +squer
heschidiglpd'endommager

werden, ia lable,

Do potgel ongNicht auf den [No maontez pas

suf fa table.

La mesa se
puede daiar,

Nao gise la
mesa.

th 1eble,

Tisch glehen.

Label, fall 4 lang.

36X118

S543484-001

A‘\ BHEIR
=5 CAUTION

(=5 =2V

Label, high temp.

15X37

uD0280-001

155-860-050



Wa 2. B&S AL / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

Mark, grounding

&5~ / Warning labels &% / Name of Parts Size(mm) Code
R L=16 | $36924-001
Mark, injury
KHINY-—-2
10X30 S37058-001
{ i
Mark, arrow
S— PET—%
PE 75X12.5 | $37059-001
e a Mark, PE
PR '
¢ 12 §37060-001

155-060-050
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55| / INDEX / VERZEICHNIS
/INDEX /INDICE

CODE REF.NO.. - |Page CODE REF.NO. Page CODE "REF.NQO. Page
500480000 A -75 4 515620000 § Op3 130 529634001 | G3 - 49 30
j2 -150 46 515621000 [ G3 -36 30 Op2 129

Rz -37 80 Op3 130 Op3 -130

R4 -37 86 515622000 J G3 -36 30 530580001 | G4 - 61 32

500554000 | Q1 -1-5 72 Op3 130 $31973109 [V -2-1 116
Q2 -5-20 74 515623000 [ G1 -41 23 532146000 [ Q2 -5-18 74

Q3 -5-20 76 Op1 128 - Q3 -5-18 76

R1 -30 78 515624000 | G1 -41 23 $32363001 | N1 -1-3 64

R3 -30 84 Op1 128 NT -25-6 64

500966100 jZ2 -25 126 515625000 1 G1 - 41 23 N2 -1-3 66
501696001 [D -1-13 8 Op1 128 N2 -25-6 66
502887000 [Z2 -40 126 515626000 §G1 -41 23 532371101 N1 - 1-12 64
503695001 | G1 -1-5 22 Op1 128 N2 -1-12 66
G1 -2-5 22 515627000 | G1 -46 23 532373100 | N1 -1-14 64

504438001 jU1 - 1-1-42 108 Op1 128 N2 -1-14 66
uz2 -1-1-42 112 515628000 [G1 -46 23 $32375201 | N1 -25-1 64

504557000 §K -97 52 Op1 128 532376201 N1 -25-1-1 64
R2 -39 80 515629011 JE1 -1-39 10 $32377000 | N1 -25-1-2 64

R4 -39 86 EZ2 -1-39 14 N1 -25-2-2 64

R5 -50-8 88 515629111 22 -20 126 532380101 I N1 -25-2 64

X1 -4-33 120 $15642001 | G2 -24 28 332381101 { N1 - 25-2-1 64

504926100 |Z2 -52 127 Op2 129 532383001 | N1 -25-5 64
508132001 172 -18 126 515646001 j G2 -24 28 N2 - 25-5 66
508170001 jZ2 -26 126 Op2 129 532388100 f N1 -1-15-2 64
509147000 [R6 -61-16 92 $15650001 G2 -26 28 : N2 -1-15-2 66
R6 -65-5 92 Op2 129 $32422001 fC -5 6

509774001 |54 -103-5 106 515654001 | G2 -26 28 $32423100 |C -17 6
509823101 ] G4 -53-3 32 Op2 129 532424000 |C -24 6
509827001 §G4 -53-5 32 515658001 { G2 -26 28 $32474001 {K -49 52
509828101 [ G4 -53-6 32 Op2 129 X1 -4-23 120
509830101 | G4 -53-4 32 515660001 | G2 -26 28 532475001 [K -51 52
509834000 ()1 -8 44 Op2 129 X1 -4.24 120
12 -84 46 S16669000 |V -2-1-24 116 532476001 (K -53 52

509848001 | G4 - 59 32 516631000 J U1 - 1-4-15 109 A1 -4-25 120
$10243000 (A -74 4 Uz -1-4-13 113 532477001 jK -55 52
510820001 A -911-1 4 517061000 | P1 -1-30 68 X1 -4-26 120
510820003 §A -911-2 4 P2 -1-28 70 $32480001 K -6t 52
S10820004 1A -911-3 4 517390001 §F1 -1-5 18 N1 -1-15-3 64
510820005 (A -911-4 4 F2 -1-3 20 N2 -1-15-3 66
511848000 [R2 - 44 80 517401051 |F1 - 1-13 i8 X1 -4-29 120
R4 -44 86 518291001 fJ2 -71 46 532482001 W1 -3-1-3 118

512134001 [C -26 6 13 -3 48 W2 -3-1-3 118
515281001 ity -6 124 J3 -105 48 532510001 M1 -1-2 60

515321001 {St -64 94 319851001 Jw1-3-3 118 532521001 jC -25 6

51 -66 94 W2 -3-3 118 $32536001 | C -21% 6

51 -68 94 520012001 | G4 -53-2 32 532574101 4T - 1-1 106

515612000 | G3 - 30 30 520680001 {P1 -1-18-7 68 532575001 | T -1-4 106
Op3 130 P2 -1-14-7 70 $32581301 [E1 -1-1 10

515613000 | G3 - 31 30 520681000 |P1 -1-18-8 68 $32582101 1E1 -5 10
Op3 130 P2 -1-14-8 70 532583101 JE1 -6 10

515614000 § G3 - 31 30 520682103 ;P1 -1-18-9 68 532584101 JE1 -1-2 10
Op3 130 P2 -1-14-9 70 E2 -1-2 14

515615000 [ G3 - 31 30 520913000 jY -5 124 532585001 fE1 -1-3 10
Op3 130 521103000 v -2-1-23 116 E2 -1-3 14

515616000 ]G3 - 31 30 523418001 EA -23 2 532587001 |E1 -1-6 i0
Op3 130 A -43 2 E2 -1-6 14

515617000 [ G3 - 31 30 523651001 {F2 -1-15 20 532588001 JE1 -1-8 10
Op3 130 525283001 N1 - 1-11 64 E2 -1-8 14

515618000 | G3 -36 30 N2 -1-11 66 532592009 [E1 -1-19 10
Op3 130 525310001 K -65 52 532593001 fE1 -1-21-1 10

S15619000 § G3 -36 30 528424001 {A -63 2 532595001 §E1 -1-25 10
Op3 130 529634001 | Gt -49 24 532596001 fE1 -1-27 10

515620000 j G3 - 36 30 G2 -49 28 532597001 JE1 -1-29 10
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
532598001 [ET -44 12 532798001 § G5 - 69-1-1 34 $32890001 {U1 -1-3-7 109
Fi -1-23 18 G5 - 70-1-1 34 $32896001 U1 -1-3-9 109

$32600001 JET ~1-31 10 G5 -71-1-1 34 $32897000 §UY -1-3-10 109
$32631001 JET -1-32 10 G5 -72-1-1 36 uz -1-3-12 113
E2 -1-32 14 G5 -73-1-1 36 $32898001 U1 -1-3-14 109

$32632000 | E1 -1-33-2 10 G5 -74-1-1 36 532945001 1G4 -54 32
E2 -1-33-2 14 G6 -90-3 38 §32946001 1G4 -55 32

$32633000 {E1 - 1-33-1 10 Gb -90-3 38 $32947001 | G4 -56 32
E2 -1-33-1 14 G6 -90-3 38 $32948001 ;G4 -57 32

$32634001 |E1 -1-35 10 G6 - 90-3 38 532949001 ;G4 -58 .32
$32635001 {E1 -1-36 10 G6 -90-3 40 - $33106000 [ Q1 - 1-8 72
E2 -1-36 14 G6 -95-3 40 $33149000 §E1 -1-10 10

$32637000 fE1 -1-37 10 $32799001 | G1 - 17-1-2 22 E1 -1-14 10
E2 «1-37 14 G1 -21-2 24 $33156000 { Q1 - 1-6 72

$32638001 {E1 -1-38 10 G1 -21-2 24 $33207000 1G1 -49 24
E2 -1-38 14 G1 -21-3 22 G2 -49 28

532639001 jE1 -59 12 G1 -21-3 22 G3 -49 30
E2 -59 16 Gt -23-1-2 23 Op2 129

$32647001 {F1 -1-15 18 Gt -96-4 23 Op3 130
$32648001 |F1 -1-16 18 G1 -96-4 23 $33208000 §G1 -49 24
F2 -1-23 20 G2 - 16-1-2 26 G2 -49 28

$32650001 [C -30 6 G2 - 16-1-2 28 G3 -49 30
$32651001 §E1 -1-33 10 G2 -18-1-2 26 Op2 129
_ E2 -1-33 i4 G5 -67-1-2 34 Op3 130
$32652001 JEt -7 12 G5 -68-1-2 34 $33209000 | G1 -49 24
£2 -7 14 G5 -69-1-2 34 G2 - 49 28

532653001 {E1 -8 12 G5 -70-1-2 34 G3 -49 30
E2 -8 14 G5 -71-1-2 34 Op2 129

$32654001 1£1 -1-11 10 G5 -72-1-2 36 Op3 130
532656051 | Z2 -35 126 G5 -73-1-2 36 $33802001 {G1 -17-1-3 22
$32664101 |H -19 42 G5 -74-1-2 36 G1 -2%1-3 24
532667001 {H -12 42 G6 - 90-4 38 Gt -21-3 24
$32668001 {H -13 42 G6 -90-4 38 G1 -21-4 22
532669001 |H -14 42 G6 -90-4 38 G1 -21-4 22
532674101 §H - 11 42 G6 -90-4 38 G1 ~-23-1-3 23
T -10¢-2 106 G6 -90-4 40 G1 -96-5 23

$32675001 | H -17 42 G6 -95-4 40 G1 -96-5 23
532676000 | H -22 42 $32841051 §22 -29 126 G2 - 16-1-3 26
$32692000 |57 -1-1 94 532859000 fU1 -1-1-13 108 G2 -16-1-3 28
532693000 {51 -1-2 94 U2 -1-1-13 112 G2 -18-1-3 26
$32716000 {51 -1-5 94 $32861016 jU1 -1-3-3 109 G5 -67-1-3 34
532725000 §J1 -13 44 $32862000 j U1 -1-1-2 108 G5 -68-1-3 34
' 13 -i12 48 Uz -1-1-2 112 G5 -69-1-3 34
$32775000 | G1 - 1-2 22 532863001 (U1 - 1-1-41 108 G5 -70-1-3 34
G1 -2-2 22 U2 -1-1-41 112 G5 -71-1-3 34

$32790001 §J2 -155 46 $32866000 jU1 -1-3-16 109 G5 -72-1-3 36
$32791000 | G2 -20-3 26 §32870000 U -1-1-44 108 G5 -73-1-3 36
$32795101 (G2 -18-1 26 yz -1-1-44 112 G5 -74-1-3 36
$32797001 | G5 -67-2 34 $32871100 jU1 -1-1-19 108 G6 -90-5 38
G5 -69-2 34 _ Uz -1-1-19 112 G6 -90-5 38

$32798001 | G1 - 17-1-1 22 $32874001 | U1 -1-2-6 109 G6 -90-3 38
Gt -2%1 24 U2 -1-2-6 13 G6 -90-5 38

G1 -21-1 24 T 532876001 jU1 -1-2.3 109 G6 -90-5 40

G1 -21-2 22 Uz -1-2-3 113 G6 -95-5 40

G1 -21-2 22 S32877101 113 - 124 48 533804101 | G2 -18 26

G1 -23-1-1 23 : Ut -1.2-2 1098 Op2 129

G1 -96-3 23 u1 -1-14 109 $33805001 G2 -18-2 26

G1 -96-3 23 U2 -1-2-2 13 G5 -72-2 36

G2 -16-1-1 26 Uz -1-14 113 $33806001 | G2 - 18-3 26

G2 - 16-1-1 28 $32885001 | G1 -1-8 22 G5 -72-3 36

G2 -18-141 26 G1 -2-8 22 $33818001 {Z2 -42 126

G5 -67-1-1 34 ur -1-2-7 109 534455000 {72 -46 126

G5 - 68-1-1 34 y2 -1-2-7 113 Z2 -46 126
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.~ CODE REF.NQ. Page CODRE REF.NO. Page CODE REF.NO. Page
535032101 |V -2-1-2 116 536409101 §W1-3-2 118 539820000 §R5 -50-15 88
535583001 [ K -110-1 54 536434001 §E1 - 1-41 10 539821000 fR2 -35 80
$35584001 | K -110 54 536478001 S22 -38 a8 R2 -35 80
535632001 pE1 - 1-40 10 53 -38 102 R2 -40 80
~ E2 -1-40 14 536495001 | G1 - 46 23 R2 -41 80
535655001 1 G1 - 41 23 Op1 128 R2 -42. 80
' Op1 128 536498001 1UT -1-1-3 108 R2 -43 80
535710101 J Nt -1-16 64 Uz -1-1-3 112 R2 -45 80
N2 - 1-16 66 536500000 §Y -1 124 R4 -33 86

535711001 | Nt -1-13 64 536505001 jE1 -1-15 10 R4 -40 86
. N2 -1-13 66 E2 -1-15 14 R4 -41 86
$35839000 {22 -48 126 536714001 § N1 -259 64 R4 -42 86
536043000 Gt -17-1-4 22 N2 - 259 66 R4 -43 86
Gt -21-4 24 536924001 I N1 - 25-4-2 64 R4 -45 86

Gt -21-4 24 N2 -25-4-2 66 R6 -60-14 92

Gt -21-5 22 $36924004 | Wa2 134 R6 -61-15 92

Gt -21-5 22 537058001 | Wa2 134 X2 -20-22 122

Gt -23-1-4 23 537059001 Q2 -5-14 74 539847001 yvV  -2-1-18 116

G1 -96-6 23 Q3 -5-14 76 539901001 vV -2-1-4 116

G1 -926-6 23 Wa2 134 539908000 |V -2-1-18-1 | 116

G2 -16-1-4 26 $37060001 |P1 ~1-32 68 540621000 §R5 -50-1 88

G2 -16-1-4 28 P2 -1-31 70 540622000 {R5 -50-2 88

G2 -18-1-4 26 Q1 - 140 72 540623000 §R5 -50-5 88

G5 -67-1-4 34 R1 ~-1-16 78 S40660000 §R5 -50-4 88

G5 -68-1-4 34 R6 -60-13 92 540705009 [P - 1-1 68

G5 -69-1-4 34 R6 -61-14 92 540707000 Pt -1-8 68

G5 -70-1-4 34 Wa2 134 P2 -1-4 70

G5 -71-1-4 34 537295301 {P1 -1-18 68 540708001 P71 -1-9 68

G5 -72-1-4 36 P2 -1-14 70 P2 -1-5 70

G5 -73-1-4 36 537297101 {P1 -1-184 68 540709001 |P1 -1-7 68

G5 -74-1-4 36 P2 -1-14-4 70 540712001 [P1 -1-14 68

G6 -90-6 38 538352101 | R6 -60-15 92 540713001 |P1 -1-16 68

G6 -90-6 38 R&é -61-17 92 540714001 §P1 - 1-18-1 68

G5 -90-6 38 Wal 133 P2 -1-14-1 70

G6 -90-6 38 538353101 § Wat 133 $40715000 | P1 -1-20 68

G6 -20-6 40 538357002 | Wal 133 540716001 ([ P1 -1-22 58

G6 -95-6 40 $38571002 | Wal 133 P2 -1-18 70

5361350071 K -59 52 539101001 | G1 -21 22 540717101 [P1 -1-28 68
X1 -4-28 120 Op1 128 540718001 E1 -1-43 10

536153100 fE1 ~1-5 10 533103001 §G1 -211 22 $40719101 E1 - 1-171 10
E2 -1-5 14 539104001 | G1 -21-5 24 540722001 §P1 -1-24 68

536220001 fA -89 4 G1 -21-5 24 P2 -1-20 70
‘ L -13-%1 56 Gt -21-6 22 540727100 [F1 -1-26 18
Y -2 124 Gt -21-6 22 Fz -1-30 20

J1 -52 44 $39105001 J G1 - 21 22 540740001 | P1 - 1-31 68

12 -118 45 Op1 21 128 540764000 | R5 -50-3 88

536224000 { Q1 -1-2 72 539107001 ; G1 - 21-1 22 541030001 §P1 -1-12 68
536264001 D -20-5 8 539415301 tE1 -1-17 10 541195901 jR2 -4 80
Et -1-16 10 539459001 U2 -1-3-9 113 R4 -4 86

E2 -1-16 14 539460000 {U2 -1-3-19 113 541217001 [ Q1 - 1-1 72

1536298001 [P1 -1-18-11 68 $39469101 [UT - 1-3-1 109 541223000 FUT - 1-1-21 108
P2 -1-14-11 70 539471101 Ut - 1-3-2 109 uz -1-1-21 112

1536300000 {P1 -1-18-5 68 $39474100 jU1T -1-3-6 109 541254001 [R1 -5 78
' P2 -1-14-5 70 $39475100 j U1 - 1-3-8 109 R3 -5 82
536399001 | G4 - 53-1 32 539497101 jU1 -1-1-16 108 541276000 {P1 - 1-26 68
536400001 1 G4 -53 32 Uz -1-1-16 112 542262000 {J3 -99 48
536402001 §W1-3-1 118 539499000 ;U1 -1-4-13 109 542263051 {1 -27 44
: W2 -3-1 118 uz2 - %411 113 542264051 {11 -12 44
536403001 | W1 -3-1-1 118 539820000 1 Q1 -1-38 72 J3 111 48
‘ W2 - 3-1-1 118 Q2 -5-12 74 542265000 113 -103 48
536404000 §W1-3-1-2 118 Q3 -5-12 76 542266000 |J1 -22 44
W2 -3-1-2 118 R2 -46 80 542268000 §i3 -87 48

536408000 [ G2 - 20-4 26 R4 -46 86 542269000 fJ1 -3 44
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CODE

CODE REF.NO. Page REF.NO. Page CODE REF.NO. Page
S$42270051 {13 -97 48 $42321001 1G3 -3-10 30 S42379009 {53 -61 102
$42271051 {11 -1 44 542324000 | G2 -3-4 26 S$42380001 52 -96 28
S$42272001 141 -14 44 G3 -3-4 30 53 -98 102

J3 -113 48 $42326001 G2 -3-13 26 S42381001 §52 -95 98
42273000 §J1 -23 44 G3 -3-13 30 53 -97 102
S42274001 111 -53 44 S42327001 §12 - 143 46 542382109 152 -88 98
2 -119 46 $42328001 112 -145 46 542383009 152 -9 98
$42275001 111 -29 44 542329001 §G2 -20 26 S42384009 |52 -9249 98
S42276001 11t -44 44 S42330001 §G1 -17 22 53 -9241 102
11 -60 44 G1 -23 23 542386001 §S2 -119 98
542277001 {41 -39 44 Op1 128 $3 -119 102
J3 -133 48 $42331001 § G1 -17-1 22 542387009 151 -63 94
S42278001 :J1 -35 44 Gt -23-1 23 542388009 §S1 -65 94
42279001 113 -132 48 G2 -16-1 26 542389009 151 -67 94
542280001 i1 -40 44 G2 - 16-1 28 $42390051 }51 -81 94
3 -134 48 $42334001 1G1 -17-2 22 $42391101 351 -76 94
$42281000 9J1 -30 44 G1 -23-2 23 S42392051 §S1 -77 94
S42282051 11 -56 44 G5 -71-2 34 542393001 |S2 -52 98
$42283001 113 -104 48 G5 -73-2 36 S$3 -52 102
S42284001 {13 - 106 48 $4233500% 1G2 -3-1 26 542394001 [S2 - 114 100
542285051 {J3 -110 48 G3 -3-1 30 $3 -114 104
542286000 {12 -74 46 $42337109 |B -5 6 542395050 |51 -83 94
$42287051 113 -139 48 $42338009 {B -3 6 S2 -40 98
542288001 | G1 - 1-7 22 $42339001 |8 -1 6 52 -43 98
Gt -2-7 22 542340001 |B -7 6 52 -46 98
$4228%9101 1 G1 -1-4 22 $42341009 18 -9 6 s2 -49 98
Gl -2-4 22 $42343000 §C -28 6 S3 -40 102
542291051 G1 - 1-1 22 $42344001 1C -1 6 53 -43 102
542292101 | G1 -1 22 S$42345009 {C -18 6 $3 -46 102
Op1 128 $42347001 tY -8 124 S3 -49 102
Op4 131 $42348001 M1 - 1-1-1 60 542396101 151 -70 94 -
542294051 §G1 - 2-1 22 $42349001 g1 -1-4 60 542398009 151 -24 94
$42295101 1G1 -2 22 S42351100 iM1-1-6 60 542400002 1S1 -85 94
Op1 128 S42353100 §M1-1-7 60 $42401009 51 -86 94
Op4 131 $42355100 | M1-1-8 60 S42402101 [S2 -58 98
$42296001 §J1 -2 44 $42356101 [ M1 -1-1 60 S3 -58 102
42297001 {1 G2 -3-5 26 542357001 (M1 -2 60 42405001 5S4 - 108 106
G3 -3-5 30 M2 -2 62 542406208 §52 -93-1 98
13 -128 48 $42358001 §22 -60 127 S42408001 {51 - 11-1 94
542300000 £J3 -90 48 542363001 JS1 -6 94 542409001 |51 -1 94
S42301001 §J3 - 100 48 $42364000 |S1 -13 94 542410009 §S2 -123 98
S42302000 §11 -34 44 542365001 51 -18 94 ‘#S3 -123 102
542303000 §J3 -122-2 48 $42366009 |52 -39 98 S42411001 JA ~-15-1 2
$42304000 1 G2 -3-1-2 26 53 -39 102 $42412001 1A - 16-1 2
G3 -3-1-2 30 542367009 {52 -42 a8 A 17 2
542305000 §J3 -70-3 48 53 -42 102 $42413001 1A - 19 2
542306001 {J3 -70-1 48 542368009 {52 -45 98 542414001 §A -2941 2
542307001 {J3 -122-1 48 83 -45 102 542415001 JA -25 2
$4230910% 111 -66 44 S42369009 {52 -48 98 S42416001 1A -31-1 2
S42310101 {1 -68 44 S3 -48 102 $42417001 A -33 2
$4231100%1 £J1 -62-1 44 $42370001 |S2 -57 98 S42418001 tA -35 2
$42312001 §J1 -1 44 S3 -57 102 542419001 jA -39 2
S$42313001 112 -147 46 542371101 |52 -53 98 S42420001 A -45 2
$42314001 | G2 -3-1-1 26 S3 -53 102 S42421001 1A -49 2
G3 -3-1-1 30 42374009 $52 -34 98 $42422001 A -53 2
842315001 1 G2 -3-2 26 ' S3 -34 102 $42423001 [A -57 2
G3 -3-2 30 $42376001 52 -28 98 $42424001 1A -61 2
S$42316001 § G2 -3-3 26 53 -28 102 $42425001 A -73 2
G3 -3-3 30 S42377009 |52 -59 928 542426001 1A -55 2
42317001 {G2 -20-2 26 $3 -59 102 42427001 A -50 2
542318001 §G2 -20-1 26 542378009 {52 -60 98 542430001 §j2 - 178 46
S42320000 1J2 - 169 46 S3 -60 102 542431001 §J2 - 158 46
$42321001 1G2 -3-10 26 542379009 #52 -61 98 542432001 1J2 -159 46
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CODE REF.NO. Page CODE REF.NO Page CODE REF.NO Page
542433001 fJ2 - 161 46 542467000 K -68 52 542531001 A -1 2
542434000 §J2 -173 46 S42468000 fL -13-2 56 S42532001 A -5 2
542435001 [J2 -175 46 S42469051 [L -1 56 542533001 jA -8 -2
542436000 fJ2 -177 46 S4247005% L -2 56 542534201 D -1 8
542437001 1i2 -178-1 46 542471051 {1 -2-1 56 542535001 {D - 1-1 8
$42438000 §J2 -178-2 46 S42472051 jL  -1-2 56 542536001 {D -1-2 8

iz -190 46 L -22 56 S42537001 D -1-4 8
$42439001 [J2 -178-4 a6 L -3-2 56 542539201 1D -1-5 8
542440001 fJ2 -178-5 46 542473051 |L -14 56 542540000 {D -1-9 8
S42443001 12 -193 46 L -24 56 542541001 {D -1-10 8
542444001 §J2 -186 46 542474051 L -1-5 56 542542001 {D -1-12 8
542445001 (A -2 2 L -2-5 56 542544001 {D -5 8
A -47 2 L -13-84 56 542547001 1D -6 8
A -59 2 542475051 jL -3 ‘56 S42548001 D -7 8
c -2 6 542476051 L - 11 56 542549001 D - 10 8
L -15 56 L -341 56 542550001 D -15 8
F1 -2 18 S42477001 L -4 56 542551201 D -20 8
F2 -2 20 S42478001 |L -7 56 S$42552001 (D -20-1 8
J1 -49 44 542481001 {L -9 56 542553200 D -20-2 8
12 -165 46 542484001 1L -13 56 542557001 {D -31 8
2 -1 46 542485001 1L -13-1 56 S42560001 |1D -40 8
J2 -180 46 542486051 jL -3-4 56 542561001 ¢ D -40-1 8
st -19 94 542488001 {1 -29 58 S42562001 ED -40-3 8
51 -73 94 5424898051 iL -25 58 542563001 (D -41 8
S42446001 | A - 51 2 542490001 {L -13-4 56 542564001 {H -1 42
L -30 58 542491001 L -13-6 56 542566001 fH -2 42
-7 44 542492001 (L -13-8 56 S4256700%1 [H -3 42
1 -19 44 542493001 (L -13-8-1 56 542568001 {H -6 42
1 -45 44 542494001 (L -13-8-2 56 542569001 {H - 15 42
M1-8 60 542496001 jL  -13-9 56 542570101 §H -20 42
M2 -8 62 542497001 B -13-10 56 Z2 -34 126
Q1 -2 72 542498001 (L -17 56 S42571001 §H -23 42
Q2 -6 74 542499001 L -19 56 542572001 §H -30 42
Q3 -6 76 542500051 | L - 21 56 S42573000 [ H - 31 42
S1 -141 96 S42501051 L -25-1 58 542574001 [H -34 42
$1 -161 96 542502051 JL -25.2 58 542575001 |H -35 a2
$2 - 111 100 542504051 L -25-3 58 542576001 fH -38 42
52 -115 100 542508000 L -13-14 56 S42578001 [H -40 42
S2 -124 28 542509000 (K -1 52 542583000 U1 -1-1-22 108
52 - 171 a8 X1 -4-1 120 Uz -1-1-22 112
S3 - 111 104 542510051 [K -3 52 542590001 IT -6 106
S3 - 115 104 X1 -4-2 120 542591001 I N1 - 1-17 64
53 -124 102 S42511101 [K -5 52 N2 -1-17 66
S3 -1 104 X1 -4-3 120 5425920071 ¢ E1 - 47 12
Ut -1-11 109 542512000 [ K -7 52 E2 -47 16
uz2 -1-11 113 Xt -4-4 120 542602001 |H -42 42
X2 -20-11 122 S42513051 (K -15 52 542603001 |H -39 42
22 -62 127 X1 -4-8 120 542607001 | W1-3 118
542447001 |A -93 4 542514000 'K -105 54 54261000t U -1-7 109
542448001 FA -81 4 X1 -4-36 120 Uz -1-7 113
542449001 A -85 4 542515201 {K -23 52 542611101 (U1 -1-9 108
542450001 1A - 11 2 X -4-11 120 Uz -1-9 113
542451001 A -12 2 542516301 {K -25 52 542614001 |D -40-5 8
542455050 [ K -77 52 X1 -4-12 120 $42616001 |D -40-4 8
542456051 | K -67 52 542517000 FK -27 52 842619001 1D - 13 8
S42457001 | K -83 52 X1 -4-13 120 H -9 42
542458051 |K -89 52 $42519000 FK -100 52 542620001 |D -32 8
S42459001 jK -95 52 X1 -4-35 120 542621101 | T -10-1 106
542460001 jA -13 2 542520001 K -37 52 S42622001 iT -8 106
542461151 |K - 71 52 X1 -4-18 120 542624001 [E1 -60 12
X1 -4-30 120 5342525001 1K -115 54 E2 -60 16
542462001 {12 - 167 46 $42526000 [K -99 52 542628051 EF1 - 1-11 18
| 542466000 JA -30 2 | X1 -4-34 120 542630101 fF1 -1-22 18

e



CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
542631000 ¢ F1 -1-27 18 542985050 | Q1 - 1-24 72 543022000 {R3 -3-1 82
$42632100 [F1 -1-7 18 $42986050 | Q1 - 1-25 72 543024050 | Q1 -1-34 72

F2 -1-6 20 $42987050 | Q1 - 1-26 72 543025100 | R2 -27 80
542633001 N1 - 11 64 5429880506 { Q1 - 1-27 72 R4 -27 86
N2 -1-1 66 542989050 Q1 - 1-28 72 543027000 {R1 -29 78
$S42634000 J N1 -1-2 64 $42990050 Q1 -1-29 72 543028050 ' Q1 -1-35 72
N2 - 1.2 66 $42991050 §Q1 - 1-30 72 S43029050 | Q1 -1-36 72
5426350071 | N1 -1-4 64 542992050 Q1 - 1-31 72 $43030050 | Q1 - 1-37 72
N2 -1-4 66 542993050 § Q1 -1-32 72 543033000 §R1 -3-1-1 78
$42636101 [ N1 -1-5 64 542994050 {Q1 -1-33 72 R1 -3-241 .78
N2 -1-5 66 $42995000 | Q2 - 5-2 74 R3 -3-1-1 82
$42637001 N1 - 1-10 64 Q3 -5-2 76 R3 -3-2-1 82
N2 -1-10 66 $42996050 Q2 -5-8 74 543034000 }R1 -3-1-2 78
542638001 N1 -1-15 64 Q3 -58 76 R1 -3-3-1 78
N2 -1-15 66 $42997050 Q2 - 59 74 R1 -3-4-2 78
$42639001 j N1 - 1-15-1 64 Q3 -59 76 R3 -3-1-2 82
N2 - 1-15-1 66 $42998050 Q2 -5-10 74 R3 -3-3-1 82
542640000 | Nt -1-19 54 Q3 -5-10 76 R3 -3-4-2 84
N2 -1-19 66 542999000 | Q2 - 5-11 74 543038000 Q2 -9 74
$42641000 FNT - 1.7 64 543000000 {R2 -6 80 Q3 -9 76
N2 -1-7 66 R4 -6 86 $43040000 JR2 -32 80
542643050 {P1 -1-27 68 543001000 | R2 -7 80 $43086000 {R1 -1-3 78
542644001 N1 -1-9 64 R4 -7 86 543105101 §RT -1 78
N2 -1-9 66 S43002000 |R2 -8 80 S43107001 { Rt -1-4 78
S42645000 JF1 -1-29 18 R4 -8 86 543108101 §RY -1-5 78
F2 -1-35 20 $43003150 {R2 -9 80 S43109001 {R71 -1-6 78
542646301 | F1 -1 18 R4 -9 86 S43110000 jR1 -1-8 78
542648301 {E1 -1 10 543004050 {R2 - 10 80 $43111101 1 Q1 -1 72
542649101 N1 -1 64 R4 -10 86 $43114Q01 | R1 - 1-17 78
N2 -1 66 543005000 R2Z - 11 80 R3 -1-26 82
542650201 N1 -25 64 R4 - 11 86 R5 -55-1-26 88
$42921000 |51 -2 94 543006050 | R1 -12 78 S43115001 | Q1 - 1-41 72
$42922009 {54 -103 106 R3 -12 82 543118001 | R1 -1-7 78
S42926001 v -2-2 116 S43007100 §R2 -13 80 S43257000 |R3 -1-5 82
542927001 |D -37 8 R4 -13 86 R5 -55-1-5 88
542928101 U1 -1-3-4 109 543008000 JR1 -1-2 78 $432700C0 | R1 -1-18 78
uz2 -1-3-2 113 S43009050 | Rt - 14 78 R3 -1-M 82
542931000 §D -20-3 8 R3 - 14 82 R5 -55-1-11 88
542933000 jH -47 42 543010000 ¢R1 -15 78 S43461000 jR2 - 33 80
542934001 {13 -70 48 R3 -15 82 $43464001 jZ2 - 51 127
S$42935001 v -2-4 116 $43011050 JR1 -16 78 S43465001 | G2 -3 26
$2 -130 98 R3 -156 82 G3 -3 30
53 -130 102 543012050 | Rt -17 78 Op2 129
$42936001 (V-2 11% R3 -17 82 Op3 130
542937001 141 -62 44 $43013050 | R1 -18 78 543467001 fS2 -133 100
542938000 §J1 -62-2 44 R3 -18 82 $3 -133 104
$42939001 1J3 - 122 48 543014000 §R2 - 19 80 S43468000 {72 -41 126
$42965001 JR1 - 1-1 78 R4 - 19 86 S$43471001 G2 -16-2 26
$4296700%1 | Q1 - 1-4 72 $43015050 {R1 - 20 78 G2 -16-2 28
542971050 | Q1 - 1-10 72 R3 -20 82 G5 -70-2 34
542972050 | Q1 -1-11 72 $43016050 §R2 -21 80 G5 -74-2 36
542973050 { Q1 -1-12 72 R4 -21 86 $43472001 1G2 - 16-3 26
542974050 { Q1 -1-13 72 $43017050 1R2 -22 80 G2 -16-3 28
S42975050 [ Q1 -1-14 72 R4 -22 86 G5 -70-3 34
542976050 §Q1 -1-15 72 543018000 | R2 -23 80 G5 -74-3 36
542977050 | Q1 - 1-16 72 R4 -23 86 543473001 | G2 - 16 26
542978050 | Q1 - 1-17 72 543019050 jR1 -24 78 G2 -16 28
S42979050 §Q1 -1-18 72 R3 -24 82 Op2 129
$42980050 Q1 - 1-19 72 $43020050 fR1 -25 78 543477001 [J2 -85 46
S42981050 1 Q1 - 1-20 72 R3 -25 84 S43479001 [ A -15 2
$42982050 1 Q1 -1-21 72 S43021050 [R1 -26 78 S43480001 jA -16 2
S42983050 { Q1 -1-22 72 R3 -26 84 543481001 §A -29 2
542984050 101 -1-23 72 543022000 1R1 -3-1 78 $43482001 |A -31 2
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LOBE REF.NO. Page CODE REF.NO. Page CODE REF.NO.
543483001 fWal 133 544252001 fU2 - 1-2-1 113 544715001 [ G5 -67
543484001 ;Wal 133 $44253000 U1 - 1-1-4 108 Op4
543486000 U1 - 1-1-27 108 yz -1-1-4 112 544716001 [ G5 - 68

U2 -1-1-27 112 544254001 U2 - 1-3-1 113 Op4
543487001 g Ut -1-1-28 108 S44255001 jU2 - 1-3-11 113 544719001 | G5 -69-1
U2 -1-1-28 112 544256001 U2 - 1-3-5 113 G5 -70-1
$43489001 juU1 -1-1-31 108 544257000 [ U2 - 1-3-4 113 544720001 | G5 - 69
Uz -1-1-31 112 544258001 (U2 -1-3-15 113 Op4
543490001 jU1 -1-1-30 108 544261001 U1 - 1-1-50 108 $44721001 [ G5 -70
Uz -1-1-30 112 U2 - 1-1-50 112 Op4d
5434910071 fUT - 1-1-33 108 544262001 U1 -1-1-29 108 544724001 | G5 -71-1
U2 -1-1-33 112 U1 -1-1-51 108 G5 -72-1
543494001 41 -5 44 Uz -1-1-29 112 544725001 { G5 - 71
543495001 111 -6 44 Uz -1-1-51 112 Op4
543496000 |3 -70-2 48 $44340050 | QT -1-5 72 544726001 1 G572
543497000 1A -16-2 2 544341000 1 Q1 - 1-51 72 Op4
543498000 A -29-2 2 544342000 §Z2 -53 127 544729001 | G5 -73-1
543499000 1A -15-2 2 544343000 §72 -54 127 G5 -74-1
S43500000 {A -31-2 2 $44344001 J U1 -1-1-6 108 544730001 | G5 -73
$43501001 |12 - 182 46 Ut -1-1-38 108 Op4d
543502001 {J2 -184 46 uz -1-1-6 112 544731001 | G5 -74
543503001 1 Q1 - 1-47 72 Uz -1-1-38 112 Opd
543504001 4 Q1 - 1-43 72 544351001 J U1 - 11 108 544733007 | G5 -68-3
S4350500% N1 -25-11 64 uz2 -141 112 544734001 | G5 -68-2
S EN2 - 25-11 66 $44353001 jUt -1-3 109 544751001 [ R3 - 1-1
543506000 § Q1 -1-46 72 544355001 fU2 -1-3 113 RS -55-1-1
543510000 fJ3 -195 48 544356001 [ U2 -1-4 113 544766001 [ K -62-1
S43641000 {22 -37 126 544501001 [R5 -50 88 544771000 X1 -6
543642000 172 -38 126 544516001 | D -20-4 8 S44772000 | X1 -7
543643000 §Z2 -39 126 544520009 152 -172 98 $44841001 ¢ U1 - 1-4-1
543860001 [ Q2 - 5-22 74 $3 -172 104 Uz -1-4-1
Q3 -5-22 76 544522009 [R5 -50-11 88 544846001 U1 - 1-4-12
$43861001 [ Q2 -5-19 74 $44523009 | R5 -50-12 88 uz2 -1-4-10
Q3 -5-19 76 544524101 | R5 -50-13 88 544847001 fUT -1-4-3
543912000 jv -2-15 116 544525000 [R5 - 50-8-1 88 Uz -1-4-3
$43913000 §S2 -93-2 98 544529209 |S2 -93 a8 S44848001 U1 - 1-4-4
53 -93-2 102 544540001 |51 - 157 96 uz2 -1-4-4
543926001 §51 -143 26 544636000 U1 - 1-1-49 108 544849001 (U1 - 1-4-5
543927001 §S1 - 144 96 Uz -1-1-49 2 uz2 -1-4-5
543928001 §S1 -140 96 544638000 j U1 - 1-1-10 108 $44851001 U1 -1-4-2
543929001 [S1 - 160 36 Uz -1-1-10 112 uz2 -1-4-2
S43930001 [S1 - 147 g6 544640000 jU1 - 1-1-25 108 544852000 U1 - 1-4-6
543931001 [S1 -152 %6 Uz -1-1-25 112 U2 -1-4-6
$43932000 {51 -163 96 544643000 jU1 -1-1-46 108 544853001 [U1 - 1-4-14
543933001 §S51 - 155 96 Uz -1-1-46 112 U2 -1-4-12
543945050 [ Q2 - 5-15 74 S44644000 U1 -1-1-47 108 $44854001 U1 - 1-4-8
Q3 -5-15 76 : Uz -1-1-47 112 544858001 U2 -1-4-8
543946050 [ Q2 -5-16 74 544645001 jUZ - 1-3-17 113 544859001 [ U1 - 1-4-10
Q3 -5-16 76 $44648001 JUT - 1-16 110 544860001 U1 -1-4-18
543947050 Q2 -5-17 74 U2 -1-16 14 U2 -1-16
' Q3 -5-17 76 544655007 fU1 -1-1-15 108 544861001 U1 -1-4
$43948050 1 Q2 -5-24 74 Uz -1-1-15 112 544924001 K -69
Q3 -5-24 76 544685001 | F1 -1-20 18 544925001 | N1 -25-4
$43949050 § Q1 - 1-49 72 2 -1-5 20 544926001 | N1 - 25-4-1
$44246000 UT -1-1-45 108 54468600t IF1 -1-2 18 544927001 JE1 -1-22
: uz2 -1-1-45 112 544690001 jF1 -1-4 18 E2 -1-231
$44348001 tUT - 1-1-5 108 S44697001 FF1 - 11 18 544928000 fET -1-21-2
U2 -1-1-5 112 544700001 §G1 - 21 24 544929000 U1 - 1-15-1
544249001 fU1T -1-1-8 108 Op1 128 uz -1-15-1
uz2 -1-1-8 112 5447030071 [G1 - 21 24 544930001 JE1 -1-21
544251000 §U1 - 1-1-1 108 Op1 128 545051001 fuU1 -1
Uz -1-141 112 S44714001 1 G5 -67-1 34 545052001 U1 -1-2
544252001 1 U1 - 1-2-1 109 G5 -68-1 34 Uz -1-2
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
545053001 U2 -1 112 545517001 tE2 -1-29 14 545581101 153 -%4 102
S45095001 {F2 -1-10 20 $45518001 {E2 -1-31 14 545582001 §F2 -10 20
545096001 {P1 - 1-241 68 545519001 FE2 -1-35 14 545583001 {53 -96 102
545097101 {P1 -1-2 68 545520001 jE2 -1-41 14 545584101 JE2 - 118 14
545098209 [Pt -1 68 $45522101 | E2 -6 14 545585001 jE2 -1-23 14
545099001 JF2 -1-12 20 545523101 JE2 -44 14 545637000 | K -42 52
545101001 jET -101 12 545524101 {F2 -1 20 Xt -4-20 120

E2 - 101 16 545526001 {F2 - 1-1 20 545638001 | K -43 52
545102001 {E1 - 102 12 545529001 jF2 - 1.2 20 545638002 K -44 52
E2 -102 16 $45530001 jF2 -1-14 20 5455639000 1 K -30 52
$45103001 §E1 -103 12 545531001 jf2 -1-18 20 X1 -4-15 120
E2 -103 16 545532101 | E2 -5 14 545640001 F K -31 52
545104001 §E1 - 104 12 545533001 | F2 -1-20 20 545640002 { K -32 52
E2 -104 16 $455340071 | F2 -1-22-1 20 545641000 jK -112 54
545105001 {1 E1 - 105 12 545535101 | F2 -1-26 20 545642001 § K -113 54
E2 -105 16 545536101 | F2 -1-27 20 545642002 jK -114 54
545106001 JE1 - 106 12 545537001 {F2 -1-22 20 545648201 1 X1 -4 120
E2 - 106 16 545538000 {F2 -1-31 20 546217001 { M1 -9-2.5 60
$45171000 |R3 -1-7 82 545540001 | N2 -25 66 M2 -10-2-5 62
R5 - 55-1-7 88 5455410071 | N2 - 25-1 66 P1 -1-2-2-5 68
$45172000 | R3 -1-8 82 545542001 | N2 -25-1-1 66 P2 -1-2-5 70
R5 -55-1-8 88 $45543000 | N2 -25-1-2 66 546282000 [R2 -28 80
545173000 {R3 -1-9 82 N2 -25-2-2 66 R4 -28 86
R5 -55-1-9 88 545544001 j N2 -25-2 66 546283000 j P2 - 1-22 70
S45174000 |R3 -1-10 82 545545001 | N2 -25-2-1 66 $46284000 [ P2 -1-23 70
RS -55-1-10 88 545546001 | N2 -25-4 66 546288101 {M2-10-1 62
545175000 | R3 - 1-6 82 S45547001 | N2 -25-4-1 66 546311000 § X1 -8 120
R5 -55-1-6 88 545549101 | M2 - 1-1 62 546362009 [ R3 -1-27 82
545176001 { R3 - 1-16 82 545550001 | M2 - 1-1-1 62 R5 -55-1-27 88
R5 -55-1-16 38 S$45558109 [ P2 -1 70 546363000 {R3 ~1-22 82
545177000 §R3 - 1-15 82 $45559009 | P2 -1-1 70 R5 -55-1-22 88
R5 -55-1-15 38 545562001 | M1 -9-2-1 60 546364001 | R3 -1-17 82
S$45179009 {R3 - 1-12 82 M2 - 10-2-1 62 R5 -55-1-17 88
R5 -55-1-12 88 Pt -1-2-241 68 546401000 Q1 -10 72
545180009 |R3 -1-13 82 P2 -1-2-1 70 R5 -55-7 20
RS -55-1-13 88 545563001 M1 -9-2-2 60 546404001 1ET -1-33-3 10
S45181001 |R3 -1-14 82 M2 -10-2-2 62 E2 -1-33-3 14
R5 -55-1-14 88 P1 -1-2-2-2 68 546408001 §R1 -2-1 78
545182001 § RS -55-5 a0 p2 -1-2-2 70 546409001 {R3 - 241 82
545184000 [R3 -1-3 82 545564001 M1 -9-2-3 60 R5 -55-2-1 80
R5 -55-1-3 88 M2 - 10-2-3 62 546410001 {R1 -2-2 78
545185001 §R3 -1 82 P1 -1-2-2-3 68 546411001 |R3 -2-2 82
R5 -55-1 88 P2 -1-2-3 70 R5 -55-2-2 90
$45186001 {R3 -1-4 82 545565001 | M1 -9-2-4 60 546430001 §72 - 15 126
R5 -55-1-4 88 M2 - 10-2-4 62 546498000 {R1 -3-2 78
545187000 | R3 -1-2 82 . P1 -1-2-2-4 68 R3 -3-2 82
R5 -55-1-2 88 P2 -1-2-4 70 546499000 | R1 -3-3 78
$45270000 [ R3 -35 84 545567001 1M1 - 9-2-6 60 R3 -3-3 82
R5 -55-4 0 M2 -10-2-6 62 546534000 | R6 -60-9 92
545271000 | R3 -34 84 P1 -1-2-2-6 68 R6 -61-9 92
R5 -55-3 90 P2 -1-2-6 70 X2 -20-8 122
545501001 P2 -1-8 70 545568001 {P2 -1-3 70 546536009 | X2 -20-12-1 122
545501002 P2 - 19 70 $45570001 | P2 -1-11 70 X2 -20-13-1 122
545503001 ¢ C -29 6 S45571000 | P2 -1-16 70 546537001 § X2 -20-14 122
545504201 {E2 -1 14 $45572001 |P2 -1-24 70 546538001 { X2 -20-20 122
545505001 [ E2 -1-1 14 545573001 | P2 -1-26 70 546539001 X2 -20-21 122
S45506000 {E2 -1-10 14 545574001 | P2 -1-30 70 546540001 | X2 -20-6 122
: E2 -1-14 14 545575009 153 -88 102 546541001 {R6 -60-5 92
545507001 |E2 -1-11 14 545576009 153 -89 102 R6 -61-5 a2
S45508109 | E2 -1-17 14 545577009 §s3 -90 102 546542009 |52 -92-2 100
S45512009 | E2 - 1-21 14 S45578009 153 -9 102 53 -92-2 104
545515001 J E2 - 1-25 14 545579109 1S3 -93 102 546546000 | R6 -60-4 92
545516001 | E2 - 1-27 14 545580109 |53 -93-1 102 | R6 -61-4 92
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
46546000 § X2 -20-3 122 S$47011000 f M2 - 1-8 62 S48340001 813 -201 50
546548000 [ R6 -65-3 92 547013001 (M2 -1-4 62 548381000 ¢St -9 94
546549000 | R6 - 65-3-1 92 547051101 IN1 -1-8 64 S$48397001 fwW2-3-2 118
546550000 § R6 - 65-1 92 N2 -1-8 66 S48398000 (P1 -1-18-10 68
546551000 j Q3 - 5-25-1 76 S47052101 I N1 - 1-8-1 64 P2 -1-14-10 70

R6 -65-1-1 92 NZ - 1-8-1 66 S48399001 fE2 -1-19 14
546552000 {R6 -60-11 92 547059000 §Z1 -70 124 548405000 §Z2 -72-1 127
R6 -61-12 92 S47227000 [ R2 -64-1 80 22 -7241 127
546553000 [R6 -60-11-1 92 S47228000 1K - 125 54 S48406000 {22 -72 127
R6 -61-12-1 92 X1 -4-37 120 548407000 {22 -72 127
546554000 {R6 -61-10 92 547263001 |R2 -64 80 548655901 1K -111 54
$46555000 | R6 -61-10-1 92 S47269001 |J1 -24 44 548680001 1 U1 -1-15-2 110
546556000 [ RY -3-4 78 R6 -60-6 92 U2 -1-15-2 114
R3 -34 84 R6 -61-6 92 549049000 §J3 -202 50
S46557000 RT - 3-4-1 78 547270001 jR6 -60-7 92 549082001 { M1 -7 60
R1 -3-5-1 78 R6 -61-7 92 M2 -7 62
R3 -3-441 84 X2 -209 122 549101009 152 -26 98
R3 -3-5-1 84 547332001 [S3 -174 104 S3 -26 102
546558000 j R6 - 60-1 92 547333001 |53 -173 104 549102109 |52 -32 98
R6 -61-1 92 547337001 [ X2 -20-15 122 S3 -32 102
546552000 [R6 - 60-2 92 547381000 §R1 -3-5 78 549103009 {52 -36 28
R6 -61-2 92 R3 -3-5 84 S3 -36 102
S46560000 X2 -20-1 122 S47383009 §52 -175 98 549104009 (52 -170 98
546561000 | X2 - 20-2 122 S3 - 175 104 $3 -170 104
546567001 j43 -123 48 547384009 §52 - 176 98 $49323009 [S3 -116 102
546570001 | R6 - 61 92 53 -176 104 549342001 [ G6 -80 38
546739000 § X2 - 20-5-1 122 547385101 M1 -9 60 Ops 132
546745001 | R5 -55 88 547386101 M1 -9-1 60 549343001 | G6 - 80-1 38
546747000 | R6 -60-10 92 547387001 | M1 -11 60 549345001 1 G6 - 80-2 38
R6 -61-11 92 $47514009 §51 -22-1 94 549346001 | G6 - 80-6 38
546748000 [ R6 -65-4 g2 S47515001 § X2 -20-10 122 $49347001 | G6 - 80-7 38
$46749000 [ R6 -65-3-2 92 S47524001 1R6 -60 92 549348001 1G5 - 81 38
46756000 § X2 - 20-5 122 $47551000 § M1 -49 60 Opb 132
S46757000 1V -2-14 116 22 -49 126 549349001 ; G6 -90 38
M1 - 49-1 60 S47552000 i M2 -49 62 Op5 132
M2 - 49-1 62 Z2 -49 126 549351001 §G6 - 90-1 38
22 -49-1 126 547561001 |54 - 103 106 5449352001 [ G6 -90-2 38
22 -49-1 126 547562001 |54 - 103-1 106 549353001 [ G6 - 81 38
546758001 [ 22 -56 127 547563001 (54 -103-2 106 Op5 132
546762001 RO -65 92 547898001 |51 -22-2 94 549354001 1 G6 -90 38
S4676300% 52 -173 100 547899000 | Q2 - 5-25-1 7d Op5 132
S46830000 [ F2 -1-33 20 S47900000 Q2 -5-7 74 549356001 {1 G6 -80-1 38
546831001 gF2 - 11 20 Q3 -5-7 76 549357001 § G6 -90-2 38
54683300t [R3 -1-18 82 547901009 |[S1 - 126-1 94 549358001 § G& - 81 38
R5 -55-1-18 88 547902000 § Q2 -5-25 74 Op5 132
546838001 | R5 -55 88 547903000 | X2 -20-13-3 122 $49359001 {G6 -90 38
S46967000 | Z2 -48 126 547905001 | Q2 - 5-1 74 549361001 § G& - 90-1 38
S46968001 (P2 -1-13 70 Q3 - 51 76 54936200% ] G6 -90-2 38
546969101 M2 - 10 62 547906001 | Q2 -5 74 549363001 § G6 - 81 38
S46970001 M1 -9-2 60 547912009 | X2 -20-13 122 Op5 -81 132
M2 - 10-2 62 547913000 | X2 -20-13-4 122 549364001 1 G6 - 90 38
PT -1-2-2 68 547918009 |S1 -22 94 Op5 132
P2 -1-2 70 547919009 | X2 -20-12 122 548366001 | G6 - 90-1 38
S46972001 |V -2-11 116 547921009 |51 -126-2 96 549367001 | G6 -90-2 38
Mt -1-1-2 60 547925001 f X2 - 20 122 549368001 | Go - 81 40
M2 - 1-1-2 62 547927000 352 -178 100 Op5 132
S46985001 ¢ M2 -1-2 62 53 -178 104 549369001 §G6 -90 40
S46999001 G2 - 19 26 S47938000 1D -1-14 8 Op5 132
G6 -80-3 38 S47959000 ;U1 -1-12 109 549371001 } G1 -96-2 23
54 - 107 106 U2 -1-12 113 G6 - 90-1 40
Op2 129 $48337001 143 -198 48 S49372001 | G6 -90-2 40
S47007000 M2 -1-6 62 548338001 i3 -199 48 549373001 [ G6 - 95 40
547009000 | M2 -1-7 62 548339001 {13 -200 48 Op5 132
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$49375001 §G1 -96-2 23 0A4300805 § RS - 55-1-24 88 008400604 § M1 - 10 60
G6 - 95-1 40 0A4400605 1 Q2 -5-6 74 M2 - 11 62

$49376001 | G6 - 95-2 40 Q3 -56 76 R1 -1-9 78
49377001 [ G1 -96 23 0A4401605 1 Q1 -1-39 72 R3 -1-25 32
Opi 128 Q2 -5-13 74 R5 -55-1-25 88

549378001 1 G1 -926-1 23 Q3 -5-13 76 $1 -23 94
549379001 | G1 -96-7 23 0A5300805 | Y -7 124 $1 -25 94
Gl -96-7 23 0A5301005 |V -2-3 116 st -82 94

$49380001 [ G1 -96 23 0A5400806 |B -8 6 st -127 9%
Op1 128 Y -4 124 S2 -27 98

549381001 §G1 -96-1 23 ¥ -10 124 52 -33 98
$49452001 1D -22 8 R5 -50-14 88 52 -35 98
S49455001 O -33 8 Ut -1-1-48 108 52 -37 98
S$49458000 |D -34 8 Ui -1-4-7 109 S2 -51 a8
49782001 iH - 41 42 U1 -1-4-9 109 S2 -62 98
$49797001 {K -39 52 U2 -1-1-48 112 S2 -97 98
X1 -4-19 120 U2 -1-4-7 113 $3 -27 102

$50013001 | P1 -1-18-2 68 0A5401006 |B -2 6 $3 -33 102
P2 -1-14-2 70 M1-1-9 60 $3 -35 102

50025001 pJ1 -208 44 M2-1-9 62 S3 -37 102
$50026001 1)1 -210 44 Q1 -1-44 72 §3 -51 102
$50103001 yH -51 42 R2 -38 80 S3 -62 102
S50674001 ¢ K -57 52 R4 -38 86 $3 - 101 102
X1 -4-27 120 R5 -50-10 88 : S3 - 117 102

$51119000 §R5 - 50-9-2 88 R6 -60-12 92 008400806 A -27 2
$51120000 | R5 - 50-9-3 38 R6 -61-13 92 Et -1-18 10
$51122000 §R5 -50-9-4 88 S1 -84 94 ET -1-20 10
$51124000 JR5 -50-9 88 52 -41 98 E1 -1-24 10
$51125000 1 Q3 -5-25 76 S2 -44 98 E1 -1-44 10
$51126001 §Q3 -5 76 S2 -47 98 E2 -1-20 14
$51128000 1 Q3 -5-11 76 52 -50 98 E2 -1-22 14
$51244001 | K -62 52 S3 -41 102 E2 -1-24 14
$5125%1001 | U1 - 1-15 110 33 -44 102 P1 -1-11 68
uz2 -1-15 114 S3 -47 102 P1 -1-13 68

$51258001 jw2-3 118 S3 -50 102 Pt -1-15 68
§52042001 T -1 106 0A5401605 ¢ R5 -50-6 88 Pt -1-17 68
552043001 {T -10 106 0A5402005 fR6 - 65-2- 92 Pt -1-19 68
593960041 {R2 -64-2 80 0A5501006 U1 -1-13 109 P1 -1-214 68
UAQ130001 1Y -9 124 U2 -1-13 113 P1 -1-23 68
UD0280001 { R6 - 60-3 92 002021205 §H -48 42 P1 -1-25 68
R6 -61-3 92 002260405 J R3 - 1-21 82 P1 -1-29 68

Wal 133 R5 -55-1-21 88 P1 -2 68

UL0233001 1 Q1 -1-3 72 002400514 |8 -4 6 . P2 -1-7 70
uoss71003 1 Gt -1-3 22 o -1 8 P2 -1-10 70
Gt -2-3 22 D -16 8 P2 -1-12 70

Ui -1-1-20 108 H -4 42 p2 -1-15 70

Ul -1-1-24 108 H -7 42 p2 -1-17 70

U1 -1-4-19 109 L -13-83 56 P2 -1-19 70

Uz -1-1-20 112 T -9 106 P2 -1-21 70

Uz -1-1-24 112 RS -55-6 90 P2 -1-25 70

Uz -1-3-18 113 S4 - 109 106 P2 -1-27 70

Uz -1-17 113 S4 -109 106 P2 -1-29 70

044300605 | Y -3 124 004400814 U1 - 1-1-32 108 p2 -2 70
N1 -1-6 64 U2 -1-1-32 112 008401204 {P1 -1-3 68

N1 -1-18 64 004401003 {F1 -1-19 18 012060632 [ U1 -1-1-43 108

N1 -1-20 64 U1 -1-1-14 108 Uz -1-1-43 112

N2 -1-6 66 uz -1-1-14 112 012060636 {[C -6 6

N2 -3-18 66 004401216 |1 -5 56 c -19 6

N2 - 1-20 66 008300504 |R3 -1-28 82 c -27 6

Q1 -1-9 72 R5 -55-1-28 88 K -19 52

R3 -1-23 82 008300514 :E1 - 1-17-2 10 J1 -28 44

R5 -55-1-23 88 008300604 VvV -2-1-1 116 St -11-2 94

0A4300805 {R3 -1-24 82 008400604 |B -6 5 X1 -4-10 120
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CODE REF.NO. Page CODE REF.NO. - | Page CODE REF.NO. Page
012300336 j D -22-1 8 018062036 (54 -104 106 018501036 | T -1-2 106
012400436 |D -9 8 018082536 | A -37 2 : 12 -79 46

D -14 8 A -54 2 NT -2 64

H -10 42 018102036 §S1 -1-3 94 N2 -2 66

L -25-4 58 018102536 {51 -1-6 94 St -7 94

012400836 |J3 -206 50 018300622 §J2 -185 A6 : 51 -10 94
51 -11-3 94 018300636 | N1 -25-12 64 018501236 Db -2 8.

012500536 D - 1-11 8 _ N2 -25-12 66 H -50 42
D -12 8 018300836 [F2 -1-29 20 T -7 106

b -42 8 j2 -188 46 T -10-3 106

H -5 42 018301036 jK -34 52 E1 -62 12

H -8 42 E1 -1-7 10 E2 -62 16

H -43 42 E1 -45 12 J1 -36 44

K -29 52 E2 -1-7 14 J3 -92 48

L -13-5 56 E2 -45 16 3 -1 48

F1 -1-6 18 F1 -1-24 18 $1 -78 24

F2 -1-4 20 1F2 -1-28 20 2 -54 98

F2 -117 20 53 - 100 102 52 -134 100

F2 -1-21 20 X1 -4-1% 120 53 -54 102

J3 -98 48 018400636 A -83 4 S3 -134 104

X1 -4-14 120 i -16 44 S4 -103-3 106

£ 012500832 JUT - 1-1-12 108 3 -115 48 018501436 jC  -31 6
Uz -1-1-12 112 R3 -48 84 E1 -48 12

012500836 |A -62 2 018400836 {H -52 42 E2 -48 16
014060632 JF1 -1-3 18 K -85 52 2 -176 46
F2 -113 20 K -91 52 Jj2 -194 46

014300332 |V -2-1-5 116 Lo-11 56 018501636 }J2 - 156 46
014300832 | F1 -1-31 18 L -23 56 018502536 |D -1-3 8
014400432 1T - 10-1-1 106 L -27 58 021080106 {D -17 8
014400636 {E1 -1-30 10 P1 -3 68 H -37 42
E1 -1-34 10 P2 -3 70 L -1-3 56

E2 -1-30 14 Ut -1-8 109 L -23 56

E2 -1-34 14 Uz -1-8 113 L -3-3 56

F1 -1-12 18 018401036 L -13-3 56 L -13-85 56

Fi -1-14 18 Et1 -61 12 F2 -1-16 20

F1 -1-30 18 E2 -61 16 12 -178-3 46

F2 -1-1 20 J3 -140 48 13 -203 50

F2 -1-19 20 N1 -1-8-2 64 Si -145 96

F2 -1-36 20 N2 -1-8-2 66 $1 -153 96

014500832 | F1 -1-21 18 018401236 |A -94 4 X2 -20-19 122
014500836 |D -36 8 F1 -1-8 18 021060206 | U1 - 1-1-54 108
014680422 |V -2-1-8 1% F2 -1-7 20 U2 -1-1-54 112
018061036 1 G2 -3-6 26 G2 -3-11 26 021080106 L -13-7 56
G3 -3-6 30 G3 -3-11 30 021100202 jA -68 2

M1 -5 60 11 -3 44 021100206 151 -15 94

M2-5 62 1 -4 44 021300105 jR1 -1-15 78

$1 -3 94 3 -88 48 021300106 [ -121 54

S$2 -98 98 3 -129 48 N1 - 1-22 64

$2 -120 98 i3 -135 48 N1 -25-14 64

S3 -102 102 018401436 | K - 102 52 N2 -1-22 66

‘ $3 -120 102 G2 -3-8 26 N2 -25-14 66
018061236 §J3 - 126 48 G3 -3-8 30 021300206 U1 -1-3-13 108
Q2 -5-3 74 J1 -4 a4 Uz -i-3-8 113

Q3 -5-3 76 018403036 [J1 -48 44 uz -1-3-14 113

52 -29 98 3 -117 48 021400103 {P1 -1-4 68

S3 -29 102 018500836 |J1 -57 44 021400106 [J3 -207 50

018061436 [ X2 - 20-7 122 Jjz2 -83 46 RS -50-7 88
018061636 [E1 -2 10 3 -107 48 021400206 |V -2-5 116
: E2 -2 14 ut -1-4-16 108 Gt -17-4 22
F2 -12 20 U2 -1-4-14 113 Gt -23-4 23

51 - 148 96 018501022 [|J2 -178-7 46 G2 -16-5 26

X2 -20-16 122 018501036 jA -9 2 G2 -16-5 28

018062036 ;54 - 104 106 D -21 8 G2 -18-5 26
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
021400206 1G5 -67-4 34 025050236 |J2 -73 46 026120236 {R6 -60-8 92
G5 -68-5 34 2 -8 46 R6 -61-8 92

G5 -69-4 34 13 -94 48 X2 -20-4 122

G5 -70-5 34 3 -102 48 028030243 §N1 - t-21 64

G5 -71-4 34 3 -109 48 N1 -25-7 64

G5 -72-5 36 51 -79 94 N1 -25-13 64

G5 -73-4 36 52 -55 98 N2 -1-21 66

G5 -74-5 36 S2 -135 100 N2 -25-7 66

Gb6 -80-5 38 S3 -55 102 N2 -25-13 66

2 78 46 53 -135 104 028030245 JR1 -1-13 78

2 -154 46 54 -103-4 106 028030246 | U1 - 1-3-18 109

Q1 -1-45 72 Ui - 1-4-17 109 uz2 -1-3-16 113

52 -131 98 U1 -1-6 109 028040246 K -104 52

S3 -131 104 Uz -1-4-15 113 F1 -19 18

U2 -1-3-10 113 yz -1-6 113 F2 -1-8 20

021500103 1V -2-13 116 025060132 1U1 -1-2-9 109 i -17 44
F1 -1-17 18 U2 -1-2-9 113 1 -32 44

F2 -1-24 20 025060236 jD -18 8 11 -42 44

M1 -1-1-4 60 E1 -3 i0 13 -130 48

M2-1-1-4 62 E2 -3 14 I3 -136 48

52 -137 100 F2 -14 20 13 -141 48

53 - 137 104 G2 -3-7 26 Nt -29 64
021500216 {J2 -82 46 G3 -3-7 30 N2 29 66 .
2 -86 46 2 17 46 P -1-5 68

J2 -178-6 46 3 127 48 R3 -49 84

3 -95 48 J3 -205 50 52 -132 28

51 -158 96 M1-1-3 60 53 -132 104

021670203 G4 - 54-2 32 M1 -4 60 028050242 1J2 -178-9 46
025030133 jJ1 -55 44 M1-6 60 028050243 J U1 -1-5 109
12 -2 46 M2-1-3 62 uz2 -1-5 113

025030136 jK -35 52 V2-4 62 028050246 | D -47 8
K -81 52 M2-6 62 Vo-2-12 116

K -119 54 Q2 -5.5 74 E1 -64 12

X1 -4-17 120 Q3 -55 76 E2 -64 16

025030233 §N1 -25-8 64 51 -4 94 F1 -1-18 18
N2 -25-8 65 S1 -149 26 F2 -1-25 20

025030235 |R1 -1-14 78 s$2 -30 98 i1 -37 44
025030236 |V -2-1-21 116 53 -30 102 it -58 44
Q1 -1-7 72 54 -105 106 12 -72 45

Ut -1-1-18 108 54 -105 106 2 -80 46

U2 -1-1-18 112 Ul -1-1-52 108 3 -108 48

025040136 tH -53 42 uz2 -1-1-52 112 M1 -1-1-3 60
K -87 52 X2 -20-18 122 M2 - 1-1-3 62

K -93 52 025080236 A -38 2 N1 -3 64

K -103 52 025100132 (A -66 2 N2 -3 66

E1 -1-13 10 025100236 [ F1 -1-28 18 51 -8 94

E2 -1-13 14 F2 -1-34 20 S$1 <12 94

Ft -1-10 18 1 -1-8 94 51 -80 94

F2 -1-9 20 S1 -16 94 52 -56 28

P1 -1-6 63 025350136 ;D -1-7 8 52 -136 100

025040236 | G2 -3-9 26 D -1-16 8 53 -56 102
G2 -3-12 26 025350236 | G4 - 53-9 32 S3 -136 104

G3 -39 30 026030236 jU1T - 1-3-12 109 028060242 jUT - 1-2-5 109

G3 -3-12 30 Ui -1-3-17 109 uz -1-2-5 113

1 -33 44 uz2 -1-3-7 113 028060246 D -19 8

1 -43 44 026040135 (R1 - 1-1% 78 H -36 42

13 -137 48 026040136 {H -33 42 E1 -4 10

, 13 -142 48 G5 -80-4 38 E2 -4 14
025050134 {12 -178-8 46 026040236 §C -23 6 F2 -13 20
025050236 {E1 -63 12 N1 -30 64 G1 -1-6 22
E2 -63 16 N2 -30 66 G1 -2-6 22

Jt -38 44 026050136 N1 -4 54 3 -204 50

J1 -59 44 N2 -4 66 Mi-3 60
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CODE REF.NO. Page - -CODE REF.NO. Page CODE REF.NO. Page
028060246 | M2 -3 62 060400416 | U2 - 1-1-37 112 062300816 |E2 -65 16
: Q2 -54 74 060400616 fK -45 52 i -9 44

Q3 -5-4 76 L -13-13 56 it -54 44

51 -5 94 H -63 44 12 -120 46

51 -150 36 i -67 44 062301006 | N1 -25-10 54

52 -3 a8 1 -69 44 N2 -25-10 66

S3 -31 102 209 44 062302016 | K -117 >4

54 -106 106 J1 -211 44 062350816 {E1 -1-9 10

S4 -106 106 2 -75 46 E2 -1-9 14

Ut -1-1-53 108 12 -144 46 062400616 [ A -87 4

U2 -1-1-53 112 2 -146 46 K -123 54

X2 -20-17 122 J2 -148 46 ET -1.42 10

028100246 | A -67 2 Q1 -1-42 72 E2 -1-42 14
S1 -1-4 94 Q1 -1-48 72 F2 -1-32 20

51 -1-7 94 Q2 -5-23 74 F2 -1-38 20

St -17 24 Q3 -5-23 76 062400816 |A -T77 4

028120242 |A -64 2 utr -1-1-9 108 K -75 52
028260242 |V -2-1-3 116 ut -1-1-34 108 El -1-12 10
028350243 § G4 -53-8 32 U1t -1-1-36 108 E1 -1-26 10
028350246 |D -1:8 8 AUt -1-1-40 108 E2 -1-12 14
o -117 8 uz2 -1-1-9 112 E2 -1-26 14

047161042 | M1 -9-2-7 60 uz -1-1-34 112 G6 -80-8 38
M2 - 10-2-7 62 U2 -1-1-36 112 N1 -28 64

Pt -1-2-2-7 68 uz2 -1-1-40 112 N2 -28 66

P2 -1.2-7 70 X1 -4-21 120 : X1 -4-32 120

047200542 | K -73 52 060400816 |J1 -61 44 062401005 {R1 -1-10 78
X1 -4-31 120 ' J2 -153 46 062401016 tH - 16 42

047300642 §F2 -1-22-2 20 060401016 | G2 -3-14 26 H -32 42
047301042 VvV -2-1-15 116 G2 -20-5 26 Et -1-28 10
047802542 §S1 -1-9 94 G3 -3-14 30 E2 -1-28 14
048020346 1 G1 - 1-9 22 060501016 | M1 -1-5 60 062401216 {GZ - 16-4 25
Gt -2-9 22 M2 - 1-5 62 G2 - 16-4 28

Pt -1-10 68 060660512 |V -2-1-13 116 G2 -184 26

P2 -1-6 70 061300616 [G1 -21-6 24 G5 -68-4 34

U1l -1-2-8 109 G1 -21-6 24 G5 -70-4 34

uz -1-2-8 113 G1 -21-7 22 G5 -72-4 36

048030346 1D -35 8 G1 -21-7 22 G5 -74-4 36
048050346 [ U1 -1-3-15 109 Ui -1-3-11 109 062401416 |G - 17-3 22
048070342 151 -164 96 Uz -1-3-6 113 Gl -23-3 23
048080142 1K -13 52 061400816 (A -21 z G5 -67-3 34
X1 -4-7 120 A =41 2 G5 -69-3 34

048170242 Ut - 1-1-11 108 13 -138 48 G5 -71-3 34
uz -1-1-11 112 062300416 |D -8 8 G5 -73-3 36

048190242 IK -9 52 K -79 52 062401616 ; C - 22 6
X1 -4-5 120 E1 -1-23 10 062402016 U1 -1-1-35 108

048320242 |J2 - 163 46 E1 -49 12 U2 -1-1-35 112
048350242 |C -8 6 E2 -1-23-2 14 062501016 A -6 2
052300605 §R3 -1-20 82 E2 -49 16 H -24 42
R5 ~55-1-20 88 Ut -1-1-17 108 062670812 |D -1-6 8

052300606 [ U1 - 1-1-26 108 U2 -1-1-17 112 B -1-15 8
U2 -1-1-26 112 062300506 [A -91 4 D -40-2 8

052300805 jR1 -1-12 78 L -13-12 56 062671014 § G4 -53-7 32
052400605 [R3 -1-19 82 Fi -1-25 18 070606800 U1 - 1-1-7 108
R5 -55-1-19 88 Ut -1.3.5 109 ut -1-1-39 108

052400606 [ U1 - 1-4-11 109 uz2 -1-3-3 113 uz2 -1-1.7 112
uz -1-4-9 113 U2 -1-3-13 113 Uz -1-1-39 112

(052400806 1H -21 42 062300616 |V -2-1-20 116 070698800 (K - 11 52
Vo o-2-10 116 G1 -96-8 23 X1 -4-6 120

052401406 [ K -101 52 G1 -96-8 23 070699800 {E1 -58 12
060300516 K -47 52 2 -89 45 E2 -58 16
X1 -4-22 120 N1 -25-3 64 076001800 {J3 -96 48

060400416 1L -24 56 N2 -25-3 66 076002800 {J2 - 162 46
Ui -1-1-37 108 062300816 | E1 -B5 12 076202800 |C -7 6
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CODE REF.NO Page CODE REF.NO Page CODE REF.NO. Page
076204659 {C -20 6 152361001 |V -2-19 116
081001670 j1. -8 56 152362001 |V -2-1-10 116
081004870 1K -17 52 152363001 1V -2-1-14 116

X1 -4-9 120 152364001 IV -2-1-16 116
081006070 |H -18 42 152507000 |v  -2-1-18-2 | 116
100136001 |V -2-9 116 152508000 §v -2-1-18-3 | 116
100360003 § U1 -1-15-3 110 152509000 jv -2-1-18-4 | 116
U2 -1-15-3 114 152645001 ;v -2-1-19 116
W1 -3-1-4 118 152865201 151 -14 94
W2 -3-1-4 118 154024001 {V - 2-1-6 116
100401001 |V -2-8 116 154092001 {V - 2-1-7 116
100402004 (P11 -1-18-3 68 154125001 §72 -1 126
P2 -1-14-3 70 154702101 §Z2 - 31 126
101572101 {22 -8 126 155559001 U1 -1-2-4 109
104449009 (A -71 2 Uz -1-2-4 113
107550002 }T -1-3 106 157340101 G4 -60 32
107780001 |22 -16 126 158597001 |V -2-1-22 116
110505001 {41 -15 44 158722002 1J1 -18 44
. 13 -114 48 I3 -116 48
111942001 §v  -2-1-11 116 i3 -1 48
111943001 §V - 2-1-12 116 158882009 | X2 -20-12-2 122
113431002 {1 E1 -9 12 X2 -20-13-2 122
E2 -9 14 159794001 122 - 19 126
114483002 22 -30 126 181936001 K -110-2 54
115157001 172 -47 126 181937001 {K -110-3 54
117466000 22 -22 126 181938001 {K -110-4 54
117934009 § X2 -20-12-3 122 184783001 122 - 21 126
118064001 §Z2 - 11 126 525567000 [J2 -151 46
118735002 {E1 -1-4 10 525664000 fF2 -1-37 20
E2 -1-4 14 552851001 |v -2-1-18-5 | 116
118764002 |V -2-1-17-5 | 116 552907000 § Q2 -5-21 74
118837001 (£2 -7 126 Q3 - 5-21 76
121764001 | G4 - 54-1 32 620833080 {72 -36 126
122991001 {22 -1 126
122992001 [ Z2 -64 127
142002001 §Z2 -14 126
142205001 |22 -17 126
142443001 |22 -6 126
142721001 {22 -12 126
144103009 {P1 - 1-18-6 68
P2 -1-14-6 70
144505000 |V -2-1-17-4 | 116
144784002 (U1 - 1-1.23 108
uz2 -1-1-23 112
145446001 3V - 2-7 116
145571101 jv -2-6 116
146197001 vV -2-1-17 116
146198001 |V -2-1-17-1 | 116
146199001 |V -2-1-17-2 | 116
146200001 |V -2-1-17-3 | 116
148782001 T - 15 106
T -10-4 106
149483001 151 -69 94
51 -87 94
Ut -1-10 109
uz2 -1-10 113
149547000 £ i2 -152 46
149809000 | R2 -47 80
R4 -47 86
150332001 122 -9 126
150335001 {122 - 10 126
150349001 | R2 -36 80
R4 -36 86
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